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INTRODUCTION

HOW TO USE THE MANUAL

This manual contains illustrations and parts lists of
components and assemblies which make up the
machine. Each page consists of the name of the
assembly or component, a figure number, reference

numbers, part numbers, part names, and the quantities

of the parts used.

Assembly or component name helps identify the
illugtration and pans list for each figure, This name
also helps locata the general area of the machine
where the assembly or component can be located.

Figure numbers are used to identify each assembly
or component and 10 group these assemblies or
components into major categories,

Reference numbers shown in a column rafars to the
numbered parts in the illustration. This

ties the part in the illustration to the part number and
description in the parts list.

EN-OM-0222.AP32

Part numbers are used to identify individual parts
or part assemblies.

Part descriptions provide the name of the pan,
plus additional information such as dimensional
specifications and what parts are grouped
together to form part assemblies, which helps
you identify the part(s}.

Quantities listed for each figure are only for that
assembly or component and not the total used
per machine.

Parts are listed by part number in numerical
order in the back portion of the manual. After
gach part number is a list of references where
the part is used in the manual.

This parts manual is notintended to be a
complete guide for machine service or repairs.
Contact your Varmeear dealer for any of your
service or technical requiremants,

ORDERING PARTS

Parts for repair or replacement are available
through our network of authorized dealers located
throughout the world,

Use only authorized Vermeer pans for repair

ar raplacement. Always give the setial number
EN-OM-0223-APQ7

and model number of the machine for which

parts are being ordeted. When ordering pans for
component(s}, which are not manufactured by
Vermeer Manufacturing, also give the serial number
of that component{s). Order all parts by part
number, part name, and quantity needed.

UPDATING AND RECRDERING
MANUALS

The parts lists, illustrations, and specifications in
this manual are based on the latest information
available at time of publication. Your machine may
have product improvements and options not yet
contained in this manual,

Vermesr Manufacturing Company reserves the right
to make changes at any time without notice or

obligation to you.
EN-OM-0224-AP32

Your dealer will receive notice of these changes
and can assist you with agcurate parts identification
when ordering.

A copy of this manual is supplied with each
machine. Additional copies are available through
your dealer. When ordering additional manuals,
use the reorder number listad on the front cover
and the quantity needed.

Copyright 1997
Vermeer Manutacturing Company
2411 Highway 102
Pelta, lowa 50215-0200

ENQBS29.A87
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DECAL ASSEMBLY (DOMESTIC)

Revised April 1998 due to update
of decal assembly. Changed/added
parts marked with =,
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REF.NO. PARTNO. _ DESCRIPTION ary. REF. NO. PAHTNO. __ DESCRIPTION ary.
BT 70014679  DECAL-DRILL 3 POSITION i 2 70004334 DECAL - WARNING 1
2 70000-614  DECAL-MODEL NAVIGATOR {BIG) - E 70004393 DECAL - DANGER 1
13 70000-775  OECAL 3'VERMEER STRIPE 1 24 7000A-576 DECAL-DANGER 1

(SPECIFY LENGTH) ¥ 11 25 2326-315  DECAL-WARNING 1

141 4 70004-778  DECAL-MODEL (D24X40A} 2 1 26 T00A-477  DECAL-BATTERY SWITCH (UG) 1
M5 70000785 DECAL 8'VEAMEER LOGO A U 2326324 DECAL-WARNING/REFUEL 1
1-1 6 7001A-743  DECAL-CONTROL PANEL 1 -1 28 70000-563  DECAL-WARNING (UND) 2
7 7001A-441  DECAL-ROD ROTATION (UG) 1 1 29 70000044 DEGAL-WARNING(AT/UND) 1
18 7001A-428 DECAL-ROD VISES {UND} 1 130 “70000-834  DECAL-TIE DOWN POINT 5
9 70014696  DECAL-HYD. STAKE/REMOTE 1 3 7000A-740  DECAL-US. PATENT #5, 607, 280 1
11 10 T001A-472  DECAL-CTAL. TRACK & RACK (UG) 1 1 & 700I1A-488  DECAL-INSTRUMENTS (UG 1
141 " 7001A-473  DECAL-THROTTLE (UG) 1 11 3 70018771 DECAL-BREAKER LIGHTS 1
1-1 12 7001A-474  DECAL-STRIKE ALERT (UG} 1 11 M 7001A-308  DECAL-STAKE DRIVE THRUST (UND) 1
1 13 70014-408  DECALAGNITION (UND) 1 35 7001A-305  DECAL-STAKE DRIVER RCTAT.{UND) 1
14 70014408 DECAL-LOADER {UND) 1 % 2326142  DECAL-INDICATOR 1
15 2326.756 DECAL-HYDRAULIC OIL 1 S 70000-530 DECAL-DANGER 4
T8 70000394 DECALVERMEER HY POWER 1 - 38 7000A-900 DECAL-DZ4X404 LUBE CHART 1
1117 2326-940  DECAL-NOTICE TO OWNERS 1 -1 *7001A-987  DECAL-HYDRAULIC PRESET 1
11 18 70000-098  DECAL-DIESEL {AT/UNC) 1 1 4 “7001A-193  DECAL-ETHER STARTING 1
19 7000A528  DECAL-WARNING 1
110 7000A-627 DECAL- DANGER a 901228-089  DECAL ASSY-D24X40A NAV DOMESTIC
T2 70014-887  DECAL-WORK LIGHT 1 (ING. ALL DECALS IN FIGURE 1+1)
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DECAL ASSEMBLY (INTERNATIONAL)

Figure 1-2

Revizad Aptil 1998 due to update of
decal assy. Changed/added parts marked with *.
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REF. NO. PARTNQ. __DESCRIPTION aty. BEF.NO. PARTNG, _ DESCRIFTION ary.
1-2 1 T00IA-877 DECAL-DANGER 4 12 2 7001A-305 DECAL-STAKE DRIVE THRUST (UND) 1
12 2 7000A-778 DECAL-MQDEL (D24X404) 2 12 23 7T001A-473  DECAL-THROTTLE {UG) 1
12 3 70000614 DECAL-MODEL NAVIGATOR (BIG}) 2 12 24 7001A-408  DECAL-LOADER {UND}) 1
12 4 70000775  DECAL 3*VERMEER STRIPE 1-2 25 TO0IA-426  DECAL-ROD VISES (UND) 1

(SPECIFY LENGTH) o'8" 1-2 26 2326-142  DECAL-INDICATOR 1
1-2 5 70000.785 DECAL 8'VERMEER LOGO 2 -2 27 70001-044 DECAL-WARNING 1
12 8 700IA-881 DECAL-WORK LIGHT 1 12 28 7001A-394 DECAL - WARNING 1
1-2 7 7001A-686  DECAL-HYD. STAKE/REMQTE 1 1-2 29 23261-315  DECAL-WARNING 1
1.2 8 7000A-74¢  DECAL-L.S. PATENT 45, 807, 280 1 1-2 30 7001A-477 DECAL-BATTERY SWITCH (UG) 1
1.2 9 700IA-771  DECAL-BREAKER LIGHTS 1 12 k| 23261324 DECAL-WARNING 1
12 10 70000-394 DECAL-VERMEER HY POWER 1 1-2 32 70001530 DECAL-DANGER 4
12 1 7001A-4417  DECAL-ROD ROTATION {UG) 1 1-2 33 70001-563  DECAL-WARNING (UND) 2
12 12 7001A-488 DECAL-INSTRUMENTS {UG) 1 1-2 34 7001528 DECAL-WARNING 1
1-2 13 7001A-409 DECAL-IGNITION {UND) 1 1-2 35 700A-393 DECAL - DANGER 1
1.2 14 7001A-743  DECAL-CONTROL PANEL 1 1-z 36 7001A-576 DECAL-DANGER 1
1.2 15 7001A-472 DECAL-CTRL. TRACK & RACK {UG) 1 1-2 ar *70000-834 DECAL-TIE DOWN POINT 5
1.2 16 2326/-756 DECAL-HYDRAULIC FLUID 1 1-2 38 7000A-900 DECAL-D24X40A LUBE CHART 1
1-2 17 7000i-088 DECAL-DIESEL FUEL 1 1.2 39 “7001A-967  DECAL-HYDRAULIC PRESET 1
1-2 18 7001A-474 DECAL-STRIKE ALERT {UG} 1 12 40 *7001A-193  DECAL-ETHER STARTING 1
1.2 18 2326-940 DECAL-NCTICE TO OWNERS 1
1-2 20 7001A:679  DECAL-DRILL 3 POSITION 1 801228-070  DECAL ASSY-[24X404 NAY INTERNATIONAL
1.2 21 700/A-306 DECAL-STAKE DRIVER ROTAT.{UND) 1 {INC. ALL DECALS IN FIG. 1-2
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DECAL LOCATION ASSEMBLY

Figure 1-3

Revised April 1998 due 1o decal
location updates. Changed/added parts
marked with *.

REF.NO. PARTNO. _ BESCRIFTION aTy. REF. NO, PART NG, _ DESCRIPTION ary.
8 1 7001A-441  DECAL-ROD ROTATION (UG) 1 13 13 7001A-426  DECAL-ROD VISES JUND) 1
-3 2 70014771 DECAL-BREAKER LIGHTS 1 13 1 7001A-679 DECAL-DRILL 3 POSITION 1
13 3 7001A-409  DECAL-IGNITION (UND) 1 1 15 7001A:743  DECAL-CONTACL PANEL 1
3 4 70014408 DEGAL-LOADER (UND) 1 13 18 70014488 DECALINSTRUMENTS (UG) 1
14 5 T00IA-474  GECAL-STRIKE ALERT (LG) 1 13 17 700(A:528  DECAL-WARNING (INT) 1
3 8 7001A-472  DECAL-CTRL. TRACK & RACK (UG 1 70004526 DECAL-WARNING 1
3 7 2376-840  DEGAL-NOTICE TO OWNERS 1

13 8 2576-142  DECAL-INDICATOR 9 13 18 7001A-696  DECAL-HYD. STAKE/REMOTE 1
3 9 70014477 DECAL_BATTERY SWITCH (UG) 1 13 19 7001A-881  DECAL-WORK LIGHT 1
13 10 7001305  DECAL-STAKE DRIVE THRUST (UND) 1 13 20 “700!A-967 DECAL-HYDRAULIC PRESET 1
13 M 7001A-306  DECAL-STAKE DRIVER ROTAT.(UND} 1 13 21 “700/A<193 DECAL-ETHER STARTING 1
13 12 70000785 DECAL BVERMEER LOGO 2



(PAGE 1-4) D24X40A NAVIGATOR

DECAL LOCATION ASSEMBLY

Figure 1-4

Reviged April 1998 due to decal
Iocation updates. Changed/added pars

Prarked with *. Q) . :

REF._NO. PARTNO. _ DESCRIPTION . Qry. REF. NO. PARTNO. . DESCRIPTION

ary.
14 70000-394 DECAL-VERMEER HY POWER 1 -4 10 2306-324  DECAL-WARNING/REFUEL 1
14 2 2306756 DECAL-HYDRAULIC Ol 1 2326324 DECAL-WARNING {INT.) 1
2326)-785  DECALHYDRAULIC FLUID {INT.) 1 41 70000-775  DEGAL 3'VEAMEER STRIPE 96

14 3 7000A-393 DECAL - DANGER 1 1412 70000-614  DECAL-MODEL NAVIGATOR (BIG) 2
7001A-388  DECAL - DANGER (INT) 1 14 13 70004778 DECAL-MODEL (D24X40A) 2

14 4 7000A-394  DECAL - WARNING 3 -4 14 7000A576  DECAL-DANGER 1
7001A-394  DECAL - WARNING (INT.) 1 70DIA-576  DECAL-DANGER (INT.) 1

14 5 70000563 DECAL-WARNING 2 14 15 70000-530 DECAL-DANGER 4
70001-563  DECALWARNING (INT.) 2 70001-530  DECAL-DANGER {INT) 4

14 6 700/A-473  DECAL-THROTTLE 1 14 16 2326315  DECAL-WARNING 1
14 7 7000A.740  DECAL-U.S, PATENT 45, 807, 280 1 23261315 DECAL-WARNING (INT.) 1
148 70000-044  DECAL-WARNING{AT/UND) 1 -4 17 70000-785 DECAL 8"VERMEER LOGO 2
70001-04¢  DECAL-WARNING (INT ) 1 14 18 “70000-834  DECAL-TIE DOWN POINT 5

14 9 70000-098 DECAL-DIESEL (AT/UND) 1 -4 19 7000627 DECAL-DANGER 4
70001-098 DECAL-DIESEL FUEL {INT.) 1 70014627 DECAL-DANGER [INT) 4

14 20 "70004-900 DEGCAL-D24X40A LUBE CHART 1



REF. NO.

1-5
1-3
15
15
1-5

(o T B SN 2 N ]

PART NQ.

D24X40A NAVIGATOR (PAGE 1-5)

MAIN FRAME ASSEMBLY

TV f e LT e T -_-...L,.l.

DESCRIPTION

235352-003

4475012
235960-001
4536-001
235950-001
1835-033
1835-035
70000-834

FRAME-ASSEMBLY-MAIN (INC, TWO
QF REF, §)

BOLT-3/8-16X1 1/4 FLG WHIZ PLT
FLATE-TOP WEAR STRIP

NUT - 3/8-16 FLG. WHIZ LOCK
PLATE-BOTTOM WEARSTRIP
BEHE-STL2X 134X 1%
BSHG-STL-2 X134 X2

DECAL-TIE DOWN PCINT

Figure 1-5

34

34
12

(3)

ATV A ] i FTMTS £ BTl AP RATANIR yT S
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RACK FRAME ASSEMBLY

Figure 1-6

Rovised April 1998 due to rack
weldment update. Changed pan
marked with ",

BEF. NO. PARTNQ. __DESCRIPTION ary.
1.6 i 1835-035 BSHG.-STL-2X134X2 2
16 2 4476-008 BOLT-1/2-13X3/4 FLG WHIZ 1
1-6 3 225150-001  PIN-PIVOT 1
15 4 585-001 ZERK-1/8" §TNPT GREASE 1
14 8 *235321-001 RAGK TUBE - D24X4D 1
16 6 4474006  BOLT-516-18X3/4 FLANGE WHIZ 4
16 7 205170001 PLATE-TOP ROLLER SHIELD 1
16 8 235759-001  PLATE-SHIELD 1
1.6 9 4475.0086 BOLT-3/8-1643/4 FLG WHIZ 2
1-6 10 212522-00%  TRIM-1/4 EDGE (SPECIFY LENGTH) AR
6 N 1885033 BSHG-STL-2 %1 ¥4X 1% H
16 12 208001 NUT-516"18 FLG WHIZ LOCK 2
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ROLLER ASSEMBLY - UPPER

Figure 1-7

1-7
1-7 1

213594-001  HEX-NUT BEARING
586-001  ZERK-1/8" ST NPT GREASE

REF. NO. PART NO. DESCRIPTION QTY.
17 1 213595-001  TUBE-SPACER 1
17 2 85752-001 SEAL 2
17 3 1716-085 COME-BEARING 2
17 4 1715-063  CUP-BEARING 2
17 5 230823-001 ROLLER ASSY-UPPER (INC. REF. 4) 1
17 6 4476:006 BOLT-1/2-13%X3/4 FLG WHIZ 1
1.7 7 235829-001  PLATE-LGCK 1
17 8 213598-003  PIN ASSY-ROLLER (INC. REF. 11} 1

9 1
¢ 1
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ROLLER ASSEMBLY - LOWER

Figure 1-8

Revised January 1998 dus to chain length
change & tightener bolt (3/N 168) update.
Changed parts marked with ™,

REF. NO. PARTNO. __DESCRIPTION _ ary,
18 213598-003  PIN ASSY-HOLLER (INC. REF. 5) 1
16 2 213584-001  HEX-NUT SEARING 1
14 3 230025001 PLATE-LOCK 1
18 4 4476.006  BOLT-1/2-13X3/4 FLG WHIZ 1
18 5 566.001 ZERK-1/8" ST NPT GREASE 1
16 8 85752001 SEAL 2
18 7 1716085 CONE-BEARING 2
18 8 1713:063 CUP-BEARING 45220 2
18 9 230981-001 ROLLER ASSY-LOWER (INC. HEF. 8) 1
18 10 213595-001 TUBE-SPACER 1
M N "245009-001  CHAIN-LEAF BLBE6-165 PITCHES 1
98422001  LINK-BLBGS CONNECTOR
82 510-005 COTTER PIN-3/32" X 3/4" 4
4 13 89349-001  PIN-ANCHOR BLA6E 3/8 D1AX3.44 2
8 14 230944-001  PLATE-ANCHOR 1
8 15 “240818:001  BOLT-CHAIN TIGHTENER 1
1% 18 75381-001  NUT-114 UNF GR & HEX 2
% 17 240819001 PLATE-ROCKER ADJ. WASHER 1
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ROLLER ASSEMBLY - THRUST CYLINDER

Revised January 1298 dua to update
of rollet assy. Changed parts marked with "

Figure 1-8

REF_NO.
19 1
1.8 2
1-9 3
14 4
19 5
18 6
1-3 7
18 8
1-¢ ]
19 10
13 1
1.3 12
18 13
1-4 14
1-8 15
1-9 16
1-9 17
1-8 18
1-8 19

PART NO.
510-008
89371001
86104-753
98422:001
215584-001
480-011
94974-001
*213685-001
586-001
211147-003
213594-001
235829001
388-010
213595-001
85752001
1748-085
1715-063
247033001
*230962-001
485011

_ NESCRIPTION

COTTER PIN-3/32° X 3/4'
PIN-BLBEE ANCHOR 3/8'DIAXZ 38
CHAIN-LEAF BL86E 253 PITCHES
LINK-BLEEE CONNECTOR
BOLT-886 PULL CHAIN
WASHER-1/2 5T LOCK
NUT-3/4-16NF GRADE 8 HEX
ROLLER-ASSY-RAM (INC. REF. 16)
ZERK-1/8" 5T NPT GREASE

PIN ASSY-ROLLER {INC. REF. 8)
HEX-NUT BEARING

PLATE-LCCK

BOLT-1/2-13X3" GRADE#5 HEX
TUBE-SPACER

SEAL

CONE-BEARING

CUP-BEARING 45220

WASHER-BELLEVILLE 150D X 751D

ROLLER ASSY-SMALL (INC. REF. 1)
WASHER-1/2 FLAT

ﬁ
B3RS o DO s = D o — B3 j

2
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(PAGE 1-10) D24X40A NAVIGATOR

OUTRIGGER ARM ASSEMBLY

Figure 110

Revisad August 1997 due to udpate of
outrigger arm. Changed part marked with *.

REF_NO. PARTNO. _ DESCRIPTION Qry.
(ST 4475006  BOLT-3/8-16X3/4 FLG WHIZ 1
110 2 230858.001  PIN-QUTRIGGER 1
10 3 590001 2ERK-1/8" NPT 80 DEG GREASE 1
10 4 1835-027  BSHG-STL.-1 1/2X1 1/4X1 % 2
1M 5 *235828-008 ARM ASSY-OUTRIGGER (INC REF 344} 1
110 6 434001 NUT-3/4 NC SLTL 1
110 7 362044 BOLT-3/4-10%4 1/2" GRADE#S HEX 1
110 8 235849-001  PIN-PIVOT 1
e 9 566-001 ZERK-1/8° ST NPT GREASE 1
10 10 1836:038  BSHG-STL-3X21/2X2 2
0 1 235833.003  PAD ASSY-OUTRIGGER (INC. REF. 9 4 10) 1
1-10 12 480011 WASHER-1/2 5/T LOCK 1

1

10 13 358.016  BOLT-1/2-13X1 3/4 GRADE #5 HEX



Revised August 1997 due to
addition of figure to manual.

m
m
=
o

111
1-11
1-11
1-11
1-11
1-11
1-11
1-11
1-11
111
1-11
1-11
1+11
111
1-11
111

s = R L L

i,
Lo RS B L e =

EART NO.

1797-003
238181-003
238181-065

197801
238181-067
238181-009
23818101
238181013
238181.015
238181-017
238181-019
235181021

358010
236499-001
240038-001

480011

238181001

UMBRELLA ASSEMBLY

DESCRIPTION

PIN-QUICK ATTACHMENT 1/4
CURVEDR SHAFT

LOCKING HANDLE

PIN-ROLL 3r16X1

SUPPORT SHAFT-UMBHELLA
CANVAS COVER-UMBRELLA
RIVET-PUSH PIN

TUBE-PUSH RQD

CLIP-PUSH ROD LOCKING SPRING
PUSH RQD

CENTER TUBE W/SPIDERS
BOW W/CLEVIS
BOLT-1/7"-13X1" GR 5 HEX
MOUNT-D24X404 UMBRELLA
BOLT-TIGHTENING /8"
WASHER-1/2" 8T LOCK

UMBRELLA ASSY. (INC. REF. §-12)

Figure 1-11

E

e R B Lt B S I L T L R
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ENGINE COMPONENTS

Figure 2-1

Revised November 1987 due to update
ity parts list. Changed pan markad with .

REF_NO, PART NG, _ DESCRIPTION ary, REF._NO. PART NO. __ DESCRIPTICN QY.
21 4 220162:003 @ MANIFOLD-EXHAUST 220681-021  w ALTERNATOR MOUNTING BOLT-UPPER 1

220881-027  w EXHAUST MANIFOLD BOLT 220881-023  » ALTERNATCR MOUNTING BOLT-LOWER 2

+ ITEMS WARRANTED BY AUTHORIZED
CUMMING DEALER

5802-001  ALTERNATOR FAN
220162039  » SHEAVE-ALTERNATOR
220681-079 = ALTERNATOR BERACKET-LOWER
220681-017  ® ALTERNATOR BRACKET-UPPER

1

B
234218-003 @ GASKET-EXHAUST MANIFOLD 4 21 8 234218-005 W TENSIONER.BELT 1
&1 2 103000601 » STARTER 1 21 9 234218-007 » BELT-DRIVE 1
220681-025 = STARTER MQUNTING BOLT 2 21 10 234218-008 = TURBO 1
21 3 220162-009 & WATER PUMP 1 234218-011  ® GASKET-TURBO 1
220681-031  » SEAL-RECTANGULAR RING i 21 11 107606-001 PULLEY-CRANKSHAFT 1
21 4 204558-009  » OIL PUMP 1 103011-001  » BOLT-CRANKSHAFT PULLEY 4
21 6 104071-001  w FILTER-OIL 1 21 12 104067-001 @ HEATER-ENGINE 1
21 6 104073001 @ THERMOSTAT 1 104068-007  ® CABLE-ENGINE HEATER 1
106074001 GASKET-THERMOSTAT 1 21 13 98678001 SWITCH-PRESSURE SIN POLE ¢ PSI 1

217 220971001 ALTERNATOR-MOBIFIED 42 AMP 1

1

1

1

1
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REF. NO).
2.2 1
&2 2
2-2 3
2-2 4
22 5
a2 6
22 7
22 B
2.2 9
2.2 10
2:2 1

PART NO.

103007-001
103006-001
103005-001

11981-001
234218-013
234218.015
234218-m7
220162-025
220162-023
234218-019
220681-013
234218-021
234215-023
102996-001
104063-001
103027-001

ENGINE COMPONENTS

Figure 2-2

__DESCRIPTION

& VALVE-CHECK

# COUPLING

® BLISHING

# SENDER-8992016 WATER TEMP
® PUMP-FUEL INJECTION

® GASKET-INJECTION PUMP

» INJECTOR-FUEL

® FILTER-SECONDARY FUEL

» FILTER-PRIMARY FUEL W/SEPARATR
® PUMP-FUEL LIFT

s FUEL PUMP GASKET

» DIPSTICK

® DIPSTICK TUBE -MIDDLE

® CAP-QIL FILL

® FLYWHEEL

® BOLT-FLYWHEEL

3

L0 b b o o k em s e g e o s

REF. NO. PART NO. DESCRIPTION
22 12 234218-025  # PULLEY.FAN
22 13 234218027 ® FANSPACER-1 Y%

234218-02¢ = FAN SPACER-2

22 14 84111001 BOLT-MI10X110 GR8.8
22 13 224953-001  FAN-26" 8 BLADE PUSHER
22 16 227965-001  SWITCH-TEMPERATURE (220F)
22 17 100351-C01  ELBOW-10M JICX18-1.SMXSOMETRIC
2-2 18 53842-427 MOSE-5/8X21 10FS JIC 45 3000
2:2 18 77734-001  FITTING-10M JIC BULKHEAD STR.
2-2 20 240756-001  WASHER-SERRAID 1 3/8 ODX7/8ID
22 21 4474006  BOLT-5/16-18%3/4 FLANGE WHIZ
2-2 22 244254-001 PLATE-ENGINE DRAIN MOUNT
2-2 23 78062:001  FITTING-10F JC CAF NUT

ITEMS WARRANTED BY AUTHORIZED
CUMMING DEALER

=

—_ s P B — — s o s g ok



PUMP DRIVE ASSEMBLY

Figure 2-3

D24X40A NAVIGATOR (PAGE 2-3)

o oo N —

o

PART NO.

220021-001
77736001
13626-001

220076-001

4478014

220075-001

__DESCRIPTION

PLATE-PUMP MOUNT

BOLT-10X35 DIN931

WASHER-10 MM LOCK

HUB-MBS 55MM LONG 14T*C"SPLINE
CAPSCREW-3/8-16X1 1/2 SOCHD G8
FLANGE-65 FLE-PA 10"FLYWHEEL

—_
— o =~ by -
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ENGINE MOUNT ASSEMBLY

Figure 2-4

BEF. NG PART NO, DESCRIPTION Qry,
24 1 238616-001  BASE-ENGINE MOUNTING 1
2-4 2 24772001 BOLT-12M X 35 GR. 8.8 HEXHEAD 6
2-4 3 £4108-001  WASHER-M12 LOCK &
2-4 4 430-001  NUT-5/BNC SLTL GRADE B ZINC 3
24 5 485015 WASHER-5/8 FLAT 8
24 6 228267001 MOUNT-FRONT ENGINE 1
24 7 220165001  MOUNT-M300-50-NR RUBBER 3
2-4 g 366-034  BOLT-5/8-11X3 1/2 GRADE#5 HEX 3
24 2 421:001  NUT-1/2 NC HEX 6
24 10 480-011  WASHER-1/2 S/T LQCK B
2-4 " 485-011  WASHER-1/2 FLAT 6
24 12 77-014  BOLY-1/2-13X1 1/2"GD4SCARRIAGE g
2.4 13 228271001  MOUNT-REAR ENGINE 1
24 14 220203-001  SLUG-ENGINE MOUNT 3
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ENGINE COMPARTMENT SHIELDS ASSEMBLY (LEFT)

Figure 2-5

REF. NO. FARTNQ. _DESCRIPTION, ary.
25 1 238612-001  SHIELD-ENGINE SIDE 1
a5 2 405-001  NUT-1/4 NC FLG WHIZ LOCK 4
25 3 240809-001 HINGE-ACCESS i
2-5 4 240807-001 DOOR-ACCESS 1
2-5 ] 373005 BOLT-1/4-20X5/8 GRS CARRIAGE 3
2-5 6 86113-001 FASTENER-1/4 TURN 1
25 7 4475006  BOLT-3/8-16X3/4 FLG WHIZ 3
25 8 13323-001  U-CLIP - 3/8-16 8
25 9 238629-001 FOAM-LEFT SIDE SHIELD 1
25 10 18991-001 WEATHERSTRIP-5/16X3/4 SELFSTK

(SPECIFY LENGTH) AR
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ENGINE COMPARTMENT SHIELDS ASSEMBLY - TOP/RIGHT

Revised April 1998 dueg to addition of
chain snap & update of sealing taps
& u-clips. Changed/added parts marked with ™,

REF. NO.

28
28
2:6
28
28
24
28
24
2:8

2+6
26

W~ B Ry =

3

PART NO,

DESCRIPTICN

228366-001
22837300
228289001
13323001
4475-008
4538001
373005
40500
110479001
47874-003
228308-001
76633001

SHIELD-LOWER ENGINE SIDE
HINGE-SHIELD

FOAM: LOWER SICE SHIELD
U-CLIP - 3/8-16

BOLT-3/8-16X3/4 FLG WHIZ

NUT - 3/8-18 FLG. WHIZ LOCK
BOLT-1/4-20X5/8 GRS CARRIAGE
NUT-1/4 NC FLG WHIZ LOCK
LATCH-SEALED LEYER {INC. KEYS)
KEYS

BAR-CLAMP

HOCK- 3/16 "8

Figure 2-6

Qry.

[ R —

18
16
15
15

LA >R I ]

REF. NO PARTNO. _ DESCRIPTION

26 12 904815001  CHAIN-BREAKAWAY SWITCH

26 13 208065001 SHRINK TUBE-3/41D COMMERCL GRD
(SPECIFY LENGTH)

26 14 238610-001  SHIELD-UPPER SIDE ENGINE

26 15 238528-001 FOAM-UPPER SIDE SHIELD

25 16 238627-001  SHIELD-TOP ENGINE

26 7 045055001 TAPE-URETHANE /4"
(SPECIFY LENGTH)

26 18 238524001  FOAM-TOP SHIELD

26 19 97456-001 SEAL-BULB EOGE 1/8” STYLE
(SPECIFY LENGTH)

26 20 236743001 GHAIN SNAP-3/16" 58
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RADIATOR SHIELD ASSEMBLY

Figure 2-7

Revigad April 1998 due to changs to
bon-on accass door in radiater shield.

Changed/added parts marked with °,

REF. NO,
27 1
27 2
27 3
2-7 4
2-7 5
27 €
2.7 7
27 8
2-7 9
27 10
27 11
27 12

27

13

PARTNO.

"245019-001
86113-001
97456-001

238614-001
245014-001
4475-008
4475010
4536-001
245039-001
“235734-001
*235716-001
*245063-001
*235732-001

_ DESCRIPTION

SHIELD-RADIATCR DEFLECTOR
FASTENER-1/4 TUSIN
SEAL-BULB EDGE 1/8" 5TYLE
{SPECIFY LENGTH) AR
SHIELD-MUFFLER
COVER-ACCESS

AOLT-3/8-16X3/4 FLG WHIZ
BOLT-38-16X1 FLG WHIZ

NUT - 3/8-16 FLG. WHIZ LOCK
INSERT-GRILLE

BOLT-1/4-20X3/4 GRA ZINC PLTD
WASHER-1/4 SAE HARD ZINC PLTD
DOOR-ACCESS

NUIT-1/4-20 GR8 ZINC PLTD

—

By — P = b o k=
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RADIATOR ASSEMBLY

Revised August 1997 due lo update of
drawing & pars list. Changed/added
parts marked with *.

REF, NO.
28 1
a8 2
26 3
8 4
28 5
28 6
28 7
8 8
28 9
28 10
28 11
28 12

PART NO.

e

X

-~
oy
»
K

BESCRIPTION

1580-011
240804-001
2385684-001

97456-001

4473-006
"18982-00%
“4475-006
238601-00%
238640-001
375-006
4536-001
238636-001

HOSE CLAMP - 2
HOSE-LOWER RADIATOR
SHROUD - FAN

SEAL-BULB EDGE 1/8* STYLE
(SPECIFY LENGTH})
BOLT-1/4-20X3/4 FLG WHIZ
U-CLIP-1/4-20 SP/3/4 THROAT
BOLT-2/8-16X3/4 FLG WHIZ
PLATE-RADIATOR MOUNTING
FOAM-BADIATOR
BOLT-3/8-16%3/4 CARRIAGE GR. 5
NUT - 3/8-16 FLG, WHIZ LOCK
RADIATOR-(13-6272611-3)

L

Figure 2-8

B> B L I o e T T R )

PART NO.

225532-005
238600-001
68125-C01
224848-001
102118-001
1580-001
57706001

230656-001
238655-001
*2595-001
4475010
‘416-001

—RESCRIPTICN,

DRAIN COCK-1/4"
PLATE-RADIATOR MOUNTING
CAP-RADIATOR TR10R (7 PSI)
HOSE-1 74D X 18" COOLANT (UPPER)
FITTING-1/4NFT X 3/8 HOSE BARE
HOSE CLAMP - 3/

HOSE-3/8" 200FS1 1 PLY BLACK
(SPECIFY LENGTH})

GUARD - LEFT

GUARD-RIGHT FAN

HOSE CLAMP-TS7FR 1/2"
BOLT-3/8"-18X1" FLG WHIZ
NUT-3/8"-18 SLTL

aTy.

Pl - o e [

[ IR TR Y



REF.NO.

28
29
29

2:9
2-8
2-8
2-9
2-9
&9

—_

o o o~ O v b L R

PART NG,

$6072-001
240810-0m
102628-001
2165-001
8014399-001
901498-001
1580-023
901500-001
4475-006
4536-001

AIR CLEANER ASSEMBLY

DESGRIPTION _

CLAMP-3 172" T-BOLT

HOSE-AIR INTAKE

CLAMP-4 1/2° T-BOLT

INDICATOR

MOUNTING BAND

AIR CLEANER (BREAKDOWN FIG, 212}
HOSE CLAMP - 5172

AlR CLEANER CAP (INC. REF. 9)
BOLT-3/8-16X3/4 FLG WHIZ

NUT - 3/8-16 FLG. WHIZ LOCK

Figure 2-9

o o o o P e e

D24X40A NAVIGATOR (PAGE 2-9)
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MUFFLER ASSEMBLY

Figure 2-10

REF. NG, PART NG, __ DESCRIPTION __ QTy.
2-10 1 240802-001  FLEX TUBING-3"DIA X 12" 1
2-10 2 2600-011  MUFFLER CLAMP - 8 7
2-10 3 238641-001  PIPE-3' OD EXHAUST 1
2-10 4 238602-001  MUFFLER-3' EXHAUST b
210 5 238625-001  STRAP-MUFFLER CLAMP 2
2-10 8 4476012 BOLT-3/8-16X1 1/4 FLG WHIZ PLT 4
210 7 240803-001  TUBE-3" OD 90 DEGREES ELBOW 1
2:10 B 240814-0601  STAGK PIPE - 3* ALUM 60" 1
210 9 475.010  BOLT-3/8"-16X1"GD#5 CARFIAGE i
210 10 445-007  WASHER-3/8 FLAT 1
2410 " 416001 NUT-3/8 NC SLTL 1
210 12 240759-001  PLATE-MUFFLER SUPPORT 1



D24X40A NAVIGATOR (PAGE 2-11)
FUEL TANK ASSEMBLY

Figure 2-11
Revised Novamber 1997 due 10 update
of fuel tank & hardware, Changed paris
marked with °.

REE.NO. PARTNG. _ DESCRIPTION ary. REF. NO. PART NO. _ DESCRIPTION ary.
211 1 *236422-001  TANK-FUEL 1 2n 12 480-011  WASHER-1/2 §/T LOCK 3
211 2 B0109-001 8680 SPIRAL LEVEL GAUGE 19" 1z 13 421001 NUT-1/2 NG HEX 3
211 3 4475006  BOLT-3/8-16X3/4 FLG WHIZ 6 211 14 B7570:001  PLUG- 12M 1
2-11 4 238909001 CAP-DIESEL FUEL {LOCKABLE) 1 211 15 *358.036  1/2-13%3 3M4'GRADE#RS HEX BOLT 1
211 5 235899001 FILLER-LOCKABLE FUEL 1 2911 16 102095001  STRAINER 1
211 [ 230965001  CLAMP-1 3/4" W/ 17/32" HOLE 1 2-11 17 235944-001 DISK-RUBBER SPACER 3
211 7 78171-001  FITTING-1/8MNPTX5/16BARB STR. 2 2t 18 4773-001  WASHER-SPECIAL 172 GLIPPED 2
211 8 1580-001 HOSE CLAMP - 38" g 211 19 377016 BOLT-1/2-13K1 34" GDASCARRIAGE 1
211 ] 620001 HOSE - 516 FUEL LINE {SPECIFY LENGTH) 2 2-11 20 84110001  BOLT-M12X25 METRIC 1
211 10 368012 BOLT-1/2-13 X1 1/4 GR #5 HEX 1 211 21 64108-001  WASHER-M12 LOCK 1
211 1 A485-011  WASHER-1/2 FLAT 1
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REF. NO. PART NO.
212 1 501498-005
212 2 2146009
FR 901498-003
212 4 901498-007
212§ 200867-007
212 6 901498-009

901498-001

AIR CLEANER COMPONENTS

CESCRIPTION _

CUP ASSY

NUT-WING
ELEMENT-AIR CLEANER
ELEMENT-SAFETY
VALVE-VACUATOR
BODY ASSY

AIR CLEANER (ING. ALL ITEMS IN THIS
FIGURE}

Figure 2-12
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Revised April 1898 due 1o

addition of figure to manual.

REF. NO.
213 1
2413 2
213 3
213 4
2-13 5
213 &
2-13 7
2-13 -]
213 g
2413 10
213 1
2132 12
213 13
213 14

D24X40A NAVIGATOR (PAGE 2-13)

ETHER STARTING SYSTEM ASSEMBLY

Figure 2-13

PART NG,

223072-001
202831-001

22397300
250543001
2R0606-001
235716-001
235732-001
125406-003
125406005
18988001
250545-001
66816001
TOOIA-19%
80622001

Tyl

DESCRIPTION__

ATOMIZER-START FLUID 2HOLE 180
TUBING-NYLCN 1/800 X 100'
(SPECIFY LENGTH}
CYLINDER-START FLUID 18 OZ.
ADAPTER-PLATE MOUNT

ETHER AID KIT {INC. REF. 1,2 8,9 &12)
WASHER-1/4 SAE HARD ZINC FLTD
NUT-1/4-20 GR8 ZINC PLTD

FITTING (INC. REF. 8)

FITTING ASSY

TERAM-.250FULL INS MALE SLD16GA
WIRE HARNESS-ETHER SYSTEM
SWITCH ABSY- #1338
DECAL-ETHER STARTING {UND}
COVER-PUSHBUTTON SWITCH 5/5-3?
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HYDRAULIC COMPONENTS LOCATION DIAGRAM - GROUND DRIVE

Figure 3-1
LEFT RIGHT
GROUND —_— GROUND
DRIVE DRIVE
MOTOR LEFT RIGH!T MOTOR
FIG % & BRAKE BRAKE FIG 3=~3
. FIG 3=3 FIG 3--3 - .

WL L

il l

WATER
CONTROL
VALVE
FIG 6 4
e
e 1)
SAAT | 4]
375 X 78 375 X 98
2 4 LT 7 AL
LBV X T8 75 X 498
A 4, R R
l TUBE=.25 X 870 -~a—— ]
LEFT T TAS S AETTTTIT IV RIGHT
BRAKE BRAKE
VALVE |p VALVE
FIG 3=-5 » FIG 3-5
h
A
- LIRS T
e .25 X 52
Wy
f
"
|
i
®
=2
—
v

LN control,
VALVE

P Jjout fie s-a
P

UBk-.2% X 12.9/ - 3
ﬁ%ﬁé?ﬂ%&%?f ?

/ L A A B
TUBE-.370 X 8.80 -

7

TUBC-.375 X 9.62

L2 A ) RETURN LINE
Vo R 7 7 PRESSURE/RETURN LINC
s ¢ = DIRECTION OF QIL FLOW
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TRACK DRIVE GEARBOX ASSEMBLY

Figure 3-2

Revised August 1997 due to
drawing update.

REF. NO. PART NG RESCRIPTION. aTy. REF. NO. PART NO. DESCRIPTICN QTY.
32 1 53843-735 HOSE-1/4X66 4F5JICST/90D 30004 222461-001  RIGHT GEARBCX ASSY (BREAKDOWN

{LEFT SIDE} 1 FIG, 3-6) 1

53843-737  HOSE-1/4X76 4FSJICST/A00 3000k 32 10 706 1/2-13X1 IA"GDISCARRIAGE BOLT )

{RIGHT SIDE) 1 32 1 86510-001 WASHER-1/2 FLT HARDENED 8

37 2 480-017  WASHER-3/4 &/T LOCK 6 3-2 12 421-001  NUT-1/2 NC HEX &

32 2 485017  WASHER-3/4 FLAT 2 32 13 360-014  BOLT-3/4"-10X 1 1/2"GRADEH#SHEX 2

32 4 598:001 ZERK-1/4" NF ST GREASE 2 32 14 57946-001  10MX#6JIC ST ADAPTER 4

32 5 230923-001 BOLT-ROLLER ASSY (INC, REF. 4) 10 32 15 57940-089 HOSE.3/8X78 6FS JIC {100R2) (LEFT)

32 8 230897001  BUSHING-1 3/4 1D TAPERED SPLIT (SHOWN) 2

{INC. REF. 17 & 18) 2 57940-779  HOSE-3/8X98 6FS JIC 3000 PSI (RIGHT) 2

32 7 228161-001  SPROCKET-7T W/ HUB 2 a2 16 57963-001 &M O-RING 4M JIC STRAIGHT 2

a2 8 579-019 HKEYS-3/8X3/8X3 2 32 17 384-012  BOLT-3/8- 16X 1 1/4" GRS HEX, &

32 9 222462-001  LEFT GEARBOX ASSY {SHOWN) 32 18 230897-003 KEY-1/2 X 3/8 X 2" 2

{BREAKDOWN FIG. 3-6) 1 32 19 430-007 WASHER-3/8 8T LOCK é
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TRACK CHAIN, ROLLER & TIGHTENER ASSEMBLY

Figure 3-3

Revised November 1997 due to changs
to center lock nut. Changed part marked with ™,

REF. NO. PARTNC, _.DESCRIPTION ary. BEE, NO. PARTNG. _DESCRIPTION | Qry.
3-8 1 230894-001 TUBE - SPACER 18 230840-0058  PIN-MASTER 1
32 1835-027  BSHG.-STL-1 12X1 1/4X1 % a8 230840-007  PIN-TIRACK 33
333 235894-003 ROLLER ASSEMBLY-TRACK a3 17 230904-001  SLIDER 2

(INC. THREE OF REF. 2) 14 a3 18 388-090 BOLT-1 BUNCX9 GRS 2
3.3 4 598-001 ZERK-1/4" NF ST GREASE 18 33 13 236463-001 IDLER ROLLER ASSY (INC.REF.20&21}y 2
33 5 230923-001 BOLT-ROLLER ASSY {INC., REF. 4} 18 33 20 235970-001  BRG-1 1/4 BALL 3LIP SEALW/OQCOL 4
33 6 *502118-001  NUT-3/4" NC CENTER LOCK 12 33 21 235969-0001  TUBE-IDLER SPACER 2
33 7 230907001 TIGHTENER- BASE PLATE 2 33 az 230841-001  RUBBER TRACK-25MMX400M CHAIN 2
38 480011 WASHER-1/2 $/T LOCK 8 230841-003  SECTION-TRACK (HUBBER) 34 (per {rack)
L 358014 BOLT-1/2-13X1 1/2"GRADEHS KEX 8 230840-005 PIN-MASTER 1
3310 441001 NUT-1 147 HEX 4 230840-007  PIN-TRACK 33
33 1 230806-001  CAP- SPRING 2 33 23 235888-001  PLATE-TRACK WASHER 28
3-3 12 1803-051  SPRING-COMP.1"WX4 17200 X 12" 2 33 24 358012 BOLT-1/2-13 X 1 1/4 GR #5 HEX 28
33 13 230805-001  END- SPRING ALIGNMENT CHP 2 33 25 423001 NUT-1/2 NC SLTL UTB 28
3-3 14 230888-001 TUBE- TIGHTENER 2 33 26 236468-001  UPPER ROLLER ASSY (INC. THREE OF
3 15 439001  NUT-1" NC SLTL GRADE 5 2 REF. 2) 2
3-3 16 230840-001  STEEL TRACK-35MMX40MM CHAIN 2 33 27 480:017 WASHER-3/4 §/T LOCK 4

230840-003  SECTION-TRACK (STEEL) 34 (per track} F3 28 483005 WASHER-1 1/2X1X14 GA M.B. AR
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CONTROL VALVE ASSEMBLY - 3 SPOOL

Ravisad November 1997 dus to pan

number update. Changed part marked with *. (1 2) L
-)/__.__/" S “‘-\ﬁ__\\
~

REF. NO.

u\__}
PAHTNO. _ DESCRIPTION 632 Qry,

34

34
34
34
3.4
34
34
34
34
a4
a4
34
3.4

o~ O " B 02 "

oo

11
12
13

236457-001

*81702-001
82932-001
§9401-001
57067001
65570-001

235994-001

23595200

235998-001

235885-001

1809-007
351.026
235993-001

VALVE-3 SPQOL CONTRGL
(BREAKDOWN FIG. 3-8)
FITTING-12M 8F STHAIGHT ADAPTER
FITTING-2MX4M JIC 45DEG ELBOW
6M JICX10M ADJ. 90 DEG.ELBOW
10M-6F O-RING BUSHING
BM X 6M JIC 80 DEGREE LONG
TUBE-3/8 X 049 WALL - 8.80
TUBE-2/8X.049 WALL ~13.60
TUBE-1/4 X 035 WALL - 12,97
TUBE-3/8 X .049 WALL - 11.49
NUT - 5/16-18 SMFLGETL.
5/16-18X2 3/4IN.GR. #5HEX BOLT
TUBE-3/8 X .049 WALL - 8.62

Figure 3-4

—-_ O L) =k —a —a o s G —k b




BEE. NOQ.
35 1
3-5 2
3-5 3
3.5 4
35 3
35 B
35 7
35 8
3-8 9
35 10
5 1"
35 12
35 13
3-5 14
3-5 15
35 18
3.5 17
a5 18

D24X40A NAVIGATOR (PAGE 3-5)

BRAKE VALVES ASSEMBLY

Figure 3-5 ‘ﬁﬁ%
; @ ....... é

-

12 €y

(, ) RIGHT b 5 g
BRAKE Ny R .

p 7

BLRE\FPJE &ﬁ (, 2ot

PARTNO. _ DESCRIPTION

3

225190001 VALVE-SHUTTLE
430-003  WASHER-1/4 ST LOCK
350-014  BOLT-1/4-20X1 1/2'GRADE#5 HEX
57968-001  6M O-RING 4M JIC STRAIGHT
53657001  FITTING-BM OR X 4M JIC 8T,
£8774:001  FITTING-6MX6M JIC (RUN)XEM JIG
60248-001  TEE-4M JICK4M JICK4FS JIC
235995001  TUBE-3/8 X.048 WALL - 11.49
236902-001  TLIBE-3/BX.048 WALL - 13.60
235998-001 TUBE-1/4 X .035 WALL - 12.87
235997-001  TUBE-1/4 X .035 WALL -8.79
53843.735 HOSE-1/4X68 4FSJICST/A00 30004
53843-737 HOSE-1/4X76 4FSJICST/A00 30004
57940-279  HOSE-3/8X98 6FS JIC 3000 PSI
57940-089 HOSE-3/8X78 6FS JIC (100R2)
236449-00t1  HOSE-1/4X52 4FSJIC ST/90 3000
235983-001 TUBE-3/8 X .048 WALL - 9.62
235994-001 TUSE-3/8 X .04¢ WALL - 8.80

P L T e - B L= B O Sy L
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TRACK DRIVE GEARBOX COMPONENTS

Figure 3-8
Revised November 1897 due 1o elimination @8
of washer, Changed part marked with *. "

Qry. REF.NO. PARTNO. _ DESCRIPTION ary,

35 1 230859-001  MOTOR- HYD. (BREAKDOWN FIG, 3-7) 1 36 24 225071-001 PLATE-BRG. CAP i
2 58726-001  SCREW-1/2X13X1 1/4 SHC 2 36 25 225106-001 GEAR-33T BRAKE 1
a5 2 480011 WASHER-1/2 §/T LOCK 2 6 26 225098-001  PLATE-BRAKE MT 1
36 4 4475006  BOLT-3/8-16X3/4 FLG WHIZ 24 6 7 219132001 DISC-BRAKE ROTOR 4
36 3 235103-001  COVER-GEAR BOX 1 a6 219133001  PLATE-BRAKE STATOR 4
3-8 ) 202458-001 GEARBOX-LEFT TRACK (SHOWN) 1 3-8 29 5480-001  NUT-1-14 NF GR 8 SLTL 2

202458-001  GEARBOX-RIGHT TRAGK 1 36 30 793-017  Q-RING 2
36 7 732008 PLUG-3/4" PIPE BLACK STEEL 2 38 K| 225107001 PISTON 1
36 ) 4475012 BOLT-3/8-16X1 1/4 FLG WHIZ PLT 3 38 32 58139001 UNI-RING-#12G-400320-375 1
RS 480-007 WASHER-3/8 SIT LOCK 8 36 33 225110-001 BARREL-BRAKE CYLINDER 3
10 212840001 HOUSING-BEARING 2 a6 34 57301-001  ROD SEAL-#30-116128-375 1
6 1 224587001 BEARING-ROLLER 35M BORE 2 a5 35 225099-001  TUBE-BRAKE MOUNT 1
a6 12 225075-001  SPACER-DLER SHAFT 1 6 3% 222486-001  WASHER-BELLEVILLE 940DX1.61ID 6
a6 13 25070-001  SHAFT-IDLER 1 6 37 225113-001  PLATE-GYLINDER ROD 1
36 14 573-011  HKEYS-3/8X3/8X2 1 36 38 354-060  3/8-16X6" GRADEYS HEX BOLT 8
38 15 225105-001  GEAR-187/54T 1 36 i 235873001 PLATE-SPACER 1
36 16 225074-001  SPACER-TUBE 1 36 a9 *483.017 WASHER-3' QD X 2" ID X 14 GAM.B, 1
6 17 225072-001 PLATE-SEAL HOLDER 1 6 4 218249-003  KEY-SHAFT 1
36 18 230781-001 SEAL-C/R 10643 1 6 42 2876-003  NUT 1-20 CASTLE 4775W 1
36 19 1706-001  BRG.-22210 LB/C3 50MM SPH.ROL 2 6 43 483-000  WASHER-2 1/4X1 $/2X14 GA ME. 1
36 20 235900-001  SHAFT BOX QUTPUT 1
34 2 225111-001  ROD-CYLINDER 1 222462-001  LEFT GEARBOX ASSY (INC. ALL ITEMS
36 22 235269-001  GEAR-34 TOOTH 1 IN FIG. 3-6)
36 28 205076-001  SPACER-SHAFT 1 222461-001  RIGHT GEARBOX ASSY (INC. ALL ITEMS

IN FIG. 3-6)
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HYDRAULIC MOTOR COMPONENTS

Figure 3-7

REF. NO, PART NO. DESCRIPTION Qry. REF. NO, FART NO. DESCHIPTION ary,
37 1 770011 SEAL.DUST 1 3.7 18 770037 PIN 2
37 2 770-073  HOUSING-BEARING 1 3.7 19 770-039  SPRING
37 3 770-007  SEAL-QORING 4 37 0 216770-003 HOQUSING W/SHUTTLE {SAE 10 PORTS)

37 4 770009 WASHER-BACKUR 1 MACHINED (INC. REF. 21 & 22) 1

37 5 77007 SEAL-SHAFT 1 37 21 4485-023  O-RING 1

a7 -] 218249-003 KEY-SHAFT 1 37 22 4485-019 PLUG 1

37 7 202107-005  SHAFT & BEARING KIT (INC, THE 4485-021  PLUG ASSY (INC. REF. 21 & 22) 4

FOLLOWING PARTS: oA 70020:007 BOLT 1

NSS  SHAFT-QUTPUT 1 3.7 24 2876-003  NUT1-20 CASTLE 4775W 1
NSS  CONE-BEARING 2 37 25 1749025 SEAL-O RING 15007 {90D) 1
NGS5  CUP-BEARING 2 37 2% 20037017 PLUG 1
NGS SPACER-BEARING 1 37 27 209137-019  SLEEVE-DASH POT 2
NSS RING-RETAINING 1 3-7 28 208137021 SPRING 2

37 i 770-017  SEAL-SHAFT FACE 1 37 29 209137023 PQPPET 2

3.7 9 770-079 PLATE-WEAR i %7 30 208137025  PISTON 1

37 10 70020-003  DRIVE 1 7 0M 209137.027  PLUG ASSEMEBLY 1

37 " 70020-005 GEROLER ASSY 1

37 12 774011 DRIVE-VALVE 1 230859001 MOTOR- HYD. (NC. REF.1-31)

37 12 770-085 PLATE-VALVE 1 770:097 REPAIRKIT {INC. REF. 1,3-5, 8, 16,17 & 21)

3.7 14 770-087 VALVE 1 NSS  NOT SOLD SEPARATELY

37 15 770-089  PLATE-BALANCE 1

37 16 770-057 SEAL-FACE INNER 1 NOTE: WHEN QORCERING REPLACEMENT PARTS, INCLUDE CHAR-LYNN

37 17 770-001  SEAL-FACE.OUTER 1 PRODUCT NUMBER WITH ORCER. PRODUCT NO. 15 104-1014.008,
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CONTROL VALVE COMPONENTS - 3 SPOOL

Figure 3-8

REF_NO.
3 1
3-8 2
8 3
a8 4
3-8 5
38 5
38 [
8 7
38 8
3-8 8
33 10
3-8 1
36 12
38 12
M 14

PART NO.

__DESCRIPTION

228118-003

228113-005

87280-001
6148-005

3132-011
Nn52.013
16358-005
446001
102876-001

347077
3147029
4323-003
4333005
2110-003
3147.035

LEFT COVER PLATE COMPLETE
(INC. REF. 2)

WH MAIN RELIEF (3300 PSI)
(BREAKDOWN FIG. 3-11})

REPAIR KIT-LCAD SENSING SECT.

POSITIONER-STD. (BREAKDOWN
FIG. 3-10}

PLUG SAE 12 {INC. O-RING)
SEAL-C-RING

STUD KIT-3 SPOOL (INC, REF. 7)
NUT.3/8 NF HEX

COVER ASSY-RIGHT LOAD SEN.
(INC. ONE OF REF. 3, 5 & 21
REPAIR KIT

BRACKET

LINK-

PLATE-LINK

PIN-CLEVIS 1/4X7/8 - 47/64 UL
PLUG-_DAD CHECK STEEL
{BREAKDOWN FIG. 3-9)

p—

O3 = = LD

GO G L O =

REF.NQ.
38 15
38 16
38 17
38 18
38 19
3-8 20
38 4l
28 22
38 23

PART NO.

78704-001
2147-081
510-035
224397-003

87397-001
87.398-001
3213017
3147-039
236457-003

236457-001

DESCRIPTICN

SCREW.1/4-20%7/8 SQC HD SELFLK
RETAIN-PLT WASH GRSN 6752-001
PIN-3/32 X 1/2 COTTER

20DY ASSEMBLY-CENTER SECTION

{INC. ONE OF REF.3, 4,9-11,13,19,20
& 22, TWQ OF REF. 14-16 & THREE OF

REF. 17)
PIN-SPRING

BALL

PLUG-RELIEF 3/8°
HANDLE - CP VALVE

BODY ASSY-CNTR SEC W/FREE FLOW
{INC. ONE OF REF. 3,4, 9-11,13,19,20 &

22, TWC OF REF. 14-16 & THREE OF
REF, 17}

[y — — — —

VALVE-3 SPOOL CONTROL {INC. ALL ITEMS

IN THIS FIGURE)
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LOAD CHECK PLUG COMPONENTS

Figure 3-9

! - et {3 B '
» bt '
N Wy v . )l o ¥ b4 ¥ 5 , % AT e mma
\.
o
.

BEF.NO. PARTNO. __ DESCRIPTION ary. REF. NO. PARTNO.  DESCRIPTION ary,
39 3128008 PCPPET-CHECK 39 7 NS5 O-RING 1
a4 3147-041  SPRING-CHECK 39 g 3147-043  PLUG-LIFT CHECK 1
39 NSS  WASHER-BACKUP {INNER)

3147035 PLUG-LOAD CHECK STEEL
(INC. REF. 1.8)
3147037 REPAIR KIT (INC. REF. 3.7)

—_ o Y .

NSS  O-RING (OUTER)

1
2
3
3-8 4 NSS  Q-RING
§
& NES  WASHER-BACKUP (QUTER)

STANDARD SPOOL POSITIONER COMPONENTS

Figure 3-10

REF. NO. PART NQ, DESCRIPTION QTY. REF. NO, PART NO. DESCRIFTICN ary.
310 1 3149-006 COLLAR-SPRING 2 3-10 4 §149-043 BONNET 1
310 7 £149-087 SPRING-RETURN 1 3-10 5 79704:001  SCREW:1/4-20X7/8 SOC HO SELFLK
310 3 3149-013  COLLAR-SPOOL 1

6149-005 POSITIONER-STD. (INC. REF. 1-7)
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WH MAIN RELIEF COMPONENTS

Figure 3-11
:."; E
i
1 4
T
:‘-:,- e,
2 3

BEF. NO. PART NOC. DESCRIPTION OTY.
1 1 NSS  RING-BACKUP 1
a1 2 NSS  SEAL-O-RING 1
31 3 NS8  SFAL-O-RING 1
411 4 16844009 BODY-wH RELIEF 1
11 5 NS5 RING-PISTON 1
311 6 NSS  POPPET 1
31 7 208-019  SHM-010 AR
311 8 208-017  SHIM-.020 AR
11 4 208-015  SHIM-.040 AR
10 228113-007  SPRING (3000-3500 PSI) 1
O I B NS5  SEAL-O-RING 1
a1 12 3147.027 CAP i

3147-011  SERVICE KIT {INC. REF. 5 & §)

15844-007 REPAIR KIT (ING.REF. 1,34 11)

228113-005  WH MAIN RELIEF (3500 PSI) (INC. REF. 1-12)
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HYDRAULIC COMPONENTS LOCATION DIAGRAM - ROTATION DRIVE

Figure 4-1
Revised November 1297 due fo
schematic updates.
HYD Ol
TANK
FIG 5=3 j
FIG 4-2
FIG 4=5
GEARBOX DRIVE
MOTOR (FRONT) .50 PRESSURF ]
LIMITER '

.25 X 227
——————————— 1,25 ¥ 23

TO GAUGE

T

: _ 75
X GEARBOX DRIVE 15><04
6  MOTOR (REAR) : PRCPORTIONAL
FIG 4-4 VALVE
FIG 6-5
L]
MY
e
1]
e
) ) 75 X 122
A e FFE A
75 X 126 A

|

oL TO

HOSE JUNCTION | OIL

BLOCK COOLER
FIG 4-7

X 38

— ™" SUCTION LINE

28l 277 RETURN LINE

(e 2 2 27 2 PRESSURE/RETURN LINE
M P RESSURE LINE
PSS CHARGE PRESSURE LINE
— —— - -— DIRECTION OF QIL FLOW
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HYDROSTATIC PUMP ASSEMBLY

Figure 4-2

Revised November 1997 due to hose &
hose clamp updates. Changed parts marked with *.

~ ]
'“‘h.,\\\
HR BRIl TAKK o \f?

&

\

HYD QIL TANK

@

BEF.NC. PARTNG. _ DESCRIPTION ary, REF._NO. PART NO. _ DESCRIPTION o1y,
42 226116-001  PUMP ASSY_-HYD. (BREAKDOWN FIG. 4-16) 1 &2 16 480009 WASHER-7/16 ST LOCK 8
42 2 85642-163  O-RING 1 42 17 357016  7/16-14X1 3/4'GRADE#S HEX BOLT 8
42 3 £1902:001  FILTER-OIL 1 4z 18 004818-001  INSERT-16M X 1 1\4 HOSE 1
4.2 4 B6510-001 WASHER-1/2 FLT HARDENED 4 4-2 19 ‘238094.001 CLAMP-3/4 X 1 3/4 BAND W/ SCREW 4
4.2 5 480-11  WASHER-1/2 S/T LOCK 4 4-2 20 "240859-001  HOSE-1 174 SUCTION - 23° 1
42 6 75381-014  BOLT-1/2-UNCX1 1/2 GR.8 HEX 4 42 2 53845-807 HOSE-3/4X38 12FSJICST/45D6000% 1
27 600118001 FITTING-SMORINGX4MJICS0PARKER i 2 m 53628007  #12M O-RING-#12M JIG ST, 1
42 8 53843743 HOGE-1/4X22 4FSJICET 800G PSI 1 a2 23 53845531 HOSE-3/2%18 12FS JIC 3000 PSI 1
42 9 72056001 COUPLER-DIAG, TCM-20 9/16NF 2 a2 24 50410001 12M JICX12M ADJ. 90 DEG.ELBOW 1
42 10 66996-001  TEE-4FS JIC BCHX4M JICXaM JIC 1 42 25 99999001  FITTING-20MORINGX1 1/4BEAD 90 1
42 1 53843739 HOSE-14X118 4FSJICET/ST S000# 1 42 25 57068-001  6M O-RING 4M JIC STRAIGHT 1
4.2 12 67745001  SPLIT FLANGE HALF CCDE 62/15 4 4.2 27 68210-001  HOSE-1/4X24 4F5 JIC (M2T) 1
42 13 72895001 O RING-SC. #18 FLANGE 2 42 28 82931001 FITTING-BMX4M JIC 45 DEG ELBOW 1
42 14 65930:001  12.JIC MX1*-62 4§ 2 42 = 83015001 FITTING-4F JIC DIAGNOSTIC 1
42 15 53845749 HOSE-3/4X33 12FSJIC ST/ 8000 1
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ROTATION GEARBOX ASSEMBLY

Figure 4-3

Reovised January 1998 due 1o update of
chain length, Changed part marked with ™.

REF.NO. PARTANG. _DESCHIPTION _ ary. F.NO, PARTNG. _ DESCRIPTION

3 1 235779-001 GEARBOX - 3 SPEED (BREAKDOWN 43 18 85104-253  GHAIN.LEAF BLAEG 253 PITCHES 1
FIG. 4-11) 1 98422-001  LINK-BLBG6 CONNECTOR

43 2 356-030  1/2-13X3"GRADE#SHEX ROLT 12 43 17 240818-001  BOLT-CHAIN TIGHTENER 1

43 3 430017 WASHER-1/2 §/T LOCK 12 3 18 386-024  3/4-16X2 1/2 HEXHD BOLT GRS ?

a3 4 220963-001  BAI-WEAR(NYLATRON) 1 43 19 480017 WASHER-2/4 ST LOCK 2

43 5 220965-001  SHIM 2 43 20 240840-001  BAR-BOLT ANCHOR 1

43 6 215344001 SLIDE-GEARBOX 1 3 2 75301-001  NUT-1-14NF GRADE 8 HEX 1

4 7 220887001 DBAR-WEAR ({2 5" WIDE} 1 43 22 225167-001 BAR-SLIDE 1

43 8 215348-001  SLIDE-GEARBOX 1 43 23 89349-001  PIN-ANCHOR BLSSE 3/8 D1AX3 44 1

EE 220064001 BAR-WEAR 1 a3 24 '245009-001  CHAIN-LEAF BL866+155 PITCHES 1

43 10 220066-001  SHIM 2 08422-001  LINK-BLBSE CONNECTOR

PERERT P15343.001  SLIDE-GEARBOX 1 43 3 230813-001  SWIVEL-12M X 12F |

43 2 270885001 BAR-WEAR (1.75' WIDE) 1 224904-007 REPAIR KIT INC. O-RINGS & SEALS)

3 13 215347001  SLINE-GEARBOX 1 43 26 732.005  3/3" PIPE PLUG BLACK STEEL 1

43 14 510-005 COTTER PIN-3/32" X 2/4" " a3 27 101522-001 BUMPER-RUBEER SELF ADHES. 340D 2

43 15 89371:001  PIN-BL8G6 ANCHOR 3/8"DIAX2.38 1 43 % 229131:001  NUT-1"-14 UNF HEX JAM 1



(PAGE 4-4) D24X40A NAVIGATOR

ROTATION DRIVE MOTOR HYDRAULICS ASSEMBLY

Figure 4-4

REF. NC. PART NO. DESCRIPTION Qry.
4-4 1 56218-001  PLUG-#8M 2
4-4 2 53828-001  #12M O-RING-#12M JIC 3T, 4
4-4 3 235784-001  TUBING-3/4 OD X16GA WALL-18.66 i
4-4 4 65565-001  FITTING-EM X 6M JIC 8T, 2
4-4 5 235798-001 TUBING-3/8 OD X.049WALL-29.46 1
44 6 235792-001  TUBING-3400D X16GA WALL-13.68 1
4-4 7 53824-001  FITTING-#8M O-RING-#8M JiC ST, 1
44 8 236797:001  TUBING-1/2 OD X.049WALL-17.37 1
4-4 9 235793-001  TUBING-2/4 ODX16GA WALL-23.22 1
4-4 10 235799-001 TUBING-3/8 OD X.049WALL-21.32 1
4-4 B 235795-001 TUBING-3/4 QDX16GA WALL-15.04 1
4-4 12 §3a37-001  #3M O-RING-#8M JIC 80 DEG. 1
4-4 13 53844-061 HOSE-1/2X18 8FS JIC [100R1) 1



D24X40A NAVIGATOR (PAGE 4-5)
LOOP FLUSH VALVE ASSEMBLY

Figure 4-5
Revised November 1997 due to hose
& fitling updatas, Changedfadded
paris markad with *,

REF. NG, PARTNG. DESCRIFTION QTyY. REF. NO. PART NO. DESCRIPTION QryY.
45 i 53845-811  HOSE-3/4%126 12FSJICST/90D6000 i 45 12 235793-001 TUBING-3/4 ODX16GA WALL-23.22 1
4.5 2 59434-001  12M JICX12M LONG ST THRD ARPT 1 45 13 "53876-001  FITTING-10M X 8M JIC ST ADAPTER 2
45 3 71252001 FITTING-12FX16M ADAPTER 1 45 14 235797001 TUBING-1/2 QD X.049WALL-17.37 1
4.5 4 53845.809 HOSE-3/4X122 12FSJICST/9006000 1 45 15 53844061 HOSE-1/2X16 8FS JIC (100R1) 1
4.5 5 70008-001  FITTING-16M X 12M JIC STR. 1 4-5 18 235735001 TUBING-3/4 ODX16GA WALL-15,04 1
45 6 228132-001 VALVE-3 SPEED LOOP FLUSH 45 17 235798-001 TUBING-3/8 0D X.049WALL-29.46 1

(BREAKDOWN FIG, 4-13) 1 45 18 "244293-001  HOSE-1/2"X186' 8FS JIC ST790 (2000) 1
4.5 7 480-005 WASHER-5M6 &T LOCK 4 45 19 235799-001  TUBING-3/8 OD X.049WALL-21.32 1
4.5 8 351-044 BOLT-5/16-18X4 172 GR 5 HEX HD 4 45 20 53828-001  #12M O-RING-#12M JIC 5T, 2
4.5 9 50410-001  12M JICX12M ADJ. 90 DEG ELBOW 3 45 21 65565-001  FITTING-8M X M JIC ST. 2
45 10 235792-001  TUBING-3/40D X16GA WALL-13.68 1 45 22 *53837-001  FITTING-8M X 8M JIC 90 ) ELBOW i
45 1N 235794-001 TUBING-3/4 QD X18GA WALL-12.66 1
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REF. NO.

46
46

46
46
46
46
46
46

1
2

(BRI

PART NO.

PRESSURE LIMITER VALVE ASSEMBLY

DESCRIPTION

4536-001
228114001

82931001
53843-743
364.026
354-044
68210001
354-020

NUT - 3/8-16 FLG, WHIZ LOCK
VALVE-REMOTE PRESSUHE LIMITER
{BREAKDOWN FIG, 4-12)
FITTING-8MX4M JIC 450EG. ELBOW
HOSE-1/4X22 4FSJICST 6000 PSI
BOLT-3/8-16X2 3/4" GRADEASHEX
¥/8-16X4 1/2"GRADE#S HEX BOLT
HOSE-1/4X24 4F 5 JIC (M2T)
BOLT-3/8-16X3"GRADE#S HEX

Figure 4-6

(-‘{{c) \ ‘:- A \
L /
%

arv.

—_ o ) —

DUMP valVvE



D24X40A NAVIGATOR (PAGE 4-7)

HOSE JUNCTION BLOCK ASSEMBLY

Revised November 1997 due to update
of junction block. Changad part marked with *.

DESCRIPTION

REF_NO. PART NQ.
a7 1 53845811
a7 2 §3845-800
7 3 53828-001
47 4 60718-001
475 53845-749
&7 8 354-034
477 ~225193-001
a7 8 4536-001
a7 8 59410-001
AT 10 53045.807

HOSE-3/4X126 12FSJICST/A0DB000
HOSE-3/4X122 12FSJICST/A0D6000
#12M O-RING-HEZMJIC ST.

1ZM JICX12M ADY.45 DEG EL
HOSE-3/4X33 12FSJIC ST/45 6000
BOLT-3/8-16X3 1/2"GRADE#S HEX
BLOCK-HOSE JCT

NUT - 3/8-16 FLG. WHIZ LOCK

12M JICX12M ADJ. 80 DEG ELBOW
HCSE-34X38 12FSJICST/45080008

Figure 4-7

Qry.

. PO R RS s



(PAGE 4-8) D24X40A NAVIGATOR
HOSE CARRIER ASSEMBLY

Figure 4-8

REF. NG PARTNO. _ DESCRIPTION ary.
1
B
4
4
4
4

1 225192-001 HCSE CARRIER (BREAKDCWN FIG. 4-14)
2 375012 3/8-1641 1/4"GD#SCARRIAGE BOLT
3 4536-001  NUT - 3/3-16 FLG. WHIZ LOCK
4-8 4 485-007 WASHER-3/8 FLAT
& 486-007  WASHER-3/8 8/T LOCK
& 412-001  NUT-3/8 NC HEX



D24X40A NAVIGATOR (PAGE 4-9)
DRIVE CHUCK ASSEMBLY

Figure 4-9

REF. NO, PARTNQ, _ DESGRIPTION aryY.

230806-001 DRIVE CHUCK 2 /8 0D
75381-016  BOLT-1/2-UNCX1 3/4 GR.8 HEX
72897-001 O RING-8Q. #24 FLANGE
905011-001  SCREEN (DRILL FLUID)
805012-001  SCREEN (WATER)
904508-001  WASHER-BLACK RUBBER
70086-001  PIN-DOWEL 5/8DIA.-1 %
218461-001  PLATE-CLOCK ARM
220692-001 SCREW-#6 X 3/4 PAN ED SELF-TAP
220693-001  SPRING-EXT. 2500DX.03WIRE-5.00
230945001 8UB-2 /8 VERMEER THREAD
230980-001  DRIVE CHUCK {INC, REF. 1 & 10}

= oW L~ BN B s
. s e P = B o — ok
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ROD POSITION INDICATOR ASSEMBLY

Figure 4-10

REF. NO. PART NQ, RESCRIPTION ary,
4-10 1 4478-006 BOLT-3/8-16X3/4 FLG WHIZ 4
410 2 225200-001  BAR-MARKER 1
410 3 225194001  BAR-MARKER 1
4-10 4 350-014  BOLT-1/4-20X1 1/2'GRADE#S HEX 4
410 § 903135-005 PLATE-COVER CCP-2 2
410 6 903135-003 CLAMP-HOSE 20675-PP 4
4-10 7 230839-001 POINTER 1
410 8 235981001 COVER-VALVE 1
410 9 1788-001  SPRING-1 1/8CDX15/161D X15 EXT 1
410 10 212622-001  TRiM-1/4 EDGE (SPECIFY LENGTH) AR



D24X40A NAVIGATOR (PAGE 4-11)

ROTATION GEARBOX COMPONENTS

Figure 4-11

Revised November 1997 due to parts
list correction. Changed part markad with ™,

REF.NO. PART NO. DESCRIPTION aty. BEE.NO, PART NO. DESCRIPTION QaTy.
4-11 1 235700-001  MOTOR-HYD (BREAKDOWN FIG. 4-15) 1 4-11 17 220489-001 GEAR-28 TOOTH 1
411 2 236791-001  MOTQR-HY( (BREAKDOWN FIG. 4-18} 1 4-11 18 228223001 TUBE-GEAR SPACER 1
411 3 1706-007 BRG.-22215 LB/C3 75MM EPH.ROL, 2 411 18 1715085 CUP-BEARING 1
4-11 4 224896-325  SNAP RING-3 1/¢" EXTERNAL 2 411 20 1716089 CONE-2 1/8" BRG. 1
4-11 H 220488-001 GEAR-37 TOOTH 1 411 2 236787.001  SEAL-4" HIGHT PRESSURE 1
4-11 & 220453-001  SHAFT-TOP MOTOR 1 411 22 215350-001 SLEEVE-SEAL 1
4-11 7 240850:001  HOUSING-GEARBOX D24X40A 1 411 23 214202001 O-RING 1
411 8 735-003 172 COUNTERSUNK FIPE PLUG 1 41 24 94594-007 LOCKWASHER-2,544D14.QVER TANGS 1
411 2 220487001 PLATE-LID 1 411 25 214200001 LOCKNUT-SLOTTED 2"-18 NF 2
4-11 10 4475-006  BOLT-3/8-16X3/4 FLG WHIZ 24 4-11 28 228131001  GLAND-REAR SEAL 1
4-11 1Al 220492-001 SHAFT-ROTATION 1 41 27 228181001 O-RING -#243 70D BUNA-N 1
411 12 228158-001 GLAND-FRONT SEAL 1 4-11 28 228180-001  O-RING -#252 70D BUNA-N 1
411 13 235788-001  SEAL-3 1/8" HIGH PRESSURE 1
411 14 4771-081 BRG. CONE 1 240816-001  GEARBOX-D24X40A ROTATION (COMPLETE)
4-11 15 1715-013  TIMKEN GUP-2 172* 1 {INC. ALL ITEMS N FIGURE 4-11)

4-11 18 AR4886-250  SNAP RING-2 1/2" EXTERNAL 1
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PRESSURE LIMITER VALVE COMPONENTS

REF NO. FART NO. DESCRIPTION
4-12 1 228114:003  BODY-MANIFOLD
4-12 2 228114-005 CARTRIDGE
228114-007  SEALKIT
412 3 228114-008 COlL
412 228114-011  VALVE RELIEF
85647-025 REPAIRKIT
4-12 5 3888-001  NUT-1/2 NF. HEX JAM
228114-001 VALVE-REMOCTE PRESSURE LIMITER

(INC. REF. 1-4}

Figure 4-12




REF_NO
413
a13 2
13 3
413 4
413 s

PART NO.

D24X40A NAVIGATOR (PAGE 4-13)

LOOP FLUSH VALVE COMPONENTS

DESCRIPTION

228132003
224476007
2244756-009
224476-005
207418-009
207418-005
a01562-011
204954-001

228132-00%

VALVE BODY

RELIEF VALVE

SEALKIT

CARTRIDGE-VALVE

REPAIR KIT-SCLENOID VALVE
SOLENOID VALVE COIL-2 POST
VALVE-SHUTTLE

REPAIR KIT-SHUTTLE VALVE

VALVE-3 S8PEED LOOP FLUSH
(INC. ALL ITEMS IN THIS FIGURE)

Figure 4-13

ary.
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HOSE CARRIER COMPONENTS

Figure 4-14

BEF. NO. FART NO. CESCRIPTION Qry.
414 1 234256-003  PT45E MOUNTING BRACKET ASSY (L 2
4-14 2 234256-005  PT45E MOUNTING BRACKET ASSY(R) 2
4-14 3 284256-007  PT45E QUTER LINK WNVERMEERLOGO 22
4-14 4 234256-009  PT45E QUTER LINK 22
4-14 5 234256-011  PT45E ANTI-FRICTION DISC 80
4-14 6 225192:003  PT45E INNER LINK 5.708R 44
4-14 7 234256-015  PT45E CIACULAR PUSH-ON 42
414 4 234256-017  PT45E HINGE PIN-PUCH ON FASTNR 126
414 9 234256019 BOLT-WHIZ LOCK .250-20 X 620 44
414 10 285192005  PTISE/MSE CARRIER ROD{S.100) 22
4-14 " 225192-007  PTASE/M5E NYLON SLEEVE(4.200) 22

225192-001 HOSE CARRIER (COMPLETE)
{INC. REF. 1-11)
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REF. NO.

4415
4-15

415
415
445
IRE
415
415
415
415
415
415
215

[ e P = R )

11
12
13

D24X40A NAVIGATOR (PAGE 4-15)
HYDRAULIC MOTOR COMPONENTS

Figure 4-15

. NORMALLY
IS THE POSSIBILITY OF HAVING TWO SIZES OF PISTONS IN A MOQTOR
ETEBCE ISS USED. THERE IS NO MARKING ON THE PISTON CR CYLINDER BLOCK.

" {ZE. THERE
THE IS THE POSSIBILITY OF HAVING CL 17 WHICH IS 1Tmm OVER SIZL,
WILEEEESA "1" STAMPED ON THE PISTON AND A CORRESPONDING "1" STAMPED
ON THE CYLINDER BLOCK IN THE AREA OF THE EFFECTED CYLINDER BORE,

- [
[
.
|

©
o g

-~
I

PART NO DESCRIPTION aTyY. REF. NO. PART NO. DESCRIPTION Qry.
224897-003  CYLINDER BLOCK 1 4-15 14 235790-011  C-RING 1
208148-001  PISTON CLA AR 415 15 235790:013  VALVE SPOCL 1
224897-005 PISTON CL*0" AR 415 16 235790-015  SPRING 1

84550-029  GPRING B 415 17 235790-017  WASHER 1
208157-001  VALVE SEAL RING KIT 1 415 18 235790-018  SNAP RING 1
208151-001  CAM RING 1 415 19 235790-021 BACK PLATE 1
208152-001  O-RING 2 415 20 235790-023 BOLT é
235790-003  VALVING GOVER ASSEMELY 1 415 21 208163-001  SHIM 1
235790-005 VALVING COVER 1 415 22 208154-001  WASHER 1
236790-007 SCREW 16 15 2 224897-015  SNAP RING 1

64076-025 WASHER 2 415 24 224897-017  REPAIR KIT-PISTON 1

54078-027 SCREW-BLEEDING 2

83651-025 O-RING-2.62X145.72 1 235790001 MOTCR-HYD (COMPLETE}
235790-009 VALVING 1 (INC. ALL OF FIGURE 4-15)
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i
o]
i

4:16
4-16

4-16
4-18
4-16
4-16
416
416
4-16
4-16
4-16
416
4-16

NQ.

1
2

[ I R

i3
12
13

THERE IS THE POSSIBILITY OF HAVING TWO SIZES OF PISTONS IN A MOTOR. NORMALLY

HYDRAULIC MOTOR COMPONENTS

Figure 4-16

cL "0" 1S USED. THERE 13 NO MARKING ON THE PISTON OR CYLINDER BLOCK.
THERE 1S THE POSSIBILITY OF HAVING CL "1" WHICH IS 1mm OVER SIZE. THERE

WILL BE A "1" STAMPED ON THE PISTON AND A CORRESPONDING "1

STAMPED

ON THE CYLINDER BLOCK IN THE AREA OF THE EFFECTED CYLINDER BORE.

—

9

6)0
@,

T

PART NO.

224897-003
208148001
224897-005

84550-029
208157-001
208151-001
208152-001
235790003
235790008
235780-007

64078-026

£4078-027

83651-026
235790-00%

_ u /
|

= @

o o

\+]

AR )
] [
o b 1
)

__ DESCRIPTION QTy. REF. NO. PART NG
CYLINDER BLOCK 1 4-18 14 235790-011
FISTON CLA AR 4-16 15 238780-013
PISTON CL *0* AR 4-16 18 235790-015
SPAING g 416 17 235790017
VALVE SEAL RING KIT 1 416 18 235790-019
CAM RING 1 416 1% 235790-021
Q-RING 2 416 20 235790-023
VALVING COVER ASSEMBLY 1 4.16 21 208163-001
VALVING COVER 1 4-1§ 22 208164-0011
SCREW 16 4-16 23 224897015
WASHER 2 4-16 24 224897017
SCREW-BLEEDING ?
O-RING-2.62X145.72 1 23579001
VALVING 1

. DESCRIPTION

C-ANG
VALVE SPOOL
SPRING
WASHER
SNAP RING
BACK PLATE
BOLT

SHIM
WASHER
SNAP RING
REPAIR KIT-PISTON

MOTOR-HYD (COMPLETE)
{INC. ALL OF FIGURE 4-16}

ary.

—_. e A ) 4 o ok — —a




REF. NO.
417 1
47 7
174
17 4

BART NO,

+85642-007
85642-009
85642.011
91019-003
81902001
85642-079
B5642-081
85642-083
225187-003

228118-001

+

D24X40A NAVIGATOR (PAGE 4-17)

HYDRAULIC PUMP COMPONENTS

Figure 4-17

DESCRIPTION ary.
VALVE-MULTI-FUNCTION 2
Q-RING {QUTER} 1 per valve
0-RING {INNER) 1 per valve
FILTRATION MANIFQLE KIT 1
FILTER-OIL 1
CARRIER-SEAL 1
SEALLIP 1
C-RING 1
NEUTRAL START SWITCH 1

PUMP ASSY.-HYDRAULIC
SPECIFY PRESSURE SETTING (PRESSURE
SETTING IS 6090 PSI {420 bar))






D24X40A NAVIGATOR (PAGE 5-1)
HYDRAULIC COMPONENTS LOCATION DIAGRAM - IMPLEMENT DRIVE
Figure 5-1

Revised Apnl 1998 due to
schematic update.
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(PAGE 5-2) D24X40A NAVIGATOR
MISCELLANEQUS SUPPLIES

Figure 5-2

CORDURA SLEEVES

1.81
2.37

NQTE: SPECIFY LENGUH WHEN ORDERING

TIE STRAPS

LENGTH

4 1IN,
& IN.
8 IN.
15 IN,

O—RINGS

SAE

B FITTING
SIZF
-1 AM
3
-

5M
g &M

8M

10M

‘ 12M
14M

16M
20M

NOTE: O—-RINGS LISTED ARE 90 DURAMETER

PART NUMBER

B3726-001
660584-001
67264-001
62129001
53840-C01
53841 001

PART NUMBER

78657001
18355-001
59534 -001
58151001

REFPLACEMENT
O=RING
PART NO.

/8185-027
53649-081
59088-057
59088-05%3
792-029
3152-013
3155-015
81580-001
93316- 001



D24X40A NAVIGATOR (PAGE 5-3)

HYDRAULIC OIL TANK ASSEMBLY

Figure 5-3

Revised Aprit 1928 due 1o updale
of sealer tape. Changed part marked with .

HEF. NO. PARTNO. _ DESCRIPTION. _ ary. REF.NG. PARTNO, . DESCRIPTION, Qry,
53 1 4475006 BOLT-3/8-16X¥/4 FLG WHIZ 6 53 9 81500001  GAUGE-SIGHT !
53 2 96291001  PLATE-GLEANCUT PORT 1 53 10 81214001  PLUG- 16M i
53 3 78544-001  O-RING AS-378 B46 1 53 1 377014 BOLT-1/2-13X1 1/2'GUSCARRIAGE 4
53 4. 224944.001 STRAINER-SUCTION 1 &3 12 485-011 WASHER-1/2 FLAT 4
53 8 238594-001  TANK-HYDRAULIC OIL ! 53 13 480-011  WASHER-1/2 ST LOCK 4
&3 6 235808-001 CAP-FILLER/BHEATHER W/O RELIEF 1 53 14 421001 NUT-1/2 NG HEX 4
53 7 1802-006  BOLT-10-24 X 314 BND HD STOVE 8 53 15 4475010 BOLT-3/8"18 X 1" FLG WHIZ 2

480001 WASHER-3/16 ST LOCK § 53 16 4535001 NUT-3/8"15 FLG WHIZ 2
53 8 *245059-001  TAPE-URETHANE 3/4" 53 17 73065008  FITTING-PLUG 24M 1

(SPEGIFY LENGTH) AR



(PAGE 5-4) D24X40A NAVIGATOR
HYDRAULIC OIL FILTER ASSEMBLY

Figure 5-4
Revised November 1997 due to hose
update. Changed part marked with .

®
é

©

FROM GROUND
DRIVE VA LVE

FROM ROTATION/
- THRUS I /PULLBACK VALYE

REF.NO. PARTNO. _ DESCRIPTION o1y,
54 1 16284-001  FILTER-WIBYPASS 1
2708-001  FILTER 1

5-4 z 730-019  11/4" X 1" HEX BUSHING STEEL 1
o4 3 70030001 16M JIC BCHX16M JIC X 1"M TEE 1
5-4 4 53846:248  HOSE-1X56 16FSJCNGFSIC 60 1
5-4 5 70028-001  FITTING-16F JICX 12M JIC 1
54 8 53845111 3/4X60 12FS JIC(G2AT-HMP)100R2 1
54 ? B3p45-813  HOSE-4X140 12FSJICST/30D3000 1
£4 g8 9E075-001  FITTING-12MJIC BLXHD RUN TEE 1
&4 9 "53845-171  HOSE-3/4X54 12FG JIC 3000 PSI 1
54 10 13884-001 WASHER-1"2PIECE SELF-LOCK LOCK 1
54 N 1865-001 GROMMET - 1/4 X 2 1/2 (YELLOW) 1



D24X40A NAVIGATOR (PAGE 5-5)
IMPLEMENT PUMP ASSEMBLY

Figure 5-5
Revised January 1898 dug to hydraulic
pump update. Changed pan marked with "

REE. NO. PARTNO, __DESCRIPTION ary, REF.NQ. PARTND. __DESCRIFTION aTY,
55 1 *240863-001  PUMP-2.77 GID FISTON 1 55 13 #1343-001 &M [BCH)XAM JICX4M JIC TEE 1
113253003 SEAL KIT-PUMP/COMPENSATOR 1 E5 14 53844.151  HOSE-1/2X40 8FS JIC 3000 PSI 1

55 2 08687-005 COMPENSATOR ASSEMBLY 1 55 15 53345.470  HOSE-3/4X38 12FS JIC 3000 P3| 1
55 3 103032-001  GASKET 2 55 16 94572:013  HOSE-1 1/2%43 24FSJIC/NONE 150 1
55 4 103028001 SPACER- 060 1 55 17 53843-533  HOSE-1/4%44 47§ JIC ST/90 (3000) 1
55 & 103031-001  GEAR 1 55 18 103030-001  NUT 1
55 6 64108-001  WASHER-M12 LOCK 2 55 19 53843487  HOSE-1/4X56 4FS JIC 3000 FSI 1
55 7 94772.001 BOLT-12M X 35 GR. 8.8 HEX HEAD 4 55 20 81921001 FITTING-24MX24M JIC 90 DEG. 1
56 8 59407.001  8M JICK10M ADY. 90 DEG ELEOW 1 56 21 238514-001 BRACKET-PUMP SUPPORT 1
55 9 §1212.001  FITTING-16MX13M JIC 45 ELBOW 1 55 97 53524001 FITTING-#8M O-RING-#8M JIC ST 1
85 10 103007-001  HOSE INSER-20MX1 1/2 45 DEG, 1 56 2 4536001 NUT - 3/8+16 FLG, WHIZ LOCK 2
55 1 1380-009 HOSE CLAMP - 13/4° 2 55 24 235805001  PLATE-PUMP BRACKET 1
55 12 4475.010  BOLT-3/8-16X1 FLANGE WHIZ 2 55 28 485009 WASHER-7/16 FLAT 2



(PAGE 5-6) D24X40A NAVIGATOR
CONTROL. VALVE ASSEMBLY - 3 SPOOL

Figure 5-6
Revised November 1997 due to hose
updates. Changed part markad with *. o

REF. NO. PART NO, DESCRIPTION __ Qry,

56 1 236457-001  VALVE-3 SPOOL CONTROL
(BREAKDOWN FIG. 3-8}

1

56 2 351,026 5718-18X2 J/4IN.GR. #5HEX BOLT 3
56 3 1809-007 NUT - 5/16-18 SM.FLGE.T.L. 3
5.8 4 53423-001  FIT-4M JICX4M ADJ.80 DEG.ELBOW 1
5-6 5 53843-487 HOSE-1/4X26 475 JIC 3000 PEI 1
56 B 80718-001  12M JICX12M ADJ .45 DEG.EL 2
56 7 101507-001  FITTING-10MORX4MIIC STR. 2
56 2 ‘53845171 HOSE-3/4X54 12F5 JIC 3000 P8I 1
36 9 *240900-001  HOSE-3/4X120 12F3 JIC 3000 P&! 1
o 2

53843-523  HOSE-1/4XB6 4F5 JIC STHFSIC0



Revised November 1987 due to hosa
update. Changed part marked with *.

REF. NO.
57 1
57 7
57 3
5.7 4
57 5
57 6
5.7 7
57 8
57 9
57 10
57 11
5.7 12
97 13
57 14
57 15

57

PART NO.

408-001
236458-001

351-026
£9423-001
53943-331

100873001
85567-001
101507-001
53842-261
£3828-001
53845-813
53845-519
53843741
*240901-001
80248-001
61664-001

D24X40A NAVIGATOR (PAGE 5-7)

CONTROL VALVE ASSEMBLY - 4 SPOOL

DESCRIFTION

NUT-5/t6 NG FLG WHIZ LOCK
VALVE-4 SPOCL CONTROL
[BREAKDCWN FIG. 5-15)
5/16-18X2 3/4IN.GR. #5HEX BOLT
FIT-4M JICX4M ADJ.80 DEG.ELBOW
HOSE-1/4X86 4FS JIC 3000 PSL
FITTING-10MX10MJIC RUN TEE

10 FJIC X M JIC
FITTING-10MORX4MJIC STR.
HOGSE-5/8X20 10FSJIC 3000 PSI
#12M O-RING-#12M JIC ST,
HOSE-3/4X140 12FSJICST/20D3000
HCSE-3/4 X 138 JIC 3100 P3I
HOSE-1/4X18 4FSJICST/20 30004
HOSE-1/4X147 4FSJICST/I003000#
TEE-4M JICX4M JICX4FS JIC

CAP NUT-#4 JIC

Figure 5-7

QTy.

L R O R - L LG I




(PAGE 5-8) D24X40A NAVIGATOR

SOLENOID VALVE ASSEMBLY (VISE CLAMP & ROD LOADER)

Revised April 1998 due 1o hose
length, valve and hardware updates.

Changed parts marked with *.

YR QIL TANK

HEF.NQ. PARTNQ. __DESCRIPTION
58 1 *240941-001  VALVE-VISE (BREAKDOWN FIG. 5-71)
5-8 2 ‘238212-001 BOLT-5/16"18 X 3" GRBHEX ZING PLT
&8 3 235714001 WASHER-5/16 SAE HARD ZINC PLTD
58 4 57968001 &M Q-RING 4M JIC STRAIGHT
58 5 236443-001  HOSE-1/4X52 4FSJIC §7/90 3000
58 8 59426-001  FITTING-6M JICXEM ADJ 90 ELBOW
58 ? *57940-201  HOSE-¥8X10 6FS JIC SUST (100R2)
58 8 85565001  FITTING-6M X 6M JIC 8T.
58 9 57940-581 HOSE-3/8X88 6FS JIC 3000 PSI

Figure 5-8

REE.NQ.
58 10
58 1
8 12
58 13
R
5§ 15
58 16
58 17
58 18

5-8

19

PART NO.

DESCRIPTION

“P45016-001
258243-001
"68774-001
57340061
236495-001
*235716-001
£3843-533
88545-001
53843-331
57954-001

VALVE-SOLENQID (BREAKDOWN FIG. 5-22)
BOLT-1/4"-20%X4" GR 8 HEX ZINC
FITTING-6MXEM JIC (RUN)XEM JIC
HOSE-3/8X72 6FS JIC 3000 PSI
HOSE-3/8X1? 6FS JIC 57780 3000
WASHER-1/4" SAE HARD ZING
HCSE-1/4Xd44 4FS JIC ST/80 (3000)
FITTING-4M JIC BLKHD HUN TEE
HOSE-1/4X86 4FS JIC 3000 PSI

BMXE JIC 90 DEG

ary.

—- a —a ot BRI et — I P —



D24X40A NAVIGATOR (PAGE 5-9)

DUMP VALVE ASSEMBLY
Figure 5-9
Revised November 1997 dus to updates of
valve description, fitting & hoses, Changed
parts marked with *.
,-""'—’Pf’ i
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KEF, NO. PARTNG. _ DESCRIPTION ary.
5.8 1 *236410-001  VALVE-2 DANX 1-NQ/1-NC 1
59 2 53828001 #12M Q-RING-#12M JIC ST, 2
5.9 3 "240000-001 HOSE-3/4X120 12FS JIC 3000 PSI 1
59 4 53845-519  HOSE-3/4 X 138 JIC 3100 PSI 1
59 5 130600-001 COUPLER-DIAGNOSTIC , 8FUIC 1
59 6 B7940-581  HOSE-YBXE6 6FS JIC 3000 PSI 1
59 7 86697-001  FITTING-6M JIC CROSS 1
59 8 '53845-479  HOSE-3/4X38 1288 JIC 3000 PSI 1
58 9 “53410-001  12M JICX12M ADJ.90 DEG.EL i
59 10 53028001  8F JICXM JIC ST RECUCER !
91 *53843-331  HOSE-1/4X36 4FS JIC 3000PS 1

]

59 12 93411001 6M O-RINGXEFS JIC STR ADAPTER



(PAGE 5-10) D24X40A NAVIGATOR

REGEN VALVE ASSEMBLY

Figure 5-10

REF. NO. FARTNO. __ DESCAIFTION aTy.
510 1 2368454001 HOSE-5/8X134 10FSJICET/A0 3000 1
510 2 236455-001  HOSBE-5/8X115 10FSIC 3000 PSI 1
510 3 56725-001  FITTING-10MX10M JIC 45 DEG, 2
510 4 228124001 VALVE-ELEC. SELECTABLE REGEN

[BREAKDOWN FIG. 5-23) 1
510 5 408007  NUT-3/16 NC FLG WHIZ LOCK 2
510§ 351034  BOLT-5/16-16X3 1/2 HEXHD GRS 2
510 7 53827001 FITT.-#10M C-RING-#1QM JIC ST. 2
510 & 53842-281  HOSE-5/8X20 10FSJIC 3000 PSI ?



|:D
:ITi
E’z

511
511
=1
511

511
5-11
51
511
511
511
511
511
§-11

o e 2

o —~1 o on

wr

10
1
12
13

PART NO.

4476-006
211144-001
213687-001
215799-001

213612-001
543-007
4053-001

67850-001

236454-001
480-015
366-012

53823-001

236455-00%

D24X40A NAVIGATOR (PAGE 5-11)

THRUST/PULLBACK CYLINDER ASSEMBLY

__DESCRIPTION

BOLT-1/2-13X3/4 FLG WHIZ
CYLINDER PIN

TUBE-SPACER

CYLINDER-4 1/2 X 65 Wi2 1/4ROD
(BREAKDOWN FIG. 5:19)
PLASTIC-CHAIN GUARD
1/4-20X7/8"ELEVATOR BOLT WH/8
NUT-1/4 NC FLG WHIZ LOCK

M X 10MJIC STR

HOSE-5/8X134 10FSJCST/AC 3000
WASHER-5/8 5T LOCK

5/8-11X1 1/4" GRADE#S HEX BOLT
#8M O-RING-¥10M JIC 90 DEG.
HOSE-5/X115 10FSIC 3000 PEI

Figure 5-11

— PR - - Do P —
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RACK LIFT CYLINDER ASSEMBLY

Figure 5-12

REF. NO. PARTNC.  DESCRIPTION aTy.
512 1 82031001 FITTING-6MX4M JIC 45DEG ELBOW 2
5-12 2 53843-523 HOSE-1/4X86 4FS JIC ST/4FSJCA0 2
512 3 236423-001  CYLINDER- 4X7 HYD (BREAKDOWN

FiG. 5-18)
512 351.080  5/16-18X3'GRADE #5 HEX BOLT
512 409-001  NUT-5M6 NG SLTL

512 4476-006  BOLT-1/2-13X3/4 FLG WHIZ

1
4 1
5 1
512 6§ 213586-001  PIN-FQOT CYL. TOP 1
7 1
5-12 8 215602-001  PIN-CYLINDER 1



Ravised November 1997 due 10 hose

updatés. Changed/added parts marked with *.

REF. NO. PART NG, _ DESCRIPTION QTY.
513 1 409-001  NUT-5/16 NG SLTL 1
513 2 351-030  5/16-18X3"GRADE #5 HEX BOLT 1
513 3 213526-001  PIN-FOOT CYL. TOP 1
813 4 600118001 FITYING-EMORINGX4MJICBOPARKER 2
513 5 ‘53843-188  HOSE-1/4X24 4F5 JIC 3000 PSI 1
513 8 224977001 CYLINDER- 3 1/2"X12"

{BREAKDOWN FIG. 5-19) 1
513 7 E7068-001  6M Q-RING 4M JIC STRAIGHT 4
813 8 £5668-001  VALVE-LCA-6-D (BREAKDOWN FIG. 817} 1
B13 8 351020 BOLTS-5/16-18X2'GRADE#S HEX 2
B13 10 480-005  WASHER-5/16 &/T LOCK 2
£13 " "240901-001  HOSE-1/4X147 4FSNCET/30030004 2
513 12 225152:001  PIN-CYLINDER 1
513 13 4476-006  BOLT-1/2-13X3/4 FLG WHIZ 1
513 14 "53843-238  HOSE-174"X26" 4FS JIC ST/8T (3000) 1

D24X40A NAVIGATOR (PAGE 5-13)

OUTRIGGER CYLINDER ASSEMBLY

Figure 513
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AEF. NO.

514
514
5-14
&-14
514

PART NG,

221503-001
221504-001
130987-001
53843741
59928-001

BULKHEAD ASSEMBLY

DESCRIPTION

COUPLER-3/8 NPT QUICK (MALE)
COUPLER-3/8 NPT QUICK {FEMALE)
FITTING-SMJIC/3/BMNPT BULKHEAD
HOSE-1/4X18 AFSJICST/S0 30004

6F JICX4M JIC ST REDUCER

Flgure 5-14

Qry.
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D24X40A NAVIGATOR (PAGE §-15)

CONTROL VALVE COMPONENTS - 4 SPOOL

Figure 5-15

REF, NO. FART NO. DESCRIFTION Qry. REF. NO. PART NQ, DESCRIPTION ary.
515 226113:003  LEFT COVER PLATE COMPLETE 1 515 14 3147-035  PLUG-LOAD CHECK STEEL
515 2 226113005 WH MAIN RELIEF (3500 PSI) {BREAKDCWN FIG. 3.9) 8
(BREAKDOWN FIG. 3-11} 1 515 15 78704.001  SCREW.1/4-20X7/8 30OC HD S8ELFLK 8
515 3 87390-001 REPAIR KIT-LOAD SENSING SECT. 5 515 18 3147081  RETAIN-PLT WASH 8
5.15 4 £149-005 POSITIONER-STD. {RREAKDOWN 515 17 510-035  PIN-3/32 X 1/? COTTER 12
FIG. 3-10) 515 18 236458-003 BODY ASBEY-CNTR SEC W/FREE FLOW
515§ 3152011 PLUG SAE 12 (INC. O-RING) 1 (INC. ONE OF REF. 3,4, 9-11, 13,198 20,
3152013 SEAL-O-RING 1 TWO OF REF. 14-16 & THREE OF REF.17) 3
545 6 14173.003  STUD KIT-4 SECT. (INC. REF. 7) 1 515 19 87397001 PIN-SPRING 1
5-15 7 448-001  NUT-3/8 NF HEX 3 515 20 87398001 BALL 1
515 B 102876-001 COVER ASSY-RIGHT LCAD SEN. 515 21 3213-017  PLUG-RELIEF 3/8" 1
(INC. ONE OF REF. 3,5 & 21) 1 515 22 236458-0056 BODY ASSY-CENTER SECTION {INC.
515 9 3147-077 REPAIRKIT 4 ONE OF REF. 3,4, 9-11,13, 19 & 20, TWO
515 10 3147020 BRACKET 4 OF REF. 14-16 & THREE OF REF. 17} 1
515 1 4333003 LINK {INC. REF. 12) 4
515 12 4333005  PLATE-LINK 4 236456-001  VALVE-4 SPOOL CONTROL (INC. ALL
515 13 2110003 PIN-GLEVIS 1/4X7/8 - 47/64 UL 4 ITEMS IN THIS FIGURE)}
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BEF. NG,
516 1
E-16 2
516 3
516 4
5-16 5

PART NC,

904525-007
904525-008
804525-005
904525-009
204525-011
304525-013
204525-003

236410-001

DUMP VALVE COMPONENTS

Figure 5-16

__DESCRIPTION QTY,

POPPET-N/C
REPAIR KIT
POPPET-N/O
REPAIR KIT
NUT-COIL
NUT-COIL (LONG)
o2y

By = = o s s

VALVE-DUMP (INC. ALL ITMES IN THIS FIGURE)




REF. NO, PART_NQ.
517 1 3218-007
517 2 NSS
517 3 3218-008
517 4 3216-011
517 3 3218-013
517 G NES
517 7 NSS
517 B NSE
517 9 3216-015
517 10 NSS

3216-003
3218-005

86668-001

LOCK VALVE COMPONENTS

DESCRIPTION

PLUG-SEAT
Q-RING
SPRING-CHECK
BALL

SEAT

Q-AING

O-AING
WASHER-BACKUP
PISTON-C
HOUSING

REPAIR KIT {INC. TWO EACH OF
REF. 2 & 6-6)

REBUILDING KIT (INC. TWO EACH QF
REF. 1-8 & ONE OF REF. &)
VALVE-LOCK (INC, REF, 1-10)

Figure 5-17

2
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D24X40A NAVIGATOR (PAGE 5-17)



(PAGE 5-18) D24X40A NAVIGATOR
HYDRAULIC CYLINDER COMPONENTS - 4" X 7"

Figure 5-18
Revised August 1997 dug to addition of
bushings to breakdown. Added pans
marked with *.
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518 13 204355-001 GLAND

18 14 229414-007  C.B. VALVE

518 15 236423013 BUSHING-1.500DX1.25410X1.00
SELF LUBRICATING

REF. NO, PARTNQ.  DESCRIPTION Qry.
518 1 230011003 UNI-AING 1
518 2 223842007 O-RING 1
518 3 203839008 O-RING 1
518 4 200795-001  RING-BACKUP 1
316 5 236423-003 LOADED U-CUP 1
318 8 200308001  WIPER 1
518 7 218496-007  LOCK NUT 1
518 8 236423-005  PISTON 1
518 9 236423-007 BARREL ASSEMBLY 1
518 10 236423.008 ROD ASSEMBLY 1
5-18 " 208557-009 NT SH SET SCREW 1
5-18 12 215325-011 THREAD CAP 1

1
1

NOTE: BUSHINGS ARE GLUED WITH
INDUSTRIAL GRADE ADHESIVE.

236423-001  CYLINDER- 4X7 HYD. (COMPLETE}
236423-011  SEALKIT (INC. REF. 1-6}



D24X40A NAVIGATOR (PAGE 5-19)
HYDRAULIC CYLINDER COMPONENTS - 3 1/2" X 12"

Figure 5-19

T ./AA\Vif/;y/W//fzmﬁ :

REF.NO. PARTNO. . DESCRIFTION ary.
519 1 200789-001  UNI-RING 1
519 2 200820001  O-RING 1
519 3 200822:C01  O-RING 8 1
519 4 200787-001 WASHER-BACKUP 1
519 5 224977-008  LOADED-CUP 1
519§ 115404-017  ROD WIPER 1
548 7 224977-005  LOCKNUY i
519 8 200788-001  PISTON 1
519 9 224977-007 BARREL ASSEMBLY 1
519 10 224977009 ROD ASSEMBLY 1
519 11 212820009 SET SCREW-SOCKET HD 1
519 12 200783001  THREADED CAP 1
519 13 200786-001 GLAND 1
519 14 1835027 BSHG.-STL-1 12X1 1/4X1 % 2
519 15 25325015  GREASE 2ERK {DRIVE-IN) 2

200782-001  SEAL KIT (INC. REF. 1-6)
224977-001  CYLINDER- HYD. 3 1/2° 12"
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HYDRAULIC CYLINDER COMPONENTS - 4 1/2" X 65"

Figure 5-20

jr.fz/r/gw//zzz/ 7

IGIOIONRE

REF. NO. PARTND. _ DESCRIPTION
820 BETT7031  NUT-1142" 12 LOCK
§20 2 212568:007 PISTON
520 3 215799003  TUBE WELDMENT
520 4 215799-005 ROD WELDMENT
520 5 215799-007 ROD SPACER
5-20 6 99541-017  LOCKING INSERT

520 7 215799-000 HEAD GLAND

520 ) 212868-009 WEAR BAND

520 9 212568-011  SEAL-3Q SECTION TEFLON
5:20 10 212568-013 SQUARE RING

520 " 85923-023 O-RING

5-20 12 215789-011  WEAR BAND
320 13 212568-017  O-RING

520 14 212568-019  BACKUP RING
520 15 215799-013  POLYPAK
5-20 16 215799013 ROD WIPER

—
o B s —a a ks —<

215799:017  SEAL KIT (INC. REF. 8-16)
215799-001  CYLINDER-4 1/2 X 65 (COMFLETE)



D24X40A NAVIGATOR (PAGE 5-21})

SOLENOID VALVE COMPONENTS (VISE CLAMP)

Revised April 1908 due 1o valve
hregakdown update.

REF. NO.
&2 1
521 2
521 3
521 4
B-21 5
5-21 6
§-21 7
ERA| 8

PART NO.
228128-003

206271-007
224686-007
240983-001
228126-005

228128-009
240941-003
226128-01
228128-013
22812815
228128.017
228128-009

240941-001

__DESCRIPTION

CARTRIDGE-SCLENCID
{INC. SEAL KIT & NUT)
REPAIR KIT

NUT

COIL-10 Dy 12 VEC
CARTRIDGE-SOLENCID
{INC. SEAL KIT & NUT)
SEAL KIT

ColL

BODY-VALVE

SENSE CHECK
SEALKIT

CHECK VALVE
SEALKIT

VALVE-VISE (COMPLETE)
{INC. ALL ITEMS IN THIS FIGURE})

Figure 5-21

% T N R

—_ a4




(PAGE 5-22) D24X40A NAVIGATOR

Revised April 1998 due to
valve breakdown update.

B_O

REF. NO.
577 1
5-22 2
577 3
822 4
522 5
§-22 6
522 7
532 8
5-22 9

3)

T__ll 1

PART NG,

212822-005
206271-007
228129-003

206271-007
208271005
224886-007
240942-003
236316-005
228179003
228179-00%
240942005
228128-009
245016-003
228128-007
228128-007

245016-001

SOLENOQOID VALVE COMPONENTS (ROD LOADER)

Figure 5-22
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—DESCRIPTION GTY.
CARTRIDGE (INC, REPAIR KIT& NUT) 7
REPAIR KIT
CARTRIDGE-SOLENGCID (INC. REPAIR
KIT & NUT) 1
REPAIR KIT
COIL-12v DUAL POST 4
NUT-COIL 4
CARTRIDGE-PRESSURE RELIEF 1
SEALKIT
FLOW DIVIDER/COMBINER 2
SEAL KIT
CARTRIDGE {INC. REPAIR KIT & NUT) 1
SEAL KIT
QRIFICE DISC 1
Col 1
SPACER 1

VALVE-SOLENQID (INC. ALL ITEMS N
THIS FIGURE)
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VALVE COMPONENTS -~ SELECTABLE REGEN

Figure 5-23
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BEF NG PARTNO,  _ DESCRIPTION QaTy.
5-23 1 228124-003  CARTRIDGE-PILOTED DIRECTIONAL 1
228124005 SEALKIT 1

§.23 2 228124-017  CARTRIDGE-SOLENQID
{INC. COIL & SEALKIT) 1
228128-007 COIL 1
110487003 SEALKIT 1
523 3 228124-007  QORIFICE PLUG 1
§-23 4 228124.008  PCAT PLUG 1
228124-011  SEALKIT 1
523 5 228124013  PORT PLUG 1
228124016 SEALKIT 1
523 6 NSS  BODY 1

228124001 VALVE-ELEC. SELECTABLE REGEN
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HYDRAULIC COMPONENTS LOCATION DIAGRAM - WATER SYSTEM

Revised November 1397 due to

schematic update.

Figure 6-1
HﬁD QIL
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GEAR PUMP ASSEMBLY

Figure 6-2

Ravised November 1997 due to hose &
hose clamp update. Changed pans marked with ™.

REF.NQ. PARTNO. _ DESCRIFTION Qrv.
-2 1 53644-360  HOSE-1/2X14" 8FS JIC ST/ST 1
6-2 2 £7949-001  FITTING-12MX8M JIC 90 D ELEOW 1
B2 3 ‘53845308 HOSE-3/4X207 12FS JIC ST/ST (3000) 1
62 4 £9918-001  FITTING-PRESSURE CHECK 1
62 5 228251-001  VALVE-2500 P8I RELIEF (BREAKDOWN

FIG. 6:10) 1

6-2 § 712001 12MHEX NIFPLE 1
-2 7 480-011  WASHER-1/2 ST LOCK 2
62 8 358-014  BOLT-1/2-13X1 1/2' GA ADE S HEX 2
62 2 225188-001  PUMP-1.73 CID SPLINED SHAFT 1
82 10 99990-001  FITTING-20M O-RING X 1 1/4 BEAD 80 2
-2 1 "238004-001  CLAMP-3/4X1 3/4 BAND W/ SCREW 4
62 12 236£09-001  HOSE-PUMP SUCTION 1
62 13 75492-001  FITTING-COUPLER MALE DIAG. 1
62 14 53834.001  FITTING-SM X 8M JIC 45 DEG ELBOW 1
1

6.2 18 76455001 O-HING
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HYDRAULIC MOTOR ASSEMBLY - WATER PUMP

Revised November 1897 due io hose &
fitting updates. Changed parts marked with *.

REF. NC. PART NC.
6-3 1 514.014
63 2 450-011
6-3 3 225098-003
63 4 §9423-001
6-3 3 53871-001
63 § 53843-743
63 7 68707-001
6-3 8 *102115-001
6-3 9 "57940-089
6-3 10 '53845-133

—DESCRIPTION

1/2-13X1 1/2" SOCKET HEAD BOLT
WASHER-1/2 ST LOCK

MOTOR-HYD. (BREAKDOWN F1G. 6-9}
FIT-4M JICXaM ADJ.90 DEG ELDOW
#10M Q-RING X 12M JIC 80
HOSE-1/4X22 aFSJICST 6000 PSI
FITTING-1/4MX&M JiC 90 DEG.
FITTING-12M ORINGXEM JIC 90 D EL
HOSE-3/8X78 GFSJICST 3000+
HOSE-3/4X76 12F3 JIC {30C0PSI)

Figure 6-3

QTy,
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(PAGE 6-4) D24X40A NAVIGATOR

WATER CONTROL VALVE ASSEMBLY

Figure 6-4

Revized April 1928 due t0 hose
updates. Changed parts marked with *.

REF. NO. BARTNC.  DESCRIPTION ary,
64 1 236409-001  VALVE {BREAKDOWN FIG. 6-12) 1
64 2 480-003 WASHER-1/4 §/T LOCK 2
g4 3 350026  1/4-20X2 3/4" GRADE#SHEX BOLT 2
64 4 59423-001 FIT-4M JICX4M ADJ.90 DEG .ELBOW 4
6-4 G "53843-701  HOSE-1/4X42 4F3 JIC §T/30 (2750) 1
g4 & "53843003  HOSE-1/4X36 4FS JIC (100R1) 1
&4 7 58295-001  FITTING-4M OR X 4M JIC 453 DEG. 1
64 8 53843-743 HOSE-1/4X22 4FSJCST 6000 PSI 1
84 2 53843-589 HOSE-1/4X92 4FS JIC 3000F3 1
&4 10 236449-001  HOGE-1/4X52 4FSJIC ST/90 3000 1



D24X40A NAVIGATOR (PAGE 6-5)

PROPORTIONAL VALVE ASSEMBLY

Revised November 1987 due (o hose,
fitting & hardware updates. Changed/
added parts marked with *.

e 13

@

HYD OIL TANK

R
N
W

BEE. NO). PART NO. DESCRIPTION .,
65 1 53846-017  HOSE-1X44 16F8 JIC {100R4)
65 2 60907-001  FITTING-16M JICX16M STR ADAPT

8-8 3 236454-001  VALVE-PROPORTIONAL FLOW
{BREAKDOWN FIG, 6-11)

G-5 4 354-034 BOLT-3/B-16X3 1/2"GRADEHSE HEX
G5 & 485-007 WASHER-3/8 FLAT

6-8 & “53825-001  FITTING-12MX8M JIC 8T ADAPT
B-5 7 4536001 NUT-3/8 NC FLANGE WHIZ

8-5 ) *53828-001  #1ZMO-RING-#12M JIG ST

6-5 g 220396-001 VALVE.85 PSI INLINE CHECK

65 10 53845-415 HOSE-3/dX24 12FS JIC 3000 PSI
€5 Al 53845-435 HOSE-3/4X26 12FS JIC 3000 PSI
G5 12 “244283-001  HOSE-172"X186" 8FS JIC ST/20 {3000}
03 13 53845135 HOSE-3/4X76 12FS JIC (3000FS1)
6.5 14 *59410-001  FITTING-12M X 12M JICS0 D EL

5 15 ‘71252-001  FITTING-16M X 12F ST ADAPTER

Figure 6-5
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(PAGE 6-8) D24X40A NAVIGATOR

OIL COOLER ASSEMBLY
Figure 6-6
Revised Navember 1997 due to parts
lists correction. Changed parts marked with *.
.-"-'/-\\h‘"-..
7 F
T

REF. NG, PARTNO. _DESGRIPTION ary.
66 2368572000 COQLER-HYD. QIL

1
2 4475-006  BOLT-3/8-16X3/4 FLG WHIZ

6-6 3 B1703-001  16M X 18M JIC 90
4 '53846-248  HOSE-1X56 16FSJICABFAIIC 20
5 '53846-017  HOSE-1X44 16FS JIC {100R4)

[P N Ny



D24X40A NAVIGATOR (PAGE 6-7)

WATER PUMP ON/OFF CYLINDER ASSEMBLY

Revised April 1998 due to update of
ball valve assy. (SN 343) & change
to grade 8 hardwarse. Changad/added
parts marked with *.

REF. NC
67 1
&7 2
&7 3
87 4
87 5
&7 8
6-7 7
&7 8
67 9
67 10
&7 M
87 12
87 13

PART NO.

 DESCRIPTION

*240334-001
*245061-001
*451-001
224291-001
23573100
75383001
234358-001

59423-001
53843-701
53843-003
245007-001
"483-025
2450739-003
*245079-009

BOLT-1/2-13X1 34 GRAE ZINC PLT
ARM-LEVER

NUT-1/2 N.F, HEX

BALL JOINT-1/2-20 FEMALE THDS,
NUT-1/2-13 GRR8 2INC PLTD
NUT-1/2-UNC GR.8 JAM HEX
CYLINDER-1X3 ¥

{BREAKDOWN FIG. 6-8)

FIT:4M JICX4M AD.J .20 DEG.ELBOW
HOSE-1/4X42 4FSST/AF390 2750
HOSE-1/4X36 4FS JIC (100R1}
FITTING-4MOR X 4MJIC 063
WASHER-1/2 FLAT-HARDENED-ZINC
STEM NUT

STEM SPRING

Figure 6-7

[ QR e )
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(PAGE 6-8) D24X40A NAVIGATOR
HYDRAULIC CYLINDER COMPONENTS - 1" X 3 1/2"

Figure 6-8

0 (9

N
jﬁ/f_HHHM

N T T T

REF.NO. PART NQ. DESCRIPTION QTY.

234359-003  NUT
234358-006  PISTON

68094-057 WASHER-BACK-UP

£8084-055 O-RING

1748025 SEAL-C RING

234355-007 HEAD
234359009  SEAL-ROD
234359-011  SEAL-DUST
23435-013  COLLAR
234359-015  SHAFT
23435¢-017 BARREL {W/CLEVIS AND PORTS)

—- s a3 3 s e B O —= —

o
o
- o =R R L R -

234356-001  CYLINDER-1X3 % (INC. REF. 1-11)
234356-018  REPAIRKIT (INC. REF. 3,4,5,74 8)



D24X40A NAVIGATOR (PAGE 6-9)

HYDRAULIC MOTOR COMPONENTS

Figure 6-9

fﬁ;ﬁr T
'/&M,,ﬂ%ﬂé

BEFNO,
8] 1
68 2
62 3
63 4
6.9 5
6-8 B
6-8 7
69 3
58 9
52 10
62 1
6-9 12
6-8 13
89 14
69 15
59 16
63 17
6-2 18
59 19

FART NO.

DESCRIPTION

71017
4485-015
4483-011
770-007
770-051
770-048
201666-028
201666-043
221887-007
221557-008

770081

NSS

774-011
201666-007
201686-008
220749-002
201666-012
201666-013
201666-023
201666-021
201666-025

BOLT
CHECK PLUG ASSY
O-RING}

SEAL-C RING

SPRING

BALL

HOUSING ASSY
SPOOL-CONTROL
SEAL-C-RING
FLANGE-MOUNTING (BEARING LESS)
DRIVE

GEROLER ASSY.
DRIVE-VALVE
PLATE-VALVE

SEAL

VALVE

RING ASSY-BALANCING
PIN-SPRING

O-RING

RING-BACKUP

O-RING

GTy.

R 5, A | N S U I R R 5 S ST ST -

REE_NQ.
8% 20
66 21
B9 22
69 23
69 24
69 25
69 26
&9 &
60 28
69 29

NQTE: WHEN ORDERING REPLACEMENT PARTS INCLUDE PRODUCT
NO. 106-2005-001 WITH ORDER.

.-,;ﬂf/%

PART NO.

201666-027
201666-017
201656-012
770038
1748-025
4485-021
4485-023
£6845-00
4343011
201656-035
4343-031
201668-041
201666-039

228098-003
221557003

RING-BACKUP

O-RING

RING-BACKUP

SPRING

SEAL-O RING

PLUG ASSY

C-RING

PLUG ASSY

O-BING

PLUG ASSY

O-AING
SPRING-COMPRESSION
SPAING-COMPRESSION

MOTOR-HYD. (INC. REF. 1-28)
REPAIR KIT (INC. REF. 3, 8, 14,1722
& 25-27)

ary,

T N L S



{(PAGE 6-10) D24X40A NAVIGATOR

INLINE RELIEF VALVE COMPONENTS

Figure 6-10

AEF.NO. PARTNO. _ DESCRIPTION ary.
610 1 228266-003  CARTRIDGE-2000 PSI RELIES 1
228251003 CARTRIDGE-2500 P8I RELIEF 1
226252003 CARTRIOGE -3000 PSI RELIEF 1

510 2 213758-017  SEAL KIT-RELIEF (INC. INTERNAL
& EXTERNAL SEALS) 1

228251001  VALVE-2500 PS| RELIEF
{(INC. BODY & REF. 1)



REF. NO.

PART NO.

61 1
61

g1 3
611 4

&N &

g-11 8

236494-003
228096-005
228096-007
NiA
228088-011
226006-013
500659-021
228128015
236484.005
236484-007

236494-001

D24XA40A NAVIGATOR (PAGE 6-11)

PROPORTIONAL VALVE COMPONENTS

DESCRIETION

CoIL

PV VALVE ASSY
SEALKIT

BoDy
COMPENSATOR ASSY
SEALKIT

SAE PLUG

SEAL KIT

PLUG-SAE

SEALKIT

VALVE-FROPQRTIONAL FLOW
{INC. ALL ITEMS IN THIS FIGURE)

Figure 6-11




(PAGE 6-12) D24X40A NAVIGATOR

812
812
612

LU A ]

PART NQ.

228124017
110467-003
234863-005
236409-003
228128-007
904525-011
NSS

236408-001
NS

SOLENQID VALVE COMPONENTS

Figure 6-12

o T UL
[ G 1F970205 O
KUAX
(o))
(_:'--_\___. - r.g AT
O @2-.—))
BESCRIPTION ary.

CARTRIDGE-SOLENCID 1

SEAL KIT

CARTRIDGE 1

SEALKIT

COIL 2

NUT-COIL 2

BoDY 1

VALVE-WATER CONTROL (INC. REF. 1-4)
NOT SOLD SEPARATELY



REF. NO). PART NO.
7 1 904576-001
74 2 204577001
7-1 3 904578-001
71 4 614-027
71 b 221511-001
71 § 235957-601

235777-001

P

_. DESCRIETION

SPRAY NOZZLE

MOLDED LANCE

GUN HANDLE

HOSE-1/2X300 HBMNPT 30004
COUPLER-3/4 NPT QUICK {MALE)
FITTING-3BMNPT XH8FNPT SWVL

WAND ASSEMBLY (INC. REF. 1-6)

S The ~ = =

D24X40A NAVIGATOR (PAGE 7-1)
WAND ASSEMBLY

Figure 7-1
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(PAGE 7-2) D24X40A NAVIGATOR
WATER PUMP ASSEMBLY - 38 GALLON

Figure 7-2
Ravised April 1998 due to update of
ball vatve assy. (SN 343) & change to
grade 8 hardware. Changad/added
pants marked with *. e m
63 G2
G2 99

69 A 4D

.

&

T

REF. NO. PART NO. DESCRIPTION ary. REF. NO. PART NG,
72 1 *224904-005 PUMP-WATER {BREAKDOWN FIG. 7-7) 1 72 19 100849-001
7:2 2 120885-001  FITTING-1 1/4 NPT PIPE PLUG 1 72 20 "245074-001
7.2 3 732-019 2" PIPE PLUG BLACK 1 7.2 21 235713001
72 4 238472-001  FITTING2'MX3/4'FX2"M NPT TEE 1 72 2z 53845-339
7:2 5 224340-001  COUPLING-2" MPT X2'M CAM LOCK 1 72 23 53028-00
7-2 6 224941001 CAP-2" CAM LOCK 1 72 24 230813-001
7-2 7 212522-001  TRIM-1/4 EDGE (SPECIFY LENGTH} AR 224904-007
72 8 236474-001  FITTING-1 1/4MNPTX12MJIC 90 DEG. EL 1 -2 25 604830-001
72 9 *238209-001  BOLT-5116-18X1 GR8 HEX ZINC YC 2 72 26 80723-001
72 10 *235714-001  WASHER-3/18 SAE HARD ZINC PLTD 2 72 a7 57940-51
72 11 235741-001  NUT-5/16-18 GRS ZINC PLTD 2 72 28 60309-001
72 12 732005 3/8" PIPE PLUG BLACK STEEL 1 72 23 105150-001
72 13 "245079:001  VALVE-BALL (BREARDOWN FIG, 7-5) 1 72 a0 221512-001
72 14 T238240.001  BOLT 1/2"13X5 1/2" GRB HEX Y 2 72 k3 §7940-775
72 18 238241001 BOLT /2"13X 3 1/2" GREHEX Y 2 72 32 £8707-001
72 16 "235731-001  NUT-1/2-13 GR8 ZINC PLTD 4 72 33 210758-001
7-2 17 234343-001 GAUGE-PRESSURE 0-2000 P3I 1 72 M4 *250508-01
7-2 18 53845-409 HOSE-3/4%X36 12FSICETH2FSJC90 1 72 35 "485-025

DESCRIFTION

FITTING-IMNPTX1Z2MNC 45 DEG.
SUPPORT-BALL VALVE
WASHER-3/8 SAE HARD ZINC PLTD
HOSE-3/4X158 12F§ JIC 3000 PSI
#12M O-RING-#12M JIC 8T.
SWIVEL-12M X 12F

REPAIR KIT (INC. O-RINGS & SEALS)
FITTING 1 1/4NPT X 1/2NPT RED.
ZMABM JIC 90 DEG.ELBOW
HOSE-3/8X188 6F5 JIC 3000 PSI

&M JICX12F JIC ST.ADAPTER
FITTING-12M JICX3A4NFT BULKHD
COUPLER-3/4 NPT QUICK {FEMALE}
HOSE-3/8X32 6FS JIC 2000 PEI
FITTING-1/4MXEM JIC 90 DEG,

PIPE TEE-1/4F X 144F X 1/4F
NUT-3/8-NC GRE TOP LOCK Y/ZING
WASHER-1/2 FLAT-HARDENED-ZING

ary.

Ia o f o~ DY = —a a3 o b ok ok o b .



D24X40A NAVIGATOR (PAGE 7-3)

Revised April 1998 due to
elimination of figure from manual.



(PAGE 7-4) D24X40A NAVIGATOR

ANTI-FREEZE SYSTEM ASSEMBLY

Ravised November 1997 due to hose
update & parts list correction. Changed
parts marked with *,

Figure 7-4

BEF. NO
74 1
74 2
74 3
74 4
45
4B
747
74 8
749
74 10
741
74 12

PART NO,

236466-001
236456-003
350-008
236466-005
236486-007
401-001
904062-005
2364711-001
408-001
244251001
485-003
480-003

__DESCRIPTION |

TANK-6 GALLON POLY {INC. REF. 2-7)
LID-TANK W/ STRING
BOLT-1/4-20X3/4"GRADE #5 HEX
WASHER-1/4" SEAL

CLIP

NUT-1/4 NC HEX

34" BUNG

PLATE-TANK MOUNT

NUT-5/16 NC SLTL
DISC-AUBBER SPACER
WASHER-1/4 FLAT

WASHER-1/4 5T LOCK

BEF. NG PART Ne.
74 13 350-006
74 14 905437-001
7-4 15 1580-003
74 16 244288001
7-4 17 3379001
7-4 18 "707-007
74 19 210779-001

70000-875
210779-005
7000A-027

DESCRIPTION _

BOLT-1/4-20X3/4"GRADE #5 HEX
FITTING-3/4X1 BARB ST.NYLON

HOSE CLAMP - 3/4*

HOSE-SUCTION

VALVE - 3/4* BALL - 1IIR NPT

344" HEX NIFPLE

NAVIGATOR FREEZE GUARD (SHOWN)
{6 GALLON)

DECAL-NAV FHEEZE GUARD (5 GAL)
NAVIGATOR FREEZE GUARD (55 GAL)
DECAL-NAV FREEZE GUARD (85 GAL)



Revised April 1998 dus to
update of ball valve.

REF. NO,
75 1
75 2
7-5 3
75 4
75 5
73 &
75 7
7-8 a
75 @
75 10
7-5 11
75 12
75 13
7:5 14
7-5 15
75 18
73 17
75 18

D24X40A NAVIGATOR (PAGE 7-5)
BALL VALVE COMPONENTS - 1"

Figure 7-b

TIm—
@{0)-

_—

PART NO.

245075-003
245073-003%
245072007
245072-002
245079-011
245079-013
245079-115
245079-117
245079-19
245079021
245078:023
245079-025
245079-027
245079029
245079-031
245079033
245079035
245079037

245079-039
245079-001

__DESCRIPTION

STEMNUT
GROUNDING SPRING
STEM NUT

STEM SPRING
GLAND

PACKING SUPFOMT
TOP PACKING
BOTTOM PACKING
CENTER BODY
STEM BEARING
STEM

BALL

SUPPORT RING
SEAT/SEAT SPRING
C-RING

FLANGE

BODY STUD

BODY NUT

=
00 &5 PO T R3 P —= — BS — b = 2 2 mJ — E

KIT-MAINTENANCE (INC. REF. 4.6, 10 & 16}
VALVE-1" HIGH PRESS STL BALL



(PAGE 7-6) D24X40A NAVIGATOR

BEF.NQ.

7-6

7-6

1

2

PART NG

204882001
123596-001
905216-001
123595-001

DESGRIPTION_

50LBS BAG QUICK GELL BENTONITE
BORE-GEL (50 LB BAG

POLYMER

EZ-MUD - § GALLGN

DRILL FLUID

Figure 7-6




D24x40A NAVIGATOR (PAGE 7-7)
WATER PUMP COMPONENTS

Figure 7-7
Ravised April 1998 due o
relocation of figure in book.
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(PAGE 7-8) D24X40A NAVIGATOR

WATER PUMP COMPONENTS

Revised April 1928 dus to ralocation of
figure in book, update in gty's & change
in fluid end body.

REF. NO
77 1
77 2
77 3
-7 4
77 5
7-7 6
77 7
7-7 8
77 2
77 2
77 10
77 i
77 12
7 13
-7 14
77 15
77 16
7 17
-7 18
719
77 20
7.7 21
77 22
7-7 23
77 24
7728
Y2
7 27
I 28
77 2%
77 30
77 A
7-7 32
7-7 33
77 34
73
EAT A
FAr AT
77 38
77 39
77 40
7.7 41
7.7 42
7 a3

PART NO.
220741-003

228098-005
220741007
220741-008
22074101
220741-013
220741015
220741007
220741-019
220741021
220741023
220741025
220741027
*220741-029
*220741-00
'220741-033
‘220741-035
220741037
'220741-03%9
'220741-041
'220741-043
"220741-048
*220741-047
*228058-021
*228098-028
*220741-049
‘251787-001

*248821-001
*220741-053
"220741-055

220741-057
"220741-058
"220741-081

220741-083

220741.065
*220741.067
"220741-069
220741011
*220741-073
‘220741075
220741077
‘220741079
*220741-081
"220741-083
*220741.085
*220741-087
220741089
‘220741091
“220741-093

224662001

. DESCRIPTION

PCWER FRAME (PUMP W/DIPSTICK)
(SN#0-239)

POWERFRAMEW/ DIPSTICK [SN#1000 UP)

CRANKCASE COVER

YB-16X5/8 HHCS
GASKET-CRANKCASE COVER

14" NFT PLUG-SQUARE HEAD

1/8" NPT PLUG-SOCKET HEAD

1/2" NPT PLUG-SQCKET HEAD
BAEATHER-CRANKCASE 3/4M NPT
OIL LEVEL DIPSTICK

O-RING 2-023

CONNECTING ROD (INC. REF. 11,12 &13)

WRIST PIN BUSHING

5/16-18X2" SOCKET HD CAP SCREW
516" LOCKWASHER

CRANK PIN BEARING HALF(2 RT3}
WRIST PIN

CROSSHEAD

WIPER BOX

STUD-3/8"-18X1 5/8"

318" - 18 HEX NUT

POLYPAK RING

OlL SEAL (3N#0-999)

QOiL SEAL (SN#1000-1050)

OiL SEAL (SN#1051 UP)

O-AING

FLUID END BODY ASSY. {SN#0-2999)
(INC. ONE OF REF. 74 & THREE

OF 71.73)

BODY-FLUID END (SN&3000 UPF)
3/4"10X2 SQOCKET HD CAP SCREW
VALVE COVERACYL HD PLUG
38-16X1 1/4" HHCS

RETAINER PLATE

FLUID SEAL-NITRILE RUBBER
5/8-11X3 1/2" HHCS

S 11X7 172" HHCS

STUFFING BOX RETAINER FLATE
¥8-16 X1 1/2° HHCS

VALVE SEAT-HARDENED §8
DOUBLE STEM VALVE-S8
Q-RING-FPOLYURETHANE (SIZE 024)
GUIDE CAGE-STAINLESS STEEL
0-RING NITRILE RUBBER(SIZED2%)
VALVE SPRING-1 9/16 FREE LGTH
GLAND-PLUNGER

STUFFING BOX-PLUNGER

ROLL PIN-1/4X5/8

SEAL-STUFFING BOX

BAFFLE PLATE-LOW TEMP. RUBBER
PLUNGER-1 3/4" DIA.

HILOW PACKING

Figure 7-7
ary. REF. NO.
77 M
1 7748
1 77 46
1
8
1 77 47
2
3
1
1 77 48
1
1 77 49
3
3 77 50
6
& 77 21
8 77 52
3 778
3 77 B4
3
6
6
3
3 7-7 59
377 5%
3 77 57
3 77 s
77 58
77 60
1 77 61
1 e
2 77 63
3 7 64
g 7-7 65
1 7-7 66
3 7-7 &7
| -7 68
8 778
3 77T
8 77T
3
6 7772
6
€
6 77 73
§
3
3 7T o
3
3
2
2
3

PART NO.

DESCRIPTION

220741125
224862-009
220741123
228098-023
228098-025
220741107
241000-001
228098-009
228038-011
220741102
N/R
220741111
228098013
NES
228098015
55419001
220741113
220741113
220741-117

228098-017

228088-019
220741-118
220741121
224726-001
22472700
274394-001
224890-001
224891-001
224892-001
224843-001
“224852-005
‘224852-003
‘224662-0058
‘224682-013
224862-011
*224662-007
224662-003
22074107
248822-001
220741055

'224408.10%
'220741:061
‘224408131

*220741-058
“248823-001

224804005

O-RING NITRILE

TWO STYLE 141 PACKING

OIL SEAL (SN#0-999)

OIL SEAL (SN#1000-1050}

OIL SEAL (SN#1051 UP)
CRANKSHAFT {SN#0-999) SPLINED
CRANKSHAFT-KEYED (SN#0-995}
CRANKSHAFT (SN#1000-1050}
CRANKSHAFT (SN#1051 UP}
RETAINING RING-SPIRAL {SN#0-1050)
NOT REQUIRED (SN#1051 UP)
BEAR CONE {SN #0-999) (ING CUP)
GONE (SN#1000 UP)

BEARING UP JSN #0-889)

CUP (SN #1000 UP)
SCREW-172-13X2 SOCKET HEAD CAP
SHIM SET

OIL SEAL

BRNG RETAINER/MOTOR ADAPTER
(SN#0-299)

BRNG RET/MOTOR ADAPTER
{SN#1000-1050)

BRNG RET/MOTOR ADAPTER (SN #1051 UP)

FRAME PLUG
O-RING
WRENCH-GLAND
WRENCH.CAGE

SEAT FULLER COMPLETE {INC. REF. 50-63)

PULLER HEAD

BRIDGE

STEM PULLER

WING NUT

ELASTCMER SPRG-2 1/2X2 13/64
SPACER-2 15/32X2-1/16 {ALUM)
8TYLE 140 PACKING

GLAND RING-BRONZE
8PACER-BRONZE
3SPACER-BRONZE

SPRING ADAPTER-BRONZE

VALVE SEAT HARDENED SG (SNi#0-2999)

VALVE SEAT (SN#3000 UP)
VALVE COVER & CYL HD PLUG
(SN#0-2599)

VALVE COVER & CYL HYD PLUG (SN#3000)
FLUID SEAL-NITRILE RUBBER (SN#0-2989)

SEAL-STUFFING BOX RUBBER
(SN #3000 UP)
RETAINER PLATE (SN #0-2998)

HETAINER-VALVE COVER (SN#3000 UF)

PUMP-WATER (INC. REF. 1-58, 64-74)

aTy.
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D24X40A NAVIGATOR (PAGE 8-1)
CONTROL CONSOLE ASSEMBLY

Figure 8-1

BEF. NO. PART NG, = DESCRIPTION _ QTy REF. NO. PART NO, DESCRIPTION ary,
81 1 236414-001  CONSOLE-CONTROL 1 81 16 375012 386X 1/4"'GD#sCARRIAGE BOLT 2
81 2 215200-001  WASHER-THRUST 2 B1 17 4536.001  NUT - 3/8-16 FLG. WHIZ LOCK 2
81 3 85790-003 BUSHING-SPRING 2 1/4X2 X1 % 4 -1 18 485017  WASHER-3/4 FLAT [}
81 4 598:001 ZERAK-1/4" NF 5T GREASE 2 81 1% 480:017 WASHER-3/4 ST LOCK 1
a1 5 53276-001 WASHER-JACKSHAFT END 1 B8-1 20 369-030 BOLT-3/4-10X3" GRADE#S HEX 1
8.1 [ 480-011  WASHER-1/2 ST LOCK 1 8-1 2 228333-001  COVER-CONSOLE 2
8-1 7 35812 BOLT-1/213 X1 1/4 GR 45 HEX 1 B1 22 13523001 U-CLIP - 3/8-16 10
§1 8 235934-003  ARM ASSEMBLY-SEAT SWING (INC, TWO B-1 23 510-011  COTTER PIN-1/8" X 1 1/2° 1

OF REF. 4 & FOUR OF REF. 3) 1 B8-1 24 728176-001  COVER-HOSE 1
8-1 9 1084-019  TUBE-t 1/4"00DX3/4"D-2" 1 B-1 25 212522.001  TRIM-1/4" EDGE [SPECIFY LENGTH) AR
81 10 405-001  NUT-1/4 NC FLG WHIZ LOCK 2 81 26 240020-001 SHELF-GREASE BUCKET 1
81 1 236307-001 HOLDLER-CUFP/RADIO 1 81 27 240022-001  MOUNT-GREASE BUCKET SHEET 1
§1 12 4475006 BOLT-3/8.16X3/4 FLG WHIZ 16 81 28 240033-001  PIN-GREASE BUCKET SHELF 1
81 13 228354001 PIN-PIVOT 1 81 29 510:-005 COTTER PIN-3/32° X 3/4" i
41 14 4473004 1/4-20%1/2 FLGE WHIZ BOLT 2 81 30 485011 WASHER-1/2 FLAT 1
8.1 15 228351-001 BAR.LINKAGE 2 81 31 4475010 BOLT-3/8-16X1 FLANGE WHIZ 2



(PAGE 8-2) D24X40A NAVIGATOR

CONTROL PANEL ASSEMBLY

Fevised April 1998 due to update of hose
clamp & addition of hyd. preset switch &
capacitor. Changed/added pars marked with ™,

BEF. NO,
8-2 1
8.2 2
8-2 3
B-? 4
8-? 5
8-? 6
8-2 7
§-2 8
8-2 9
82 9
&2 10
a2 1
82 12
g-? 13
g2 14
8:2 15
8-2 18
B-2 17
8-2 18
8-2 19
8-2 20
8-2 21
g2 22

PART NC.

236473-001
§7200-001
#9759-001
72079-001

219154-001
80597-001
72081-001
27148-001
70889-001

236411001
81374.001
§3579-001
66462-001

204346-001

90500100

904995-001

$99-001
67081001
231248-001
21913700
400-001
1802-006
79803-001
236435-001
236408-001
374-006
2585-008
408-001
103202-001

DESCRIPTION . |

OUTLET-12 V STAINLESS
SCHEW-#8-32X1/2 AND.HD MACH,
LOCK NUT-#8.32 NYLON INSERT FL
BREAKER 45-700-514-D0 5 AMP

SWITCH-15A SCWT .047"PT WTRPRF

COVER-BREAKER SWITCH
BREAKER 45-700-514-DD 15 AMP
LIGHT-RED WARNING

BULE. #112-1418

BWITCH-SPDT ON-OFF-ON (ITL1-5)
LIGHT-GREEN WARNING
SWITCH-1218 GENERAL

KEY- NG- 10011218 GENERAL
BUZZER

BOLT-8-32 X2 STOVE

WASHER-8 INTERNAL STAR
NUT-8-32 HEX

SWITCH-8510K4 CUTLER HAMMER
RELAY-LOW VOLTAGE SENSING
RELAY-BOSCH NO/NC 20/30 AMP
NUT-3H6 NG HEX

BOLT-10-24 X 3/4 RND HD STQVE
10 POLE TERMINAL BLOCK
TERMINAL JUMPER -267-A42-10
HARNESS-D24X40A WIRE
BOLT-5/16"-18X3/4GD#5CARRIAGE
CLAMP - % 1/4" HOSE

NUT-5/16 NC FLG WHIZ LOCK
SCREW-1/4-20%1/2 83TH MACHINE

Figure 8-2

ary.

PR O S ok o—a — TR R = BE R PI PRI 4 s = o f L P g = P RO DD

ROD LOADER
PIVOT ARM

REF. NO.
82 23
g2 24
g2 25
g2 26
g2 27
g2 28
82 29
g2 30
gz &
gz @
82 &
g2 W
g2 &
g2 3%
g2
g2 38
g2 39
g2 40
&2 4

PART NO.

223383-001
67282-0M
86580-0M

217231-001

230814001

215995-001

215996-001

218997-001

215998001

2159831001

215293001

215984-001

215992-001

226208-001

215993-001

904423-001

215992-001

5837-C0%
86579-001

201785-001

201793-001
78114-00
€8757-001
57337-001
93821-001

435-005
*245090-001
*244849-001

DESCRIETION aty,
MODULE-WATER CONTROL

SWITCH. TOGGLE 8500K9 SEALED
SWITCH-DPST ON-ON

ZAP ALERT-CURRENT SENSE

ZAP ALERT COIL -14'COAX(3-WIRE
$TRIKE ALERT RESET BUTTON ABSY
BUTTON-BLACK EXTENGEDR CONTACT
BOCT-BLACK RUBBER

BLOCK-N.C. CONTACT

STRIKE ALERT TEST BUTTON ASSY
BOOT-GREEN RUBBER

BLOCK-N.O, CONTACT
BUTTON-GREEN FLUSH CONTACT
BUTTON ASSY-CURRENT TEST
BOOT-GREEN RUBBER

CONTACT BLOCK

BUTTON-GREEN FLUSH CONTACT
COVER-TOGGLE SWITCH 1
SWITCH-4 POLE ON-ON-ON
TACH/HOURMETER

GAUGE-WATER TEMP 1

CONTROL KNOB 1

LOCKNUT-#6.32 NYLON INSERT PLT
WASHER-46 FLAT

BOLT-6:32UNCX1 1/4 STOVE
WASHER-5/18" FLAT

SWITCH

CAPACITOR

L e Ca m kb b ek . A A o s -3 o W O —=

— ok Y B P PO —



D24X40A NAVIGATOR (PAGE 8-3)

VANDAL SHIELD ASSEMBLY

Figure 8-3

REF. NQ. PART NO. DESCRIFTION QTy.

1 2108001 LYNGHPIN-14X2
2 230964001 COVER-VANDAL

83 3 235976001 BAR-VANDAL SHIELD CROSS
4 240758-001  SHIM - SHIPPING

[Lv L N ]



(PAGE 8-4) D24X40A NAVIGATOR

SEAT PIVOT LATCH ASSEMBLY

Figure 8-4

Ravised April 1998 due to hardware
update. Changed/added parts marked with ~.

REE. NO. PANTHO  DESGAIPTION ary.
g-4 1 035862001  PLATE-HANDLE 1
8-4 2 235368-001  BRZ BUSHING-.752 X 5015- 80 2
84 3 235864001 PIN 1
84 4 235863001 PLATE-LINK 2
84 5 1794-007 HAIR PIN GOTTER - 080 WIRE 5
B4 & 235866-001  PIN-LINK 2
8-4 ? 235860-001  PLATE-CATCH 1
84 a To35718-001  BOLT-1/2-13X2 GRADE #8 HEX ZINCG PLT 3
g4 9 235731.001  NUT-1/2-13 Gf & HEX ZINC PLT 3
84 10 236678001 CLEVISPIN-1/4 X1 % 1
84 11 P35069-001  SPRING-EXT. 3/ OD X .085:3.00 1
g4 12 598-001 ZEMK-1/4" NF 8T GREASE 1
g4 13 *485-025  WASHER-1/2" FLAT HARDENED ZING 3
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D24X40A NAVIGATOR (PAGE 8-5)

ENGINE ELECTRICAL PANEL/HARNESS ASSEMBLY

Figure 8-5

DESCHIPTION

238646-001
902402001
1802-006
480-0C1
400-0C1
26453-0¢1
26452-001
2595-001
4475-0C8
4526001

PANEL-ELECTRICAL
GROMMET-1 1/2"RUBBER
BOLT-10-24 X 3/4 RND KD STOVE
WASHER-3/16 /T LOCK
NUT-3116 NC HEX

TERMINAL JUMPER

TERMINAL

HOSE CLAMP - TS7FR 172"
BOLT-3/8-16X3/4 FLG WHIZ

NUT - 3/8-16 FLG. WHIZ LOCK

Qry.

—_ 3 s D {0 O - —

AEF. NO. PART NO
-5 1 86582-001
B-5 12 £4075-001
8-5 13 21285-001
8-8 14 BBZ17-001
8-5 15 4473-006
B-5 1% 405-001
8-% 1?7 236408-001
85 18 B7697-003
8-5 19 87697-005
-5 20 238650-001

DESCRIPTION

BREAKER-40A TYPE 1 WMETALCASE
BREAKER-RAMCO 121A30A3M(1
BREAKER-RAMCC 12A15A0 15AMP
RELAY-BOSCH 8PST 756 AMP SEALED
BOLY-1/4-20X3/4 FLG WHIZ

NUT-1/4 NG FLG WHIZ LOCK
HARNESS-D24%40A WIRE
NUT-PANEL

WASHER-LOCK

HARNESS-D24X40A ENGINE WIRE

ary.
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(PAGE 8-6) D24X40A NAVIGATOR

THROTTLE ASSEMBLY

Revised Aptil 1998 due to update
of throttle assembly (SN 304).

BEF. NO.

Q0 =~ o o B Ly R

o

PART NO,

904543-001
238208-001
235741901
248810-001
445-001
235714-001
214242-0M
4183-001
4542.005
238717001
238690-001
238703001

__DESCRIPTION

SOLENOID-#2370

BOLT-5/16-18X1 GRS HEX ZINC YC
NUT-5/16-18 GR& ZINC PLTD
CLAMP-A044476

NUT-5/16 NF HEX

WASHER-5/16 SAE HARD ZINC PLTD
SWIVEL-E/16 SOLENQID SPRING
BALL JOINT - 5/16 SUPERIOR
WSHR-7/800 X1/21D X18 GA MR
SCREW-1/2X5/8 SOC KD SHOULDER
PLATE-THROTTLE LINKAGE PiWOT
SPACER-THROTTLE CABLE MOUNT

Figure 8-6

B

—_ —a s PO G = ey T e

@@j

“%

REF. NO. PART NO, DESCRIFTION
g6 12 245077-001  CABLE-150" CONTROQL W/ARMOR
8-6 14 480-001  WASHER-3/16 &/T LOCK
B8-6 15 533-010 SCREW-10-24X1 RND.HD.MACH.GLT
8-6 16 238704-001  ROD-THROTTLE LINKAGE
88 17 238689-001 BAR-THROTTLE LINKAGE
&6 14 250511001 6 MM HARD WASHER Y/ZINC
86 19 243776001 BOLT-8M X 15M GR& HEX MET ZINC
g6 20 2809001 PIVCT AQ47641
g6 2 510005 COTTER PIN-3/32" X 34"
86 a2 904562001 RECTIFIER
g6 23 238691001 MOUNT-THROTTLE SOLENQID

2
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BATTERY ASSEMBLY

Reviséd January 1998 due 1o battery
cable update. Changed part marked with -,

'\ S1ARIER

.
REF. NO, PAHT_NO,
87 1 406-001
§-7 2 485-005
87 3 214360-0Mm
87 4 240880-001
87 5 803884-001

57 B NFA
87 7 228395-001
8.7 8 ‘245015001
8.7 ] 904365001
B.7 10 87356-003
B-7 11 228400-0M

10 -~

DESCRIPTION

NUT-5/16 NC HEX

WASHER-5/18 FLAT
HOLDDOWN-BATTERY
BOLT-BATTERY ANCHOR
PAD-BATTERY

BATTERY-GROUP 31 250CCA
CABLE-BATT.2Z/0GA.X40'N-E BLACK
BATT CABLE-2/10 3/3 90D 48 P-ER
DISCONNECT SWITCH

KEY

CABLE-BATT. 2/0 GA.X15'E-E BLK

Figure 8-7

s R e e T T S -

D24X40A NAVIGATOR (PAGE 8-7)
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(PAGE 8-8) D24X40A NAVIGATOR

REF. NO.

88
&8
58
88
88
88

el =t TN T« R+ B RN % N

PARTND,

228364-001
13625-001
77736-001
228398-001
2110-003
£10-005
2786-001
228118-001
1489001
4734-001

220180-001

CONTROL LEVER ASSEMBLY (ROTATION)

DESCHIPTION

MOUNT-CABLE

WASHER-10 MM LOCK
BOLT-10X35 DIN&31
CABLE-180" CONTROL
PIN-CLEVIS 1/4X7/8 - 47/64 UL
COTTER PIN-3/32" X 314
CLEVIS-A31125 30 SERIES
LEVER-80 SERIES MODIFIED
BALL JOINT - 1/4" 5P1002 CP
NUT:1/4:28 NF HEX

SPRING CENTER-CABLE CONTROL

Figure 8-8

i‘i
— = 3 R PR Pa R — <

REF. NG,
g8 12
g8 13
g8 W
88 15
88 16
g8 17
88 18
88 19
88 20
ga 2
88 22

PART NO

480-015
228412-001
220107-001

416-001

485-007

354-020
228361-001

452-001
216295-001
216283-001
228407-001

—DESCRIPTION

WASHER-8/8 5/T LOCK
BOLT-GUIDE MOUNT
ROD-3PRING GUIDE
NUT-3/8 NG SLTL
WASHER-3/8 FLAT
8-16X2" GRADE#S HEX BOLT
LEVER-ROTATION
NUT-5/8 N.F. HEX
TUBE-EXTENSION
ACD-JOYSTICK

HANDLE ASSY-CONTROL

ary,

—_ s L 2 BJ = —k -k
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228406-001
216293-001
216295-001
452-0M1
228403-001
510-035
4333-003
4333-008
2110-003
66219001
228494001
228495-001
201482-001

D24X40A NAVIGATOR (PAGE 8-9)

CONTROL LEVER ASSEMBLY (THRUST/PULLBACK)

DESCRIPTION

HANDLE ASSY-CONTROL
RCD-JOYSTICK
TUBE-EXTENSION

NUT-5/8 N.F. HEX
LEVER-THRUST/PULLBACK
PIN-3/42 X 1/2 COTTER

LINK-

FLATE-LINK

PIN-CLEVIS 1/4X7/8 - 47/64 UL
LOOM-FLEX GARD HI TEMP 3/3 1D
LEVER-CONTROL VALVE
LEVER-CONTROL VALVE
HANDLE-BLACK PLASTIC 2172

Figure 8-9

E
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(PAGE 8-10) D24X40A NAVIGATOR

PRESSURE GAUGE ASSEMBLY

Figure 8-10

Reviged January 1998 due to addition
of shuttle valve & fiting updates (S/N 235),
Changed parts marked with *

-
~

REF. NO. PARTNG. _ DESCRIPTION ary,
810 1 404537-001  GAUGE-5000 PSI SPAN 1
B0 2 208421001 GAUGE-7500 PSI SPAN 1
810 3 £7940-275  ROSE.3/8X32 6FS JIC 3000 PSI 1
810 4 210788001 PIPE TEE-14F X 14F X 14F 1
8-10 5 B8707-001  FITTING-1/4MX6M JIC 80 DEG. 2
810 8 B1665-001  FITTING-1MFX4M JIC 80 DEG, 1
810 7 ‘57950-001  FITTING-EM X 4M IC 90 DEG EL 2
8-10 B 240391-001  VALVE-SHUTTLE 1
810 ¢ 400852001 FITTING-6M X 1/4M NPT ST ADAPT 1
810 10 723-001 154" COUPLING BLACK STEEL 1
810 1 53843741  MOSE-1/4X18 AFSJICET/90 $0004 2
a10 12 57940-591  MOSE-3/8X188 6FS JIC 3000 P8I 1
810 13 53843-730  HOSE-1/4X118 4FSICST/ST 6000# 1
8-10 14 234343001 GAUGE-PRESSURE 0-2000 PE) 1



SEAT ASSEMBLY

Revised January 1998 dug o update
of seat mounting plate,

REF_NO,

8-11

a-11
811
811
811
8-11

1

O LA R Ly o

PART NO.

219186001

219186-003
236683001
408-001
4474-004
220238-001

__DESCRIFTION

SEAT-MILSCO OLYMPIC (DOES NOT INC.
ARM REST)

SWITCH-SAFETY

MGUNT-MANUAL BOX

NUT-5/16 NG FLG WHIZ LOCK
5/16-18X1/2 FLG WHIZ BOLT

KIT-ARM REST (OPT.} (INC. MOUNTING
HARDWARE)

Figure 8-11

D24X40A NAVIGATOR (PAGE 8-11)



(PAGE 8-12) D24X40A NAVIGATOR
LITERATURE BOX ASSEMBLY

Figure 8-12

Revised Novembar 1887 due to literature
compartment update, Changed part marked with *,

REF. NG, PARTNO, __ GESCRIPTION Qry.
g2 1 405001  NUT-1/4 NC FLG WHIZ LOCK 3
g1z 2 485005  WASHER-1/4 FLAT 3
812 3 A50-006  BOLT-1/4-20%3/4"GRADE #5 HEX 3
g2 4 “142410-001  CASE-3X6 LITERATURE COMPARTMENT 1
g12 5 142054.001  CABLE-.068DIANYLON CT.-36.00 1
812 6 142423-C01  CRIMP-CABLE (FCR.088DIA.CABLE) 2
g1z 7 236452-001  MANUAL ASSY-24X40A OMMINI 15T

(INC. REF. 568}

812 8 105400-N38  D24X40A NAVIGATOR (OM) 18T ED
a1z 9 105400-N39  D24X40A NAVIGATOR (MM) 15T ED
812 10 105400-N40  D24X40A NAVIGATOR (PM) 18T ED

—_ ok -



D24X40A NAVIGATOR (PAGE 8-13)

WORK LIGHT ASSEMBLY

Figure 8-13

Revised November 1997 due to
addition of figure o manual,

BEF.NO. PARTNO. _ DESGRIPTION _ arv,
8-13 1 67293-001 SWITCH-TOGGLE SEALED 1
813 2 5537-00 COQVER-TOGGLE SWITCH 1
813 3 £45004-001 EBRACKET-VISE LIGHT 1
813 4 245003-001 BRACKET-RACK LIGHT 1
813 5 4475-010  BOLT-3/8-18X1 FLANGE WHIZ 2
813 & 4536-001  NUT-3/8-16 FLG WHIZ LOCK 2
813 7 4473006 BOLT-1/8-20 X 3/4 FLG WHIZ 2
8§13 8 405-001  NUT-1/4-20 FLG WHIZ LOCK 2
B-13 g 245008-001  LIGHT-ASSEMBLY 3 X 5 FLOOD 2
B-13 10 245002-001 HARNESS-LIGHT KIT WIRE i






REF. NO.
-1 1l
81 2
81 3
91 4
91 H]
8-1 &
9-1 7
9-1 8
9-1 9
91 10
91 1
-1 12
9-1 13
9-1 14
91 15
9-1 16
91 17
91 18

FART NO.

VOLTAGE STAKE ASSEMBLY

DESCRIPTICN

217967001
234167-001
350-010
485003
403-001
384012
418001
351016
§7846-003
900035-005
408-001
304355-001
208065-001

234164-0M1
240056-001
240791-001
4474-008
408:001

CORD ASEY - VOLTAKE STAKE
STAKE-VOLTAGE

1/4-20 X 1" GRADE #5 HEX BOLT
WASHER-1/4 FLAT

NUT-144 NC SLTL

BOLT-3/8 - 16X 1 1/4" GR5 HEX
NUT-3/8 NC SLTL

BOLT-5/16-18X1 3/4"GRADE#5 HEX
PLATE-TWIN COVER
CLAMP-3/8"DOUBLE HOSE
NUT-5/16 NC 5LTL

CONNECTOR

SHRINK TUBE-2/41D COMMERCL GRD
(SPECIFY LENGTH)
HANDLE-VOLTAGE STAKE
SCREW-1/2-13X1/2 NCSOC MD ZNC
BRACKET-VOLTAGE STAKE
BOLT-5/16-18X3/4 FLANGE WHIZ
NUY-5/16 NC FLG WHIZ LOCK

Figure 9-1
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(PAGE 9-2) D24X40A NAVIGATOR
GROUND STAKE ASSEMBLY

Figure -2

oRllkG

o
ane, "-/-r.
(i

AEF. NO. PART NO. DESCRIPTION Qry.
92 1 904546-001 STAKE-T-HANDLE GRQUND 1
82 2 229285-001  GROUND CORD ASSY 1
22 a 904731001 TWECO FEMALE TERMINAL 1
o2 4 87867-012  1/2-13X1 1/4 GR5 HEX BOLT NP 2
92 5 482-003 WASHER-1/2 INT 8TAR 4
g2 8 4230 NUT-1/2 NC SLTLUTB 2
92 7 230804-001 PLATE-KEEPER 1
a2 a 2108001 LYNCHPIN-1/a X2 1
92 g 1838001 CONNECTCR-WIRE (ETC) 2
&2 10 1830-007 CABLE-3/32"NYLON COATED

(SPECIFY LENGTH) AR



D24X40A NAVIGATOR (PAGE 9-3)

SAFETY FEATURES - GLOVES, BOOTS, CONES

Figure 9-3

REF. NO. PARTNQ. _ DESCRIPTION QTY. REF. NO. PARTNO. _ DESCRIPTION Qry.
93 1 904541001 CONES-CRANGE PVC 4 210785.001  GLOVE KIT-SIZE 10 {INC. 1 PAIR OF
9.3 2 70000-530 OECAL-DANGER 4 AUBBER GLOVES, 1 PAIR OF LEATHER
70001-530 DECAL-DANGER (INTERNATIONAL) 4 GLOVES & 1 GLOVE BAG REF. 5) 1
93 3 210762-001  GLOVES-SIZE 9 RUBBER INSULATE 1 pair 224980-001 GLOVE KIT-SI2E 11 {INC. 1 PAIR OF
210782005 GLOVES-SIZE 9 1/2 RUBBER INSUL 1 pair RUBBER GLOVES, 1 PAIR QF LEATHER
210782003 GLOVES-SIZE 10 RUBBER INSULATE 1 pair GLOVES & 1 GLOVE BAG REF. 5) 1
210782007 GLOVE-SIZE 11 RUBBER INSULATED 1 pair 224991-001  GLOVE KIT-SIZE 12 {INC, 1 PAIR OF
210782-008 GLOVE-SIZE 12 RUBBER INSULATED 1 pair AUBBER GLCVES, 1 PAIR CF LEATHER
210783-001 GLOVES-SIZE 9 LEATHER PROTECT 1 pair GLOVES & 1 GLOVE BAG REF.5) 1
9-3 4 210783-005 GLOVES SIZE 8 1/2 LEATHER PROT 1 pair 93 5 210784-001 BAG-GLOVE 1
210783003 GLOVES-SIZE 10 LEATHER PROTECT ¥ pair @3 6 210780-008  BOOTS-S12E 9 OVER-THE-SHOE 1 pair
910783007 GLOVE-SIZE 11 LEATHER PROTECT 1 pair 210780-001 BOOTS-SIZE 10 OVER-THE-SHOE 1 pai
210783008 GLOVE-SIZE 12 LEATHER PROTECT 1 pair 210780-003  BOOTS-SIZE 11 OVER-THE-SHOE 1 pair
210781001 GLOVE KIT-SIZE 8 (INC. 1 PAIR QF 210780-005  BOOTS-SIZE 12 OVER-THE-SHOE 1 pair
RUBBER GLOVES, 1 PAIR OF LEATHER 210780-007 BOOTS-SIZE 13 OVER-THE-SHOE 1 pair
GLOVES & 1 GLOVE BAG REF. 5} 1 210780-011  BOOTS-SIZE 14 OVER-THE-SHOE 1 pair
204979001 GLOVE KIT-5/ZE 9 % {INC. 1 PAIR OF 210780-013  BOOTS-SIZE 15 OVER-THE-SHOE 1 pai

GLOVES, 1 PAIR OF LEATHER
GLOVES & 1 GLOVE BAG REF. 5) 1






D24X40A NAVIGATOR (PAGE 10-1)

HYDRAULIC COMPONENTS LOCATION DIAGRAM - ROD LOADER

Figure 10-1

Revised November 1937 due to

schematic updata.
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(PAGE 10-2) D24X40A NAVIGATOR

PIVOT ARM ASSEMBLY

Figure 10-2

Revisad August 1997 due to hardware
update. Changed pans marked with *.

NEE.NC PARTNO, _ DESCRIPTION | Qry. REF_NG, PARTNO. _ DESCRIPTION Qry,
102 1 230040-001  PIVOT-LOADER ARM 1 102 18 278151001 TUBE-ROLLER ARM MOUNT 2
102 2 230863.001  DISK-HOLDER 1 102 19 230999-001 BRZ BUSHING-627 X 502 - 50 4
102 3 485007 WASHER-3/8 FLAT 1102 20 351020 BOLTS-5/16-18X2"GRADE#S HEX 2
102 4 4475006  BOLT-3/8-16X3/4 FLG WHIZ 1 102 2 409001 NUT-5/16 NC SLTL 4
102 5 1789-009  SPRING - EXTENSION §° 4 10z 2 351016 BOLT-5/16-18X1 3/4' GRADEKS HEX 2
02z 6 230080-001 PLATE-WASHER TAB PR [ B ¥ 208153001  BAR-SPRING ATTACHMENT 2
e 7 377014 BOLTA/2.13X¢ 1/2°GD#SCARRIAGE 8 102 24 1978:011  PIN-ROLL 346 X 1 4
02 8 421:001  NUT-1/2 NC HEX g 102 25 524001  S85-5/16-18X514 2
102 9 480-011  WASHER-1/2 $/T LOCK g 109 % 86610001  WASHER-1/2 FLT HARDENED 8
102 10 PPR145.001  ARM-ROD LOADER 2 102 27 1788-023  PIN-EXPANSION 174 X 1 1/ 2
102 1 224738:001  BRZ.BUSHING-1.252X1.507-1 1/4 102 28 226147-001  BAR-SPRING LOCK 2
02 12 225210001 PLATE-RELEASE 2 102 2 '415:001  NUT-3/8 NC SLTL 3
2 13 228137-001  BUSHING-ROD LOADER ARM (INC. REF. 11) 1 102 30 "235713-001 WASHER-3/8 SAE HARD ZINC PLTD 6
e e 278146-001 ROD-RELEASE ARM 2 108 3 354-024  BOLT-3/8-16X2 1/2"GRADE#S HEX 3
0z 15 228148-001  TUBE-RQUND SPRING ATTACH 2 e 32 235320001  $0 HSS -3/8-16X1 CUP Pl (ZING} 4
2 16 228152001 BRZ BUSHING- 753X 503-625 2 102 B #3001 NUT-3/8 NC HEX JaM 4
102 17 228150-001  TUBE-ARM ROLLER 2102 34 240770001  ROD AELEASE ROLLER ASSY 2



D24X40A NAVIGATOR (PAGE 10-3)

ROD LIFTER/SELECTOR ASSEMBLY

Revised January 1998 due to update pivot
mount assemblies & rollar assemblies.
Changed/added parts marked with .

T
i
l

10-3

10-3
10-3
10-3

10-3
10:3
10-3
10-3

Fs

a0~ T

PART NO.

*225140-003

1835-085
*598-001
*235329-003

*235330-003

77014
485011
430-011
421-001

DESCRIPTION |

FIVOT MOUNT ASSEMBLY (FRONT)
{INC ONE EACH OF REF_2 & 3)
BUSHING-STL.1 172X1 1/4-11/4
ZERK-1/4" NF T GREASE (FRONT)

Figure 10-3

ary.

ROLLER ASSY SCALLOPED HOD (FRONT)

(SHOWN) (INC. THREE OF REF. 3)

ROLLER ASSY-SCALLOFED ROD (REAR}

(INC. THREE QF REF. 3)
BOLT-1/2-13X1 1/>"GD#5CARRIAGE
WASHER-1/2 FLAT
WASHER-1/2 3T LOCK

NUT-1/2 NC HEX

12

16
16

REE.NO,
1023 a
10-3 10
103 N
103 12
10:3 13
1043 14
103 15
10-3 16
103 17
10-3 18
103 19

PART NO.

358-072
230968-001
235773-001
235772001

422-001
225184001
226185-001

1797-003
75381-010
240771-001

“537-001

DESCRIPTION

BOLT-1/2-13X2 1/4"GRADE#S HEX
WASHER-? 3800X1.0600- 0§THRUST
ROLLER-SELECTOR PLATE
BSHG-1.002 0D X.516ID-.670 5TL
NUT-1/2 NC HEX JAM
PLATE-ROD SELECTOR
BAR-SELECTOR

PIN-QUICK ATTACHMENT 1/4"
BOLT-1/2-UNCX1 GR.8 HEX
MOUNT ASSY.-PIVOT (REAR)
lINC, ONE OF REF. 2 & REF. 19)
ZERK-1/4 NF 80 DEG. GREASE

ATy,

o e L L R .



(PAGE 10-4) D24X40A NAVIGATOR
ROD BOX ASSEMBLY

Figure 10-4

Revised April 1998 due to addition of
drainage slots, protactive covers to rod
hoxes & hardware updates,
Changed/added parts marked with ",

REF. NO, PARTNO. _ DESCRIPTION qrY, REE.NQ. PARTNO. _ DESCRIPTION ary,
104 1 228066001  PLATE. GUIDE 1 104 19 “251278-001  BOX ASSY-TWO ROW ROD {INC.
104 2 *235726:001  BOLT-3/8-16X3/4 GRA HEX ZNCPLT z TWQ EACH OF REF. 30 & 31) 1
104 3 235736001  BOLT-3/816X1 1/4 ZINC PLTD 5 104 20 236120-001  ARM-ROD KEEPER 2
10-4 4 *235725-001  NUT-3/8-16 GRS ZINC PLTD 1 10-4 21 236189001 BAR-LOCK 1
10-4 5 *250514-001  NUT-5/8-NC JAM Y/ZINC 4 10-4 22 235717001 WASHER-3/4" SAE HARD ZINC FLTD 1
104 6 236463-001  BOLT-CRANK 2 104 23 *236224-001  BARLOCK 1
104 7 45718001  BOLT-1/2-13X2 GRS HEX 2ING PLT 4 104 24 236080-001 BAR-STOP 1
104 8 "485.085 WASHER-1/2 FLAT-HARDENED-ZING 12 104 25 238081001 BAR-SPACER 1
104 9 236713001 WASHER-3/8 SAE HARD ZINC PLTD 4 104 26 236225-001  PLATE-SHIM 1
104 10 *235731-001  NUT-1/2-13 GRE ZING PLTD 6 104 7 231973020 5QHSS-5/8-11X2 GUP PT(ZING) 2
1041 236183001  BAR-LOCK 2 04 28 377-012  BOLT-1/2-13X1 1/4' GDESCARRIAGE 1
104 12 236228-001  BAR-HOD LOCK 1 104 29 235722001 NUT-1/2-13 GR B JAM ZING PLTD 1
104 13 250510:601  NUT-34 -10 GR 8 SLTL ZINC 1 104 30 7000A-627 DECAL-DANGER 3
104 14 738460:001  PIN-ROD HOLDER 2 104 # 70000-563  DECAL-WARNING (UND) 2
104 15 1794003 HAIR PIN COTTER - 148 WIRE 9 104 "240340-001  BOLT-3/4-10X5 GRS ZINC PLTD 1
104 18 ‘251270003 BOX ASSY-THREE ROW RQD 104 33 236720001 BOLT-1/213X1 GRE HEX ZINC PLT 4
{ING. TWQ OF REF. 30) 1 104 34 1797008 PIN-QUICK ATTAGHMENT 1/4" 8
104 17 2907007 PINHITCH 34 X & 5 104 45 "243232001  COVER ROD BOX END 1
104 18 238462-001  PIN-ROD HOLDER 2 104 36 243233001 COVER ROD BOX END 1



D24X40A NAVIGATOR (PAGE 10-5)

ROD LOADER VALVE ASSEMBLY

Figure 10-5

Hevised April 1998 due 1o solenoid
valve update & elimination of hose
clamps. Changed part marked with *.

10-5
10-5
10-5
10-5
10-5
10-5
10:5
10:5
10:5
105
10:5
10-5
10-6

o o~ N ods LS R

10
"
12
13

BART NO.

*743016-001
60308-001
244261001
53843-709
59423-001
53842-005
53843-759
53843.241
53843-512
236439-001
53843-377
480-003
350-040

_ DESCRIPTION ary.

VALVE-SOLENOID {(BREAKDCWN FIG. 5-22)
FITTING-4MX4M JIC STR ADAPTER
HOSE-1/4X26 4FS JIC ST/45 (3000)
HOSE-1/4X48 4FS JIC 3000 PSI
FIT-4M JICX4M ADJ .20 DEG.ELBOW
HOSE-1/4X54 4F§ JIC 3000PSI
HOSE-1/4X58 AFSNCST/B0 30004
HOSE-1/4X34 dFS JIC 30C0 PSI
HOSE-1/4X36 4FSJICST/4FBJICE0
FITTING-4M X 4M JIC R.031
HOSE-1/4X38 AFS JIC 3000 P3I
WASHER-1/4 ST LOCK

1/4-20%4" GRADENS HEX BOLT

[T L R T I e R e I




(PAGE 10-6) D24X40A NAVIGATOR

ROD SELECTOR CYLINDER ASSEMBLY

Revised November 1997 dua to hose
update & hardware correction, Changed
parts marked with *,

CYL-2 X 5 (BREAKDOWN FIG. 109}
FITTING-6MX4M JIC 45DEG.ELEOW

N
REF. NG PART NO. DESCRIPTION

10-6 1 219107-001
10-6 2 82931-001
10-6 3 £3843-241  HOSE-1/4X34 4FS JIC 3000 PEI
10-6 4 "53843-619  HOSE-1/4X36 4FSICST/AFSIICE0
10-8 5 *902445-001  PIN-CYLINDER
10:6 6§ '53843-377  HOSE-1/4X38 4FS JIC 3000 PSI
10-6 7 57988-001  6M O-RING 4M JIC STRAIGHT
106 8 *510-047  COTTER PIN-3/16" X 1 1/4°

Figure 10-6

2

0 — " S = = L3 R



D24X40A NAVIGATOR (PAGE 10-7)

ROD LIFTER CYLINDER ASSEMBLY

Revisad Novernber 1997 due to hose
update & hardware correction. Changed
parts marked with ",

Figure 10-7

REF. NO.

10-7

10-7
10-7
10-7
10-7
10-7
10-7

- N N o LD b

PART NO.

230958-001

802445-001
*510-047
600118001
§3843-005
‘53843-709
53843-759

DESCRIPTICN

CYLINDER-1 /2 X 5 (BREAKDOWN
FIG. 10-10)

PIN-CYLINDER

COTTER PIN-3/16" X1 1/4"
FITTING-6MORINGX4MJICE0
HOSE-1/4X54 4F8 JIC 3000PSI
HOSE-1/4X48 4FS JIC 3000 PS!
HOSE-1/4X58 4FSJIICET/A0 30004

R = = o O B P



(PAGE 10-8) D24X40A NAVIGATOR

ROTATION MOTOR ASSEMBLY

Revised Novamber 1987 dué to hose
update. Changed part marked with ",

BEF. NGO
10-8 1
10-8 2
108 3
10-8 4
108 g

PARTNO,

21419300
542009
4475-006
101507-001

"244261-001

DESCRIPTION

MOTOR-HYD (BREAKDOWN FIG, 10-11}
WOODRUFF KEY-#15 1/ X1
BOLT-3/8-16X3/4 FLG WHIZ
FITTING-10MORX4MIIG STR,
HOSE-1/4X2€ 4FS JIC §T/45 (3000}

Figure 10-8

IO U NN



REF. NG

10-9
10-9
10-8
10-3
16-9
16-9
10-8
10-9
10-9
10-8
10-9
10-9

e R I = I R

Py == O o

EART NQ.

D24X40A NAVIGATOR (PAGE 10-9)

HYDRAULIC CYLINDER COMPONENTS - 2" X 5"

Figure 10-9

DESCRIPTION

200833-001
208-007
51181-001
200814-001
602-200
219107-008
219107611
330011
219107013
219107-003
219107-005
219107-007

219107-001
219107-015

UNIRING 12G-200120-312
O-RING-SPRG CAP
O-RING

WASHER-326 BACKUP
SNAP RING-INT. N5000-200
LOADED U-CUP

ROD WIPER

NUT-7/8-14 NF SLTL GR.C
PISTON

BARREL ASSEMBLY

ROD ASSEMBLY

SNAP RING HEAD

CYL-2 X 5{INC. REF. 1-12}
AEPAIR KIT-2'CYLINDER {INC, REF. 1-7)

— & o & i 4 ok ok ok ok —k —x



(PAGE 10-10) D24X40A NAVIGATOR

HYDRAULIC CYLINDER COMPQONENTS - 1 1/2" X 5"

Figure 10-10

REF, O, PARTNO.  DESCRIPTION Qry.
1010 1 4383001 C-RING 1
1010 2 16138631 O-RING 1
10-10 3 60531-001  BACK-UP WASHER 1
10-10 4 230958-003  UNIRING 1
10-10 5 230958-005 ROD SEAL 1
100 & 230988-007 WIFER-ROD 1
1040 7 230938-003 NUT 1
1000 8 230958-011 HEAD 1
10-10 9 230958-013  PISTON 1
10-10 10 230958-015  KEYSTQCK 1
10-10 i 230958-017  ROD-PISTON 1
10-10 12 230958-019 BODY-CYLINDER 1

230858-001 CYLINDER-11/2 X 5 (INC. REF. 1-12)
230958-021  REPAIR KIT -1 172" CYL {INC. REF. 1-6)



D24X40A NAVIGATOR (PAGE 10-11)

HYDRAULIC MOTOR COMPONENTS

Figure 10-11

BEF _NO. PART NO. DESCRIFTION QTy. BEF_NO. PART NO, DESCRIPTION aTy.
10-11 1 1749-003  3CREW-CAP 4 1011 15 NSS  GEROLER ASSEMBLY 1
10-11 2 751-003  SEAL-DUST 1 10-11 18 781-021  CAP-END 1
10-11 3 800028-003  FLANGE 4BOLT MOUNTING 1 10-11 17 215258-001  WASHER-SEAL 7
10-11 4 900028-005 SEAL SHAFT PRESSURE 1 10-11 18 1754.005  SCREW-CAP 7
1011 5 £284-003  SEAL-9081-1 1 10-11 19 79530009 WASHER-BACK UP 1
10-1 & 751-009  RACE-BEARING 1 10-1 20 542.008 WOODRUFF KEY-#15 1/4 X1 1
1011 7 751:011  BEARING-THRUST NEEDLE 1
10-11 8 751013 SHAFT-OUTPUT KEYED-1 1 214183-001  MOTQOR-22.6 CIC HYD (INC. REF. 1-20)

10-11 9 765-007 SEAL-O RING 1 800028-021 SEAL REPAIR KIT (INC. REF. 2,4,5, 9,

10-11 10 765-008 PLUG 1 12,17 419)

10-11 1 214193-003 HOUSING-7/8-14 O RING PORTS 1 NS5  NOT SOLD SEPARETELY

10-11 12 300028-013  SEAL 3

10-11 13 214183-005 DRIVE 1 NOTE: WHEN ORDERING REPLACEMENT PARTS, INCLUDE PROCUCT
1

10-11 NUMBER 101-1016-008 WITH ORDER,

-9

751017 PLATE-SPACER






D24X40A NAVIGATOR (PAGE 11-1)

HYDRAULIC COMPONENTS LOCATION DIAGRAM - VISE CLAMP

Figure 11-1

Revised Novernber 1997 due to

schematic update.

LOWER

JAW
CYLINDER

FIG 11-86

X 74

.25

2 A

v

UPPER
JAw
CYLINDER
FIG 11-6

25 X 74

%

25
375 X 9
~w— ——— TO LOADER VAWVE W7 ZALL 77777

VALVL
F1G 11-4

SOLENOID

ROTATION
CYLINDER
FIG 11-5

=T

X

= =0

375 X 17

]

w— TO OIL IANK BULKHEAD [
—w— FROM LOADER VALVE

el ——

72 RETURN LINE

r T T A PRESSURE /RETURN LINE

L

I PRESSURE LINE

=TT LOAD SENSING LINE

| i

=T

=TT

it

DIRECYION OF OIL FLOW

— ——



(PAGE 11-2) D24X40A NAVIGATOR

CLAMP ASSEMBLY

Revised April 1998 due to update

of vise frame. Changed part marked with ",

REF. NO.
112 1
1.2 2
112 3
112 4
1.2 5
118 6
11-2 7
11-2 B
11-2 9
11-2 10
112 11

112

EART NO.

"243025-003

228030-001
228036-001
240888-003

240606-001
240%10-003

240916-003

228064-001
230631-001
4475-010
4536-001
240518-001
24091700

_ DESCRIPTION

FRAME ASSY -VISE (INC. TWO OF
REF. 16 & REF. 27)
SHIM-MOUNTING 1/16
SHIM-MCUNTING 1/8

PIVOT ASSY. (INC. FOUR OF REF. 18
& REF. 26)

PLATE-INSERT

ARM ASSY.-LOWER VISE (INC. TWO
OF REF. 28)

ARM ASSY -UPPER VISE {INC. TWO
OF REF. 16}

INSERT-FASTENER

DIE-CONTOLIR VERMEER 2 5/8
BOLT-3/8-16X1 FLANGE WHIZ

NUT - 3/8-16 FLG. WHIZ LOCK
PIN-PIVOT

PLATE-LINK

Figure 11-2

ary.

AR
AR

PR = = B a2

HEF. NC.
12 13
"z 14
12 1§
112 16
11-2 17
112 18
12 19
112 20
12 21
n2 22
11-2 23
11-2 24
11-2 25
11-2 26
112 27
12 28

FARTNQ.

240909-003
4476-008
240854-001
508-001
480017
363-020
435-007
480-007
354-018
230842-001
226066-001
4475006
235829-001
240877-001
240878-001
597-001

RESCRIPTION

PIN ASSY.-VISE (INC. ONE OF REF, 28)
BOLT-1/2-13X3/4 FLG WHIZ
SCREW-1/2"-13x 1 1/4" LOW SH
ZERK-1/4 NF 5T GREASE
WASHER-3/4 8/T LOCK

3/4-10X2" GRADE#S HEX BOLT
WASHER-3/8 FLAT

WASHER-38 /T LOCK
BOLT-3/8-16X1 J4"GRADERS HEX
BOLT-JAW PiN

PLATE- GUIDE

BOLT-3/8-16X3/4 FLG WHIZ
PLATE-TAB

BUSHING.1 3/80D X1 1/8" 10 X 1"
BUSHING-1 3/8" 00D X 1 1/8° 1D X 3/¢"
ZERK-1/4 NF X 90 D GREASE



D24X40A NAVIGATOR (PAGE 11-3)

ZAP ALERT COIL ASSEMBLY

Figure 11-3

Revised April 1828 dué to update of
guide roller assy. Changed/added
parts matked with =

BEF, NO. PART NC. DESCRIFTION ary.
11-3 1 228051-001  SUPPORT-ROLLER 1
11-3 2 236313001 HOLDER-ROD WIPER 1
11-3 3 ‘244679-001  ROLLER-GUIDE 4
"3 4 *485-017  WASHER-3/4 FLAT 8
13 5 480-017 WASHER-3/4 5/T LOCK 4
1-3 & 235915003 BOLT ASSEMBLY-GREASE (INC. ONE

OF REF. 12} 4
11-3 7 1070-049  TUBE-3/00DX11GA.-2 9/1¢ 4
11-3 8 480-007 WABHER-3/8 87 LOCK 4
11-3 9 354:034  BOLT-3/816X3 1/2"GRADE#5 HEX 4
11-3 10 235024-001 WIPER-? 3/8 DD RQD 1
11-3 A 230814-001  ZAP ALERT COIL -14'COAX(3-WIRE 1
11-2 12 597-001 ZERK-1/4' NF 90 DEG GREASE 4
11:3 13 *244678-001 BUSHING-GUIDE ROLLER 4



(PAGE 11-4) D24X40A NAVIGATOR

SOLENOQID VALVE ASSEMBLY - 3 BANK (VISE CLAMP)

Figure 11-4

Revizad November 1997 due to hosc
updates. Changed parts marked with *.

REF. NO. PARTNO, _ DESCRIPTION Qry.

11-4 1 229128001 VALVE-3 SECTION 3-WAY SOLENOID
[BREAKDCWN FIG. 5-21)

114 2 §7850-001  FITTING-6M X 4 JIC 80 DEG.

11-4 3 480-005 WASHER-E/16 8T LOCK

114 4 351030 5/16-18X3"GIRADE #5 HEX BOLT

114 5 53842-587 HOSE-1/4X63 4FS JIC 3000 PSI

114 g 53843118 HOSE-1/4X74 4F5 JIC ST/ST (100R1)

114 7 4475-006 BOLT-3/8-16X3/4 FLG WHIZ

114 8 228090001 COVER-HOSE

114 g *53843.689  HOSE-1/4X70 4FS JIC 3000 PSI

B RIS  GRE.



D24X40A NAVIGATOR (PAGE 11-5)

ROTATION CYLINDER ASSEMBLY

Figure 11-5

Revised November 1997 due to fitting
update. Changed part marked with ".

() (l ,/

T *ul

e .

T

REF.NO. PARTNO. .._DESCRIFTION _ Qry.
s 1 228021-001  CYLINDER-2 /2 X 3HYD

{BREAKDOWN FIG. 11-8) 1
s 2 50908-001  FITTING-4MX4M JIC STR ADAPTER 1
1ns 3 228037001  PIN-STATIONARY 1
15 4 4476-006  BOLT-1/2-13X3/4 FLG WHIZ 1
115 5 228061001  PIN-TRT 1
s 8 510025  COTTER PIN-3/16" X 2* 1
s 7 53843-587  HOSE-1/4X63 4FS JiC 3000 PSi 2
ne 8 *245007-001  FITTING-4MOR X 4MJIC R.063 1



(PAGE 11-6) D24X40A NAVIGATOR

JAW CYLINDER ASSEMBIL.Y

Revised November 1897 due to cylinder
change, trunien bushing update and hardware &
hose updates (Serial No. 218). Changed parls
markad with *.

REF. NO.

11-6

11-6
11-6
11-8
116
11-6
116
116
116
118

1

2
3
4
§
6
7
8
9
0

—

PART NO.

*228165-001

228058-001
4478-008
‘240907-001
£98-001
1835-025
‘601696-010
£9423-001
“53843-119
*63843-689

UPPER
CLAMP
CYLINDER
(REAR)

. DESCRIZTION

CYLINDER:2 1/2" X 6 5/8 MYD
(BREAKDOWN FIG. 11-7)

PIN-CLAMP

BOLT-1/2-13X3/4 FLG WHIZ
BUSHING-TRUNNICN (INC. REF. 5 & &)
ZERK-14" NF ST GREASE
BEHG.-ETL-1 12X 11/4 X1

SOCK HD CAP SCREW 3/3-16X1" ZINC
FIT-4M JICX4M ADJ.80 DEG ELBOW
HOSE-1/4X74 dFS JIC ST/ST (100R1)
HOSE-1/4X70 4F8 JIC 3000 PSI

Figure 11-6

E

—_ = P o B D R RS

LOWER
CLAMP
CYLINDER
(FRONT)



D24X40A NAVIGATOR (PAGE 11-7)
HYDRAULIC CYLINDER COMPONENTS - 2 1/2" X 6 5/8"

Figure 11-7
Ravised November 1937 dug to
cylinder update (Serial No.218).

i 9 (@ @
- Y I
4 > ; LT 2
Vi _ m‘% T N A g.g%ﬂg%
O enbna Ty
AN ‘%@%ﬁ%ﬂ
_i‘.» /
&
BEF. NO. PARTHNO.  RESCRIFTION ary,
"7t 228165-003 PSP SEAL 1
172 228165605  O-RING 1
"7 3 228165007 O-RING 1
117 4 228165-009 WASHER-BACKUP 1
117 5 228168-011  RING-IRETAINING 1
T8 228165-012  POLYPAK SEAL 1
w7 226165015 DUST SEAL 1
Mmoo 8 230077003 NUT 1
"7 9 228166-017  PISTON 1
11710 228165-019 BARFEL ASSEMBLY 1
117 228165-021 ROD ASSEMBLY-PISTON
(INC. REF. 12 & 13} 1
BT 598-001 ZERK-1/4° NF ST GREASE 1
"7 13 1835-025 BSHG-STL-11/2X 1 14 X 1 2
228165:001 CYLINDER-2 1/2 X 6 S8 HYD
(INC. ALL ITEMS IN THIS FIGURE)
228165-023  SEAL KIT (INC. REF.1.7)




{PAGE 11-8) D24X40A NAVIGATOR
HYDRAULIC CYLINDER COMPONENTS - 2 1/2" X 3"

Figure 11-8

o Gf) GP 12

T A

REF. NO. PARTNO. __ DESCRIPTION ary.
18 1 200769-001  UNI-RING 1
18 2 208177001  WASHER-BACKUP 2
18 3 208178001  O-RING 1
18 4 51175001  O-RING 1
18 5 200841001 BACKUP WASHER 1
18 6 222440009  INTERNAL SNAP RING 1
14 7 205001001  1"LOADED U-CUP 1
14 8 219111011 ROD WIPER 1
14 9 93180-007 LOCKOUT .780-16 UNF 1
11§ 10 228021003  PISTON 1
18 1 226021005 BODY ASSEMBLY-CYLINDER

(INC. REF. 14) 1
18 12 228021007 ROD ASSEMBLY-CYLINDER

(INC. REF. 14) 1
e 13 200925001 GLAND 1
18 14 508-001  ZERK-1/4" NF ST GREASE 2

928021-001  CYLINDER-2 1/2 X 3 HYD (INC. REF. 1-14)
228021008 SEAL KIT {ING. REF. 1-8)



D24X40A NAVIGATOR (PAGE 12-1)
LOCATION PACKAGE, SPOT D TEK 11.2 UTILITY

Figure 12-1

REF. NO. PARTNO,  _DESCRIPTION Qry.

121 1 213900-019  SUNSCREEN FOR TRANSMITTER
213900003 TRANSMITTER FOR SPOT D TEK I
215941001  RECEIVER I1.2

213900-013  GROUND STAKE - SPOT D TEK I
212900-007 EXTERNAL COIL - SPOT D TEK I
213900-015  DIRECT CONNECTICN CABLE
215342:001  DIR.PROBE .2 (BREAKDOWN FIG. 12.4)
215938-003  OPERATIONAL MANUAL

213900-021  VIDEO TAPE

212900009  CASE FOR SPOT D TEK I

1241
1241
12-1
12-1
12-1
121
12-1
1241

10 ] N B W PO

215828-001 SPCTDTEK 112 UTILITY LOC. PKG
{ING. AEF. 1-8}

ACCESSORIES

213200-023 SUNSCREEN-RECEIVER/11.2 MONITOR
213800-026  RAINCOVER-RECEIVER




(PAGE 12-2) D24X40A NAVIGATOR

LOCATION PACKAGE, SPOT D TEK 1.2, il & INIA

Revised April 1938 due to addition
of remote monitor holder, Added
part marked with .

5POT D TEK I
DEEP RECEIVER

SPOT D TEK ilA
DEEP RECEIVER /W
STEERING. (REQ. MOLE
MAP MONITER REF # §)

Figure 12-2

REF. NOQ.

12-2
12-2
12-2
12:2
12-2
122
12-2
122

122
12-2
12-2

o~ h n &= ) R —

10
11

PART NO.

213902-005
215941001
231197-003
215943-001
215942-001
231109-001
215938-003
215940-003

213900-008
231111-003
231110-001
“244935-001
215840-001
215538-001

21197001

231111001

216871001
213900-023
213900-025
213902-01
235762001
238763001

DESGAIPTION Qry.

WIRELESS TRANSMITTER

RECEIVER 1.2

RECEIVER-I!!

WIRELESS MONTIOR 11.2

DIR.PROBE 11.2 (BREAKDOWN FIG. 12-4)
MONITOR - MOLE MAP

CQPERATIONAL MANUAL

VIDEC TAPE-INSTRUCTIONAL
{(LOCATING W/ PROBES)

CASE FORSPOT L TEK !
RECEIVER-lIA

SPCT-D-TEK DEEP SONDE (SREAKCOWN
FIG, 12-5)

HCOLDER ASSY -REMOTE MONITOR

SPOTOTEK 1.2 REMOTE MON, PKG.
(INC.REF. 1 & 4)

SPOTDTEK I1.2 DIRECT.BORE PKG.

(INC. REF. 2,5 8 7-9)

BPOT-D-TEK 11l DEEP RECEIVER

{INC, REF. 3 & 7-9}

$POT-O-TEK A DEEP REC W/REM
STEERING FUNCTION (INC. REF. 7-3 & 10}

ACCESSORIES

ANTENNA-TRANSMITTER/MONITOR
SUNCECREEN-RECEIVER 1.2 MCNIT
RAINCOVER-RECEIVER
RAINCOVER-I1.2 MCNITOR
SUNSCREEN-MOLE MAP MONITCR
RAIN COVER-MOLE MAP MONITOR



D24X40A NAVIGATOR (PAGE 12-3)

LOCATION PACKAGE, SPOT D TEK MOLE MAPPING SYSTEM

Figure 12-3

REF.NO. PARTNG.  _ DESCRIFTION qaTy.

123 213902-005 WIRELESS TRANSMITTER
(INC. REF. 3) 1
123 2 231109-005  COMPUTER CORD f
123 3 231109-007  OPERATIONAL MANUAL 1
12-3 4 231108:001  MONITOR-MOLE MAP 1
122 5 231109-003  MAPPING SOFTWARE REPLACE DISK 1

231113001 MAPPING SYSTEM COMPLETE
{INC. REF. 1-5}

ACCESSORIES

238763-001  RAIN COVER-MOLE MAP MONITOR
238762-001  SUNSCREEN-MOLE MAP MONITOR
216871-001  ANTENNA-TRANSMITTER/MONITCR




{PAGE 12-4) D24X40A NAVIGATOR

12-4
12:4
12+4
12-4
12-4
12-4
12.4
12+4
12-4
12-4
12-4
12.4
12-4
12+4

o 1 O h B L3 by —

—_ —a s = =
Pt Mo = O D

SPOT-D-TEK 1.2 DIRECTIONAL PROBE (REPAIRABLE) COMPONENTS

PART NO.

215942-003
215842-005
215942-007
219842-009
215242011
215242-013
215942-01b
215942-017
215942-019
215942-021
215942-023
215942.025
215042-027
215942-029

215942-001

Figure 12-4

(2) BODY COLOR

DESCRIPTION QTy.

SLOTTED HEAD ASSEMBLY

FIBER FROBE BODY 11.2

SPRING - SUSPENSION

O-RING

BATTERY COMPARTMENT ASSEMBLY
O-RING

BATTERY CAP ASSEMBLY

SOLID STATE ELEC. CAPSULE 11.2
ROUND SET NUT

O-RING

BATTERY CONTACT AESEMBLY
MAINTENANCE TOOL KIT
TOOL-CAPSULE LINE-UP
SEALANT-SILICONE

- = = o s & s ok 4k ok —a

DIR.PROBE I1.2 {REPAIRABLE)
{INC. ALL ITEMS IN THIS FIGURE}

|5 GRELN
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SPOT-D-TEK 1.2 DEEP SONDE (REPAIRABLE) COMPONENTS

Figure 12-5

(2) « NOTE: EARLY MODEL REPAIRABLE DEEP oD

@ﬁ %j;} PROGES WERE COLGRED GREEN W/
()

A WHITE STRIFE

LATER MODCL RLPAIRABIF ULCEP
PROBES ARE COIORED PURRIE
W/ NO STRIPE

REF. NQ. EARTNG, _RESCHIPTION ary.
125 1 215942:003  SLOTTED HEAD ASSEMBLY 1
125 2 231110-003  FIBER PROBE BODY 11.2 {DEEP) 1
128 8 215942:007  SPRING - SUSPENSION 1
125 4 215942:008  O-RING o1
125 5 215942-011  BATIERY COMPARTMENT ASSEMBLY 1
126 6 215942-013  O-RING 1
126 7 215942-015  BATTERY CAP ASSEMBLY 1
125 8 231110005  SOLID STATE ELECT CAPSULE 112
125 9 215942.018 ACUND SET NUT 3
125 10 215942021 O-RING |
125 N 215942-023  BATTERY CONTACT ASSEMBLY 1
125 12 215942-025  MAINTENANCE TCOL KIT 1
126 13 215942:027  TOOL-CAPSULE LINE-UP 1
125 14 215942029 SEALANT-SILICONE 1

231110-001  SPOT.D-TEK DEEP SONDE (REPAIRABLE)
(INC. ALL ITEMS IN THIS FIGURE)






BEF. NO.

D24X40A NAVIGATOR (PAGE 13-1)

LOCATION PACKAGE, MARK Ill - DIGITRAK - DOMESTIC AND INTERNATIONAL

BART NO.

134
131
131
131
131
1844

o N B L R —

213389017
231920001
231891-001
21338%-009
213389-007
221806-001
221643-001
213086-001
213389005

23212001

- RESCAIFTION

DIGITRAK CARRYING CASE
DIGITRAK QF. MAN, TRAIN VIDEO
DIGITRAK RECEIVER-ENGLISH/METR
DIGITRAK BATTERY PACK

DIGITRAK SMART CHARGER115/230V
SONDE-15'BLUE

SCNDE-30' RED

O-RING #122

SONDE-30" YELLOW

CIGITRAK ETD,LOCATOR(US/CAN)
{INC. REF. 1-5)

Figure 13-1

2

—_ O ek ok i D —E et -t
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LOCATION PACKAGE, MARK Il - DIGITRAK (W/ REMOTE DISPLAY) DOMESTIC

REF. NO. PART NO. DESCRIPTION
13-2 1 213389011 DIGITRAK CARRYING CASE
13-2 Z 231990-001  DIGITRAK OP. MAN. TRAIN VIDEOQ
13-2 3 231992-001  RECEIVER W/REMOTE ENGLISH/METR
132 4 213389002 DIGITRAK BATTERY PACK
13.2 5 213389007  DIGITRAK SMART CHARGER115/230V
132 6 221606-001  SONDE-15' BLUE
221643.001  SONDE-50' RED
226197.001  50'.R SBONDE W/0.1% PITCHMGT)
226200-001  SONDE-100' CABLE .1P MAGENTA
226195-001 SONDE-100' CABLE GREEN
213086-001 O-RING #122
213386-005 SONDE-30" YELLOW
13-2 7 221658:001 REMOTE CARRYING CASE
13-2 8 231903-001  DIGITRAK REMOTE DISPLAY
231994-001  REMOTE DISPLY FOR CALBE SONDE
13-2 9 226195-001  CABLE SONDE POWER SUPPLY
231218-001  DCI REMOTE LOCATOR SYS(US/CAN)
(INC. REF.1-5,7 & 8)
231221.001  DCI REM CABLE SONDE SYS(US/CAN

{INC. REF. 1.3 & 7.9)

Figure 13-2
QTY,  CABLE
SQNDE

e B

PR LY
Y . P

e
©

Lr(;)‘ @J)] (?)

()



REF. NO.
133 1
133 2
13-3 3
133 4
133 3
133 6
133 ?
13-3 8
13-3 8

LOCATION PACKAGE, MARK Il - DIGITRAK (W/ REMOTE DISPLAY) INTERNATIONAL

PART NO.

213383-011
231980-001
231995-001
231996-001
213369-009
213289-007
221806-001
221643-001
226197-001
226200001
226199-001
213086-001
213389-005
221658-001
231897-001
231998-001
23199301
238750-001
226195-001

231219-00
231222-001
231220-001

231223-001

Figure 13-3

QTY.

. BESGRIPTION

DIGITRAK CARRYING CASE
DIGITRAK OP. MAN. TRAIN VIDEQ
RECEIVER W/REMQTE FUNCTION AU
RECEIVER W/REMOTE FUNCTION UK
DIGITRAK BATTERY PACK

DIGITRAK S8MART CHARGER115/230V
SCNDE-15'BLUE

SONDE-50'RED

SO'LR S8ONDE Wi0.1% PITCHIMGT)
SONDE-100' CABLE .1P MAGENTA
SONDE-100' CABLE GREEN

O-RING #122

SONDE-30° YELLOW

REMQTE CARRYING CASE

REMOTE DISPLAY AU

REMOTE DISPLY FOR CBLE SOND AU
REMOTE DISPLAY UK

REMOTE DISPLAY FOR CABLE SOND UK
CABLE SONDE POWER SUPPLY

DCI REMOTE LOCATCR SYS (AU)
(INC. REF.1-5,7 & )
DCI REM CABLE SONDE SYS (AU)
{INC. REF. 1-3 & 7-9)
DCI REMOTE LOCATOR SYS (UK)
(INC. REF. 1:5,7 &8)
DC! REM CABLE SONDE SYS (LK)
(INC. REF. 134 7-9)

8T,

1
1
1
1
2
H
1
1
1

3
1
1
1
1
1
1
1

CAEBLE
SOMDE

[ S N

D24X40A NAVIGATOR (PAGE 13-3
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DATA LOGGER, MARK Il - DIGITRAK

REF. NO. PART NO. DESCRIPTION
13-4 1 231224001 DATA LOGGER MODULE
13-4 2 231228-001 DATA-LOG/PC INTERFACE
13-4 3 238751-001  DATALOG REAL TIME CABLE
13-4 4 238752-001  DIGITRAK LOGGER MANUAL

ﬁ
[P <

Figure 13-4

DIGITRAK - ( 4)
LOGGER e
MANUAI

_



REF. NC.

141
141
141
14-1
14-1
14-1
14-1
14-1
14-1

14-1
41
14-1
1441

00~ M N s W B e

10
i
12
13

BART NO.

221508-001
221504-001
93707-001
53843-008
57968-001
57867-001
228514-001
423001
228511-001
75814041

228516-001
225016-001
358-016
358-030

D24X40A NAVIGATOR (PAGE 14-1)

POWER STAKEDOWN ASSEMBLY

DESCRIFTION

COUPLER-3/8 NPT QUICK {MALE)
COUPLER-3/8 NPT QUICK (FEMALE)
FITTING-4M JICX 3/8M NPT STR.
HOSE-1/4X210 4FS JIC (100R1)

&M Q-FING 4M JIC STRAIGHT

10M-8F O-RING BUSHING
MOTOR-HYD (BREAKDOWN FIG, 14-4)
NUT-172 NC SLTL UTB

COUPLER-1 1/4" DRIVE

Q.D. COLLAR KIT (INC. BRASS COLLAR,

SNAP RING & THREE BALLS)
PIN-3/8X2 1/2 TYPE A GROOVED
MOUNT-MOTOR

BOLT-1/2-13X1 3/4 GRADE #5 HEX
1/2-13X3"GRADE#SHEX BOLT

arv.

— L — h3 RO R PRI — —

— R e —a

Figure 14-1

REF. NO.
141 14
14-1 15
141 18
14-1 17
141 18
14-1 19
141 20
14-1 21
141 22
14-1 231
141 24
144 25
141 26
144 27

PART NC.

228504-001
228509-001
225019-001

1830-007

1838-001
228526-001
228528001
103734-000
228524-001
369-034
434001
1794003
358-026

1081042

DESCRIPTION

STAKE-4 FT, EARTH
TUBE-STAKING

BAR-LOCK
CABLE-3/32'NYLCN COATED
(SPECIFY LENGTH)
CONNECTOR-WIRE (ETC}
LINK

HANDLE

LYNCH PIN - 1/2 X 3 12
COLLAR

BOLT-3/4-10X3 1/2" GRS HEX
NUT-3/4 NC SLTL

HAIR PIN COTTER - 148 WIRE
1/2-13X2 3/4"GRADE#SHEX BOLT
TUBE-1"ODX9/16"IDX2 11158

QaTy.

= T 1]
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CYLINDER ASSIST - POWER STAKE DOWN

Figure 14-2

REE.NQ. PARTNO. _ DESGRIPTION QrY. REE_NG. BARTNO. _ DESCRIPTION
1z 1 221503007 COUPLER-3/8 NPT QUICK (MALE) 1 142 12 220998-001  LOCK-ROLLER
%2 2 221504001 COUPLER-3/8 NPT QUICK (FEMALE) 1 142 13 434001  NUT-3/4 NC SLTL
1“2 3 93707-001  FITTING-4M JICX 3/8M NPT STA. 7 142 14 369044 BOLT-3/4-10X4 1/2” GRADEHS HEX
142 4 53843-000  HOBE-1/4X210 4FS JIC (100R1) 2 142 15 358:040  1/2-13X4"GRADE#S HEX BOLT
142 3 57560-001  6M O-RING 4M JIC STRAGHT & 142 16 905341-001 AOLLER
192 6 224589001 CYLINDER 11/2X 8 HYD 92 17 220993-001 BRACKET-ROLLER MOUNT

(BREAKDOWN FIG. 14-5) 112 18 220999-001 GUIDE-ROLLER

%2 7 1066-057  TUBE-1 1/4"C0DX13A6"ID-3/4" 2 142 19 1803015 SPRING - COMP. #39 3 172 OA
92 8 354:006  BOLT-3/8"-18X3/4"GHADEKS HEX 2 42 220992:001  MOUNT-ROLLER
12 9 480-007 WASHER-3/8 $/T LOCK 2 142 2 224679-001  ROLL PIN- 172 X 1174
192 10 485:007 WASHER-/B FLAT 2 U2 2 1732003 BEARING-#202KRR7 FAFNIR
192 1 225038:001  BUSHING-PIVOT 2 142 23 1794003 HAIR PIN COTTER - 148 WIRE

E

[ R G I I X S 5]
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STAKE ASSEMBLY

Figure 14-3

BEF.NQ.
14-3 1
14-3 2
14-3 3
14-3 4
14:3 5
14-3 6
14-3 7
14-3 a
14-3 9
14-3 10
14:3 1
14-3 12
14:3 13
14-3 14

14-3

—
o

(“D ( ) -

)“'--- b u

(3)<2> ;OUAé;H;NH

PART NO

220827001
1081-048
358-026
228537-001
226018:001
220938-001
228506-001
228547-001
228533-001
228504-001
£28505-001
226551-001
228550-001
369.060
432-001

- =

—hr L

— S
3

DESCRIPTION

EAR-LARGE ANCHOR
TUBE-1"0DX9/16"0X2 1/16
1/2-13%2 34"GRADEH#SHEX BOLT
MOUNT-STAKE

6* DELUXE SAND STAKE
8"DELUXE SAND STAKE

STAKE-4" FLIGHT Q1 CAN
STAKE-EARTH (24)

STAKE-EARTH (36)

STAKE-EARTH {48)

STAKE-4" FLIGHT ROUND CAN
STAKE-4" TAPER FLIGHT-S0 CAN
STAKE-4* TAPER FLIGHT-RND CAN
BOLT-3/4"-10X6* GR 5 HEX
NUT-34* NG HEX

B

P MY — — o 3 o o s s kL

ROUND
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HYDRAULIC MOTOR COMPONENTS

REF. NO. PART NO. DESCRIPTION
144 1 770071 SEAL-DUST

144 2 770073 HOUSING-BEARING
14 3 770007 SEAL-ORING
14.4 4 770009 WASHER-BACKUP
144 5 770075 SEAL-SHAFT

144 6 70020007  BOLT

144 7 298514003 SHAFT AND BEARING KIT-1 1/4
144 8 770-017  SEAL-SHAFT FACE
14.4 9 770-079  PLATE-WEAR
14-4 10 774:023  DRIVE-

144 N 774025 GEROLER ASSY
14 12 774011 DRIVE-VALVE
144 13 770085 PLATE-VALVE
144 14 770-087  VALVE-

144 15 770-089  PLATE-BALANCE
14 16 770057  SEAL-FAGE INNER

Figure 14-4

Qry.

B U

REF. NO. PARTNQ,
144 17 770-09"
144 18 770-087
144 19 770-038
14-4 20 ¥70-093
14-4 21 4485-023
144 2 4485019
14 22 4485021
228514-001

770-097

DESCRIPTION .

SEAL-FACE,OUTER
PIN

SPRING

HOUSING-(SAE 10 PORTS)
(INC. REF. 21 & 22)

O-RING

PLUG

PLUG ASSY {INC. REF. 21 & 22)

MOTOR-HYD. 2 BOLT FLANGE (INC. ALL

ITEMS N THIS FIGURE})

REPAIR KIT (INC. REF. 1,3, 4, 5, 8, 16,

17&21)

—_ = =

NCTE: WHEN ORBERING REPLACEMENT PARTS, INCLUDE THE PRODUCT
NUMBER 104-1743-C06 WITH YOUR ORDER.
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HYDRAULIC CYLINDER COMPONENTS - 1 1/2" X 8"

Figure 14-5

REF. NO. PART NG BESCRIPTION

14.5 1 215170-003  UNI-RING

145 2 223898-003 O-RING

14-5 3 202727001 O-RING

14-5 4 200726-001 WASHER-BACK-UP

14-5 5 224589-009  INTERNAL SNAF RING

14-5 & 219111-009  LOADED U-CUP

14-5 7 219111011 ROC WIPER

14-5 8 215170011 LOCKNUT-ELASTIC

14-5 9 202720001 PISTON

14-5 10 224589-003  BODY ASSEMBLY

14-6 11 224580-005 ROD ASSEMBLY

145 12 224589-007  GLAND
224589-001  CYLINDER 1 1/2 X 8 HYD (INC. REF. 1-12)
224589017 SEALKIT (INC. REF. 1-7)

E
e s en o o b ek e ex s <
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HYDRAULIC COMPONENTS LOCATION DIAGRAM - STATIONARY STAKE DOWN

Figure 15-1
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STATIONARY STAKEDOWN ASSEMBLY

Figure 15-2

Reviged April 1998 due 1o elimination

of roll pin & addition of keeper pins &
o-rings, Changed parts markad with *.

i)
m
AL
=

=

15-2

15-2
182
15-2
182
16-2
162
15-2
15-2
15-2
152
15-2
15-2
15.2
15-2

0~ Or A b W a

o

1
12
13
14
15

PART NO,

235918-001
235916-001
236210-001
232482-001
358-040
423001
365-014
480-017
235946-001
236219-001
366022
236205-001
‘236229-001
‘236232-001
236220-001
232484-001

RESTRICTOR
FITTING

o)
=
<

DESCRIPTION

TOWER-STAKECOWN
TOWER-STAKEQOWN
MOUNT-SLIDE MOTOR
BAR-REINFORCEMENT
1/2-13%X4*GRADE#S HEX BOLT
NUT-1/2 NC SLTL UTB
BOLT-3/4"-10X 1 1/2"GRADE#SHEX
WASHER-3/4 ST LOCK
BOLT-3/4-10 X 1" 605 HEX

HYD MOTOR&ECI (BREAKDOWN FIG. 15-5)
BOLT-5/8-11X2 1/4" GRADE#5 HEX
HUB-STAKE DRIVE

Q-RING - 320

BAR-GUIDE

BAR-STAKE DRIVE

STAKE-§" FLIGHT

[N T LN SN TR Lk w1 e L L

REF_NO.
152 16
152 17
152 18
152 19
152 20
152 21
152 22
152 23
152 24
15:2 25
15-2 26
152 27
152 28

PART NC.

23242200

358-020
117452-001
70054-001
57950-001
245001-001
60748001
81343-001
53843-689
53843-567
430-001
*236200-001
236233001

DESCRIFTION _

CYLINDER-! 1/2X24 (BREAKDOWN
FIG, 15-6)

BOLT-1/2-1342" GRADE#5 HEX
FITTING-124 ORINGXGF ORING STR
FITTING-6MX4 M JIC 80 W/.060
FITTING-&M X 4 JIC 90 DEG.

FIT-aM JICX4M ADJ.20 DEG.ELBOW R.031
TEE-aM JIGXAM JICX4FS JIC

&M (BCH)XAM JICX4M JIC TEE
HOSE-1/4X70 4F8 JIC 3000 PSI
HOSE-1/4X46 4FS JIC 3000 PSI

NLT-8/8 NC SLTL GRADE B ZINC
PIN-STAKE KEEPER

PLATE-SPACER

O
=
i<

Aok 00 R R R PO RS R & F o



LOCK VALVE ASSEMBLY

Revised November 1997 due to hardware
updates. Changed parts marked with .

DESCRIPTION

BEF. NO. PARY NO.
15:3 1 85668-001
15-3 2 351-036
16-3 3 *351-012
183 4 *408-001
15-3 § 82931-001
13-3 B 5§7850-001
153 7 53843-18%
15-3 g 236482-001
15-3 & 33843241
15-3 10 236481001
15-3 n 67846-005
15-3 12 67846-003

VALVE-LOA-6-0 (BREAKDOWN FIG. 5-17)
5/16-18X3 3/4 GR 5 HEX BOLT
BOLT-5/16"-18 X 1 1/4" GR S HEX
NUT-5/18 - 18NC FLANGE WHIZ
FITTING-6MX4M JIC 45DEG.ELBOW
FITTING-6M X 4 JIC 80 DEG.
HOSE-1/4Xa0 4FS JIC 3000 PSI
HOSE-1/4X31 4FS JIC ST90 3000
HOSE-1/4X34 4FS JIC 3000 P3I
HOSE-1/4X28 4FS JIC S1/80 3000
CLAMP-TWIN

PLATE-TWIN COVER

Figure 15-3

D24X40A NAVIGATOR (PAGE 15-3)




(PAGE 15-4) D24X40A NAVIGATOR
SHUTOFF VALVE ASSEMBLY

Figure 15-4

Revised November 1297 due to hardwara

update, Changed part marked with =, 6_2

EXISTING
HOSES
FROM
STAKE
DOWN
BULKHEAD

HOSES
FROM
STAKE
DOWN

EXISTING

BULKHEAD

"\}

i

REF. NO. PART NO.
154 1 60248-001
154 2 238408-001
15-4 3 £7950-001
154 4 57968-001
154 5 82931001
15-4 8 235402-001
15-4 7 ‘4474-008
15-4 8 408-001
154 ] 350-020
154 10 483-003
154 " 403001
154 12 53843177
15-4 13 53843617
154 14 53843-011
15-4 (1] TO01A-696

DESCRIPTION__ ary.
TEE-4M JICX4M JICXAFS JIC 4

VALVE-4WAY, 2 POS, SHUTOFF
(BREAKDGWN FIG. 15-7)
FITTING-6M X 4 JIC 80 DEG.

&M O-RING 4M JIC STRAIGHT
FITTING-8MX4M JIC 45DEG ELBOW
PLATE-SHUT OFF MOUNT
BOLT-5/16-18 X 3/4 GR § FLANGE WHIZ
NUT-5/16 NC SLTL

1/4-20X2" GRADE #5 HEX BOLT
WASHER-1/4 FLAT

NUT-1/4 NG 8L TL

HOSE-1/4X160 4FS JIC 100R1
HOSE-1/4X155 4FS JIC 3000 PSI
HGSE-1/4X42 4FS JIC (100R1)
DECAL-HYD, STAKE/REMOTE

— o PR P B PR — DO S
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HYDRAULIC MOTOR COMPONENTS

Figure 156-5

(9
N

(s w¢»£§<

e e
2, @ -
L

o

.
i

REF. NO, PART NO. DESCRIPTION ary. REF. NG PART NQ, DESCRIPTION QTy.
156 1 NGS  SEAL-DUST 1 165 19 236218-023 HOUSING 1
15-5 2 NSS  SHIM-METAL BACKUP 1 155 20 236213025 DRIVE LINK 1
15-8 3 NSS  SEAL-TEFLCN BACKUP 1 135 2 2368218027  ROTOR ASSEMBLY 1
15-5 4 NSS  SEAL-SHAFT 1 155 22 236219-024  MANIFOLD 1
3-8 5 NSS  SEAL-LATHE CUT 2 155 23 236219-031  COMMUTATOR ASSEMELY 1
15:5 8 NSS  SEAL-BODY 3 156 24 236219-033  PISTON-ENDCOVER 1
15-5 7 NS5  SEAL-COMMUTATOR 1 1595 28 236219-035  SPRING-PISTON 1
15-8 g NSS  SEAL-Q-AING 1 155 26 236219-037 ENDCOVER (INC. REF. 8, 9, 24 & 25) 1
15+ 2 NS3  SEAL-TEFLON BACKLP 1 165 28 236218-03%  BOLT 7
18-8 10 383.010  BOLT-1/2-20X1 GR.8 HEXHEAD 8 155 29 236218-041  SHAFT-ASSEMBLY (INC. REF. 1.5,

15-5 H 236219007 RING-FILOT 1 10-17 & 29-31) 1
15-5 12 2362190089 BEARING-2 1/2* ROLLER 1 155 30 236212-005  KEY-SHAFT 1
133 13 236219-011  SPACER-BEARING 1 155 3 480-011  WASHER-1/2 8T LOCK 1
15-5 14 236219-013  WASHER-RETAINING 2

16-6 15 236219-015  SNAP RING 2 236219-001  HYD MOTOR-GECI (INC. ALL ITEMS

195 18 236219-M17  WASHER-THRUST 2 IN THIS FIGURE})

15.5 17 236219-018 BEARING-THRUST 1 236215-003 SEAL KIT {INC. REF. 1-8)

15-5 18 236219-021 BEARING-AEAR HOUSING 1
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REF. NO
156 1
156 2
156 3
156 4
15-6 5
15-6 &
16-6 7
15-6 8
15-6 g
15-6 10
15-6 1
15-6 12
156 13
15-6 14

HYDRAULIC CYLINDER COMPONENTS - 1 1/2" X 24"

Figure 15-6

EARTNO.

232422003
232422-005
232422.007
232422009
232422011
232422013
232422-015
232422-017
232422-019
232422-021
232422:023
232422025

98859-005
232422-027

232422-029
232422001

DESCRIPTION

T-SEAL

O-RING

O-RING

BACKUP RING
LGCKING INSERT
COUBLE LIP U-CUP
ROD WIFER

TUBE WELDMENT
B25-18UNF LOCKNUT
PISTON

ROD WELDMENT
HEAD GLAND CAP
SCREW-.G SET 3318 X 25
HEAD GLAND

SEAL KIT {INC. REF. 1-7)
CYLINDER-1 1/2X24 {INC. ALL ITEMS
IN THIS FIGURE)

— . 4 & vl B i i b ok —h —k —a

- e

ol
s




PART NO.

236406-003
236406-005
NSS

236408001

236406-007
NSS

D24X40A NAVIGATOR (PAGE 15-7)

SHUT OFF VALVE COMPONENTS

.. DESCRIPTION_
KNCB
VALVE
BODY

VALVE-4WAY, 2 POS. SHUTOFF
(INC. ALL ITEMS IN THIS FIGURE)
REPAIR KIT

NOT SOLD SEFARATELY

Figure 15-7

aTy.
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TUBING TONG ASSEMBLY

Figure 16-1
Revised November 1997 due to update of
tubing tong dies & cylinder pin & addition
of cable. Changed/added parts marked with *.

O

)
A }‘tg%t‘\

i

) 1

TR, >

¢! Y
R
s o

i

ary.
REF. NO. PARTNO, __DESCRIPTION 298 2778 212"
%1 1 230970-001  TONG-K30 LIGHT WEIGHT TUBING
(BREAKDOWN FIG. 16-2) 2 2 2
161 2 ‘235870001 DIES-2 58" TUBING TONG (3/ SET) 1
220972001 DIES-3 1/4" TUBING TONG (3 SET) 1
230974-001  DIES-3 6/8" TUBING TONG (37SET) 1
%41 3 234967001 PIN-FEMALE GYLINDER 2 2 2
%1 4 234966001  PIN-MALE CYLINDER 2 2 2
16-1 5 2108-001  LYNCHPIN-1/4X 2 2
1641 6 230977001 CYLINDER-2"X15" (BREAKDOWN
FIG. 16-3) 1 1 1
61 7 86235001 6M ORING X 8M JIC STR. 2 2 2
a1 8 53844-167  HOSE-1/2X240 8FS JIC 3000 PS| 2 2 2
61 9 £8624-001  FITTING-3/8MXBM JIC (STR) 2 2 2
%1 10 221503-001  COUPLER-3/8 NPT QUICK (MALE) 1 1 1
61 1 221504001 COUPLER-3/8 NPT QUICK (FEMALE) 1 1 1
161 12 ‘1838-001 CONNECTOR-WIRE (ETC) 4 4 4
161 13 *240548-001  CABLE-3/32" NYLON-18.00" 2 2 2
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TUBING TONG COMPONENTS

o)

Figure 16-2

REF. NO PART NO. DESCRIPTION ary.
16-2 1 230870003  TONG MANDLE 1
182 2 230870-005 HANDLE JAW 1
16.2 3 230870007 CENTER JAW 1
1682 4 230970-009  LATCH JAW 1
162 5 230970-011  HANDLE PIN 1
16-2 & 23057013 JAWPIN 3
16-2 7 230870-015  BUSHING AND SCREW 6
18-2 8 230870-17  ADJUSTABLE TONG LATCH 1
182 9 230870018 LATCH SPRING 1
16-2 10 230970021  LATUH RIVET 1

230970-001  TONG-K30 LIGHT WEIGHT TUBING
{COMPLETE) (INC. ALL ITEMS IN THIS FXGURE)
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HYDRAULIC CYLINDER COMPONENTS ~ 2" X 15"

Figure 16-3

S SR T I TR

AEE. NO. PARTNO. . RESCRIPTION Qry.
18-3 1 230077003 NUT 1
16-3 2 230977-005 HEAD 1
16-3 3 230877-007  PISTON 1
16-3 4 230977-008  PSP-SEAL 1
16-3 5 B1181:001  C-RING #326 1
16-3 ] 782:023 C-RING 1
18-3 7 230977-011  BACK-UP 1
16-3 8 230977-013 ROD SEAL 1
16-3 9 230977-015  DUST SEAL 1
16-3 10 230977-017  RETAINING RING1 1
16-3 " 230977-01%  SHAFT (W/CLEVIS) 1
16-3 12 230877-021  BARREL [W/CLEVIS AND PORTS) 1

230877023 REPAIR KIT (INC. REF. 4-10}
230877-001  CYLINDER-2"X15" {INC. ALL ITEMS

IN THIS FIGURE)

S I

(2

B /4

Mo T T R i, N TR T M i MR R N RNRAARY:






Revised April 1993 due to

addition of figure to manual.

BEF.NO.
17-1 1
17-1 2
171 3
17-1 4
17-1 5
171 3
17-1 7
17-1 8
1741 9
171 10
17-1 11
17-1 12
1743 14
174 14
1741 15
171 18
171 17

171

PART NO.

235238-001
240661-001
2406538001
240637-001
240654-001
234243-001

§12-008
234942-001
240858-001
240560-001
240836-001
234276-001
240859-00
240633-001
24086C-001
235301-001
235296-001
240841001

D24X40A NAVIGATOR (PAGE 17-1)

ROCK DRILLING HEAD ASSEMBLY

Figure 17-1

DESCRIPTION

E

DRIVE SUB-LOWER

ROD WIPER - 4 1/2 PARKER
RETAINING RING-3.125 INTERNAL
BEARING-ROCK HEAD FRONT
HQUSING ASSEMBLY (INC, REF. 4 & 11)
SLIDER-REAR

S-1EX3/4" SOCKET HEAD BOLT
SLIDER-FRONT

LID ASSEMBLY

BOLT-5/16-18 X ¥/8 50C HD CAP
BEARING-ROCK HEAD REAR
THRUST WEAR PLATE
RETAINING RING-3.875 INTERNAL
BEARING-THRUST

RO WIPER- 3 1/2 PARKER
DRIVE SHAFT - 2 5/8

DRIVE SHAFT 5SUB - UPPER

THI CONE BIT-6 1/2°13 CAREIDE

_

L e e Lk b kPO —f B O3 R -+ -5 —a —a —a
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FIG. NO. PART NQ. FIG_NO. PART NO. FIG. NQ. PART NO. FIG_NO. PART NO.
10-2 2 208-007 5-11 iR 366-012 10-2 2 421-001 &1 10 430-015
31 9 208-015 15-2 10 366-022 10-3 8 421-001 3.2 2 480-17
3-11 8 208-017 24 8 366-034 10-4 10 421-001 33 27 480-017
M7 208-019 32 13 369-014 211 13 421-001 43 19 480-017
810 8 236-001 152 8 369-014 10-3 13 422-001 81 18 480-017
10-2 B 330-011 11-2 18 369-020 -4 28 422-001 11-2 17 430-017

7-4 3 350-006 81 20 369-030 33 25 423-001 11-3 5 480-017
7-4 13 350-006 14-1 23 369-034 6-7 5 423-001 156-2 7 480-017
812 3 350-006 10 7 369-044 72 16 423-001 92 5 482-003
91 3 350-010 142 14 369-044 B4 9 423001 33 28 483-005
35 3 350-014 10-4 32 369-050 92 & 423-001 3§ 43 483-009
410 4 350-014 25 5 373-005 10-4 23 423-001 36 44 483-017
15-4 9 350-020 2-6 7 373-005 14-1 8 423-001 -4 M 485-003
6-4 3 350-026 8-2 19 374-006 15-2 5 423-001 g-1 4 4B5-003
10-5 13 350-040 2-8 10 375-006 10-4 5 429-001 15-4 10 485-003
7-2 9 351-006 2-7 7 375-010 2-4 4 430-001 8-12 2 485-003
15-4 7 351010 2-10 9 375010 152 26 430-001 87 2 485-005
15-3 13 351012 4-8 2 a7s-012 33 6 434-001 4-8 4 485-007
-1 8 351016 53 15 375-012 110 6 434001 53 16 485-007
10-2 22 351016 8-1 16 375-012 10-4 13 434-001 6-5 5 485-007
10-2 20 351-020 10-4 2B 377-012 1441 24 434-001 B8 16 485-007
8-13 9 351020 2-4 12 377-014 14-2 13 434-001 10-2 3 485-007
10-8 16 351-022 5-3 11 377-014 33 15 439-001 11-2 19 485-007
3-4 12 351-026 10-2 7 377-014 33 10 441-001 14-2 10 485-007
5-6 2 351-026 10-3 5 377-014 8-8 4 445-001 210 10 485-007
5.7 3 351-026 32 10 377-016 3.8 7 446-001 55 25 435-009
58 2 351-030 104 7 377-018 515 7 446-001 1.9 19 485-011
11- 4 351-030 211 19 377020 88 19 452-001 24 11 485-011
512 4 351-030 155 10 383-010 89 4 452-001 53 12 485-011
513 2 351-030 43 18 386-024 53 7 480-001 81 30 485-011
510 8 351-034 33 18 388-090 85 4 480-001 103 6 485-011
58 1 351-036 B2 10 399-001 35 2 480-003 10-4 8 485-011
15-3 2 351-036 8-2 14 400-001 6-4 2 480-003 2-1 1 485-011
4.5 B8 351-044 8-5 5 400-001 7-4 12 480-003 2-4 5 485-015
14-2 g 354-006 7-4 g AQ1-001 8-6 10 480-003 3.2 3 485-017
a2 17 3654-012 91 5 403-001 10.5 12 480-003 81 18 485-017
91 6 354-012 164 11 403-001 45 7 480-005 113 4 485-017
12 2 354-016 25 2 405-001 58 3 480-005 10-4 33 485-025
88 17 354-020 26 8 405-001 72 10 480-008 1-8 12 510-005
10-2 31 354-024 81 10 405-001 114 3 480-005 19 1 510-005
46 5 354-026 8-5 16 405-001 153 3 480-005 43 14 510-005
46 8 354-030 511 7 405-001 5-13 10 480-005 81 29 510-005
47 6 354-034 812 1 405-001 32 19 480-007 88 & 510-005
&85 4 354-034 72 1 406-001 36 9 480-007 81 23 510-011
113 9 354-034 87 1 406-001 a8 5 480-007 106 8 510-021
48 6 354-044 153 4 406-001 53 17 480-007 107 3 510-021
38 28 354-060 57 1 408-001 65 6 480-007 11-5 6 510-025
42 17 357-016 g2 21 408-001 102 30 480-007 3-8 17 510-035
1.9 12 358-010 86 3 408-001 112 20 480-007 89 & 510-035
33 24 358-012 g1 18 408-001 113 8 480-007 515 17 510-035
g1 7 358-012 510 & 408-001 142 @ 480-007 €3 1 514-014
2411 10 358-012 811 4 408-001 4z 16 480-009 102 25 524-001
38 9 358-014 7-4 8 409-001 19 5 480-011 g6 17 533004
6-7 1 358-014 91 " 409-001 2-4 10 480-011 101 120 542-009
10-4 22 358-014 10-:2 2 4(3-001 3-3 8 480-011 10-8 2 542-009
11-2 15 358-014 15-4 ) 409-001 3-6 3 480-011 511 6 543-007
B-4 8 358-016 512 5 409-001 4-2 5 480-011 3.6 14 579-011
1-10 13 358:016 513 1 409-001 a3 3 480-011 32 8 579-019
141 12 358-016 48 6 412-001 53 13 480-011 16 4 586-001
152 17 358-020 53 18 412-001 63 2 480-011 17 10 586-001
10-3 9 358-022 6-5 7 412-001 8-1 6 480-011 1-8 5 586-001
14-1 26 358-026 10-2 289 412-001 1-10 12 430-011 1-9 8 586-001
4-3 2 358-030 10-2 33 413-001 10-2 g 480-011 1-10 9 586-001
14-1 13 358030 8-8 15 418-001 10-3 7 480-011 1-10 3 590-001
211 15 358-034 91 7 416-001 104 ¢ 480-011 103 3 597-001
72 15 358:036 210 11 416001 1.2 16 480-011 11-3 12 597-001
14.2 15 358-040 24 9 421-001 155 31 480-011 a2 4 598-001
152 4 358:040 a2 12 421001 241 12 480-011 33 4 598-001
72 14 358-060 53 14 421001 88 12 480-015 81 4 598-001
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FIG.NO.
84 12
10-3 8
116 6
17 12
11-8 14
10-¢ 5
19 17
741 4
211 9
810 10
54 2
7-2 13
43 26
72 12
6 7
72 3
411 8
74 18
104 12
101 186
101 17
101 18
10-1 114
101 1186
101 19
10-1 110
37 3
89 3
144 3
37 4
144 4
37 8
144 8
37 18
144 18
37 19
89 23
144 19
69 5
8-9 4
37 16
14-4 18
37 1
144 1
7 2
144 2
7 5
144 &
7 9
144 9
6-2 10
3.7 13
14-4 13
37 14
14-4 14
37 15
144 15
7 17
144 17
14-4 20
3-7

14-4

69 1
37 12
69 12
144 12
14-4 10
14-4 11
163 6

BART NO.

598-001
598-001
§98-001
598-001
598-001
602-200
602412
614-027
620-001
728001
730-019
730-019
732-005
732-005
732-002
732-01%9
735-003
736-007
751-003
751-009
751-011
751-013
751-017
751-021
765-007
765-009
770-007
770-007
770-007
770009
770-009
770-017
770-017
770-037
770-037
770-039
770-039
770-039
770-049
770-061
770-057
770-057
770.071
770-071
770-073
770-073
770-075
770-075
770-079
770-079
770-081
770-085
770-085
770-087
770-087
770-089
770-089
770-091
770-091
770-093
770-097
770-087
771-017
774-011
774-011
774011
774-023
774-025
792-029

FIG. NO.
36 30
13 7
14-1 27
841 g
taz 7
g8 9
28 18
211 8
74 15
55 N
42 19
2-8 1
29 7
36 19
411 3
411 15
17 4
18 8
19 16
411 19
17 3
18 7
19 15
411 20
142 22
10-1 11
37 25
68 5
69 24
10-1 118
10-2 27
410 9
86 7
102 5
104 15
141 25
142 23
B4 5
g6 13
10-3 16
53 7
g2 15
8-3 3
14-.2 19
3 12
67 3
34 M
56 3
o2 10
14-1 17
11-6 8
117 13
3-3 2
110 4
5-10 14
15 8
18 11
1-5 3
16 1
110 10
103 2
92 9
141 18
54 11
10-2 24
104 17
8-3 1
g-2 8
16-1 5

PART NO.

793-017
1070-049
1081-049
1084-019
1088-057
1489-001
1680-001
1580-001
1580003
1580-007
1580-008
1580-011
1680-023
1706-001
1708-007
17158-013
1715-063
1715-063
1715-063
1715-085
1716-085
1716-085
1716-085
1716-099
1732-003
1749-003
1749-025
1749025
1749-028
1754-005
1788-028
1789-001
1789-009
1789-009
1794-003
1734-003
1734-003
1724-007
1794-007
1797-003
1802-006
1802-006
1802-006
1803-013
1803-051
1803-001
1808-007
1809-007
1830-007
1830-007
1835-025
1835-025
1835-027
1838-027
1835-027
1835-033
1835-033
1833-035
1835-035
1835-038
1835-085
1838-001
1838-001
1865-001
1878-011
2107-007
2108-001
2108-001
2108-001

FIG. NO, PART NO.
3-8 13 2110-003
8-8 5 2110-003
8-9 g 2110-003

5-15 13 2110-003
2-12 2 2146-008
2-9 4 2165-001
1-1 38 23268-142
1.2 26 2326-142
1-3 & 2326-142
1-1 25 2326-315
1-4 16 2326-315
1-1 27 2326-324
1-4 10 2326-324
1-1 1 2326-595
1-2 1 2326-595
1-1 15 2326-756
1-4 2 2328-756
1-1 17 2326-940
1-2 19 2326-940
1-4 5 2326-940
8-5 8 2595-001
8z 20 2895-007
2-10 2 2608-011
5-4 1 2708-001
8-8 7 2786-001
8- 12 2808-001
36 42 2876-003
7 24 2876-003
8-10 9 3115-03%
39 1 3128-009
3-11 314701
3-1 12 3147027
38 10 3147-029
5-15 10 3147-029
3-8 14 A147-035
3.9 3147-035
5-15 14 347-035
3-9 3147-037
38 22 3147039
3-9 2 3147-041
39 8 3147-043
3-8 9 3147077
5-15 2 3147077
3-8 16 3147-081
515 16 3147081
310 1 3149-005
3-10 3 3149-013
3-8 5 3152-011
515 5 3152-011
3-8 3 3152-013
515 3 3152-013
38 21 2213-017
5158 21 3213-017
517 3216-003
517 3216-005
817 1 3218-007
5-17 3 3218-009
517 4 3216-011
517 3 2216-013
517 @ 3216-015
87 g8 3262-003
7-4 17 3379-001
6-7 & 3888-001
4-12 5 3888-001
2-11 8 4422-001
8-6 18 4119-001
3-8 1 4333-003
8-9 7 4333-003
515 11 4333-003

EIG, NO
38 12
89 8

515 12
89 26
69 27

B1 14
2-8 g
85 15

811 5

16 6
22 2f
B6 2
9-1 17
-6 9
2.5 7
26 5
2.7 -]
28 7
29 9
36 4
53 1
66 2
8.1 12
85 9

110 1
102 4
10-4 2
108 3
11-2 24
11-4 7
211 3
410 1
411 10

55 12

8.1 1
10-4 3
112 9

1-5 2

36 B
2-10 [

1-6 2
1-7 3
18 4

112 14
1156 4
116 8
511 1
512 7
5-13 13
6 7
23 5
513 16
69 2
6-9 2
3-7 2g
14-4 22
37 22
69 25
144 22
3-7 21
69 25
T4-4 21

15 4
26 6
27 8
25 11
29 10
46 1
47 8

PART NO.

4333-005
4333-005
4333-005
4343-031
4343-031
4473-004
4473-008
4473-008
4474-004
4474-006
4474-006
4474-006
4474-008
4475-006
4475-006
4475-006
4475-006
4475-008
4475-006
4475-006
4475-006
4475-006
4475-006
4475-006
4475-006
4475-006
4475-006
4475-006
4475-006
4475-006
4475-006
4476-006
4475-008
4475-010
4475-010
4475-010
4475-010
4475-012
4475-012
4475-012
4476-006
4476-008
4476-006
4476-006
4476-006
4476-006
4476-006
4478-008
4476-008
4478-001
4478-014
4478-014
4485-011
4485-015
4485-019
4435-019
4488-021
4485-021
4485-021
4485-023
4485-023
4485-023
4536-001
4536-001
4536-001
4536-001
4538-001
4536-001
4536-001
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FIG.NO.  PARTNO. FIG. NO. PART NO. FIG. NO, PART NG FIG.NO.  PARTNO.
48 3 4536-001 7.2 23 53828-001 16-1 8 53844-167 15-4 4 57968-001
55 23 4536-001 4-4 12 53837-001 54 6 53845-111 518 7 57968-001
81 17 4536-001 57 9  53842-261 63 11 53845-135 36 32 58139-001
&5 10 4526-001 510 8 53B42-261 65 13 53845-135 64 7  58295-001
104 4 4536-001 2.2 18 53842-427 55 15  53845-225 38 2 58726-001
112 10 4536-001 6-4 6 53843-003 59 8  53845.205 34 4 59401-001
86 9 4734-001 67 10 53843.003 7.2 28 583845.339 55 8  50407-001
g8 10 4734-001 6-4 5  53843-011 72 18 53845-409 42 24 59410-001
411 14 4771-061 16-4 14  53843-011 65 10 53845-415 45 9 59410-001
211 18 4773001 149 4 53843-009 65 11 53845-435 47 9 58410-001
101 01 4883-001 142 4 53843-099 56 9  53845-451 88 4  59423-001
3-6 29 5460-001 154 12 53843-177 59 3 53845-451 57 4 50423-001
82 31 5537-001 10-5 10  53843-185 5.7 12 53845.519 63 4  59423-001
28 & 5549-001 10-6 5 53843-185 59 4 53845519 64 4 59423-001
241 7 5902-001 1683 7 53843.185 42 28 53845.531 67 8 59423-001
e 4 6149-005 55 17 53843-187 54 9 53845-537 105 5 59428-001
310 6148-005 58 16 53843.187 56 8 53845637 116 B 59428-001
515 4 £149-005 518 5 53843-189 42 15 53845.749 152 21 5§9423-001
310 4 6148-043 10-5 6  53843-209 47 5 53845-749 58 6 59426-001
310 2 6142-057 107 5  53843-209 42 2 53845-807 63 10 59426-001
101 15 6284-003 10-5 3 53843-239 47 10 53845-807 722 59428-001
22 4 11981001 10-8 6  53843-239 45 4 53845809 45 2 59434-001
25 B 13323-001 10-5 8  53843-241 47 2 53845-809 59 10 59928-001
26 4 18323-001 106 3 53848241 45 1 53845-811 514 5 59928-001
81 22 13323.001 153 ¢ 53843241 47 1 53845-811 211 2 80109-001
23 3 13625-001 57 5 53843331 54 7 53845-813 35 7 60248-001
88 2  13625.001 58 18 53843331 57 11 53845-813 57 15 60248-001
54 10 13884-001 10-5 11 53843.377 65 1 53846-017 152 22 60248-001
616 6 14173-003 106 6 53843377 66 5  53848-017 154 1 60248-001
g6 15 15693-001 11-4 6  53843-437 5-4 4  53846-249 10-1 03  60531-001
3-11 15844-007 11-6 9 53843-437 66 4  53846-249 47 4 60718-001
311 4 15844-009 11-4 9 53843-451 63 5  53871-001 56 6  60718-001
101 02 16138:031 11-6 10  53843:451 73 51 55419-001 59 9  60718-001
54 1 16284-001 55 19  53843-487 44 1 56218-001 72 26 60723-001
38 6 16358-005 66 5 53843-487 810 7 56647-001 65 2 60%07-004
B-6 14 17391-001 56 10  53843.523 510 3  5§725-001 105 2 60908-01
25 10 18991-001 512 2 53848-523 g2 1 5§7200-001 115 2 60908-004
26 17 18991.001 10-5 9 53843.543 36 34 §7301-001 72 28 60809-001
53 &  18991-001 106 4 53843-543 82 37  57337-001 57 16  61664-001
85 13  21285-001 152 25  53843-567 2.8 19 57706-001 66 3 @1703-001
1.2 29 23281-316 11-4 5  53843-587 92 4  57867-012 82 9  63579-001
-4 16 23261-315 11-5 7 53843-587 32 15 57940-089 85 12 64075-001
1.2 31 23261-324 59 11 53843-589 85 16 57940-089 415 10 64078-025
1-4 10 23261-324 64 9  53843-539 58 13 57940-271 416 10 64078-025
12 18 2326-756 10-5 4 53843-591 72 81 57940-275 418 11 64078-027
1.4 2 23261-756 107 6 53843591 810 3 57940-275 416 11 64078-027
2.4 2 24772-001 15-4 13 53B43-617 82 15  57940-279 24 3 64108-001
55 7 24772001 15-2 24  53843-689 55 14 57940-279 55 6 64108-001
85 7 26452001 67 9  53843-701 58 7 57940-333 22 14 64111001
85 &  28453-001 57 14  53843.733 58 9 57940-581 44 4 E5565-001
86 23 28692-001 513 11 53843-733 59 6  57940-581 45 21 65865001
82 6 27148001 3z 1 53843-735 7-2 27  57940-891 58 8  G5565-001
11-8 4 51175.001 3.5 12 53843-735 810 12 57940-591 57 7 65567-001
109 3 51181.001 a2 53843737 &3 9 57940-T15 34 6 85570-001
163 5 51181-001 85 13 53843.737 32 14 57946.001 42 14 85930-001
81 5  53276-001 42 1 53843-739 114 2 57950-001 g2 8 66462-001
35 5 53657-001 B-10 13 53843-739 15.2 20 57950-001 69 26  66845-001
34 2 53663-001 57 13 53843-741 158 6 567950-001 42 10  66996-001
511 12 53823-001 5-14 4 53843741 154 &  57950-001 g2 11 67081-001
44 7 53824-001 8-10 11 53843-741 5-8 19  57954-001 86 11 87271-001
56 22 53824-001 42 8 53843743 34 5 57967-001 g2 24 67292-001
510 7 53827-001 46 4 53843743 14-1 &  57967.001 2411 14 &7570-001
42 22 53828001 63 6 58843.743 32 16 57968-001 42 12 &7745-001
44 2 53828-001 6-4 8  53843-743 35 4 57968-001 91 9 67846-003
4-5 20 53628001 105 7 53843759 42 25  57968-001 10-5 15  67846-003
47 3 53828-001 107 7 53843759 58 4 57968-001 15-8 12 67B48-008
57 10 53828-001 44 13 53844-081 106 7  57968-001 15-3 11 67846-005
59 2 53828001 4.5 18  53844-081 141 5  57968-001 §11 8  67850-001
66 8 53628001 5.5 14 53844-151 142 5  57968-001 68 4 68094-085
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FlG. NO. PART NC.
6-8 3 68094-057
2-8 15 68125-001
4.2 27 E8210-001
4-6 7 68210-001

16-1 9 68634-001
§-3 7 68707-001
7.2 32 68707-001

8-10 5 687067-001
3-5 8 68774-001
5-8 12 G8774-001
8-2 36 89757001
§-2 1 69759-001
1-1 34 7001A-305
1.2 22 7001A-305
1-3 10 7001A-305
1-1 a5 7001A-306
12 2 700/A-306
-3 M 7001A-306
1-3 18 7001A-325
1-3 18 7001A-325
1-2 38 700IA-383
1-4 3 7001A-383
-2 28 700lA-384
1-4 4 7001A-394
1-1 14 7001A-408
12 24 700lA-408
1-3 4 700/A-408
1-1 13 7001A-409
1-2 13 7001A-409
1-3 3 7001A-409
1-1 8 7001A-426
1-2 25 7001A-426
1-3 13 7001A-426
1-1 7 7001A-441
1-2 11 700lA-441
1-3 1 700lA-441
1-1 10 700lA-472
1-2 15 7001A-472
1-3 B 700lA-472
1-1 11 700lA-473
12 23 7001A-473
1-4 21 700A-473
1-1 12 7001A-474
1-2 18 700lA-474
1-3 5 7001A-474
1-1 26 7001A-477
1-2 30 700lA-477
1-3 9 7001A-477
1-1 32 700lA-488
1-2 12 7001A-488
1-3 16 7001A-488
1.2 34 7001A-528
1-3 17 7001A-528
12 36 7001A-576
1-4 14 700IA-576
1-4 18 700lA-627
1-1 40 700lA-679
12 39 700IA-879
1-3 14 700IA-679
1-3 2 7001A-686
1-1 39 700lA-696
1-2 38 700/A-696

15-4 15 700/A-696
11 6 7001A-743
1-2 14 700lA-743
1-3 15 700IA-743
1-1 33 700IA-771
1-2 9 7001A-771
1-1 30 7000A-003

FIG. NO.
127
1-4 8
74 19
11 19
1.3 18
-1 23
14 3
11 22
14 4
11 20
1419
12 20
1.3 17
1-1 24
-4 14
1-4 19
10-4 30
11 3
12 B
1.4 7
-1 4
12 2
1-4 13
1.2 27
1-4 B
1.2 47
1-4 9
1.2 6
1.3 7
11 387
12 32
1-4 15
93 2
1-2 33
1-4 20
-1 29
1-4 8
11 8
1-4 9
1.1 21
-8 7
-1 18
-2 10
1-4 A
1-4 15
9-3 =2
1-1 28
-4 20
10-4 31
-1 2
12 3
1-4 12
74 19
11 3
12 4
-4 1N
11 5
12 5
13 12
1-4 17
11 38
12 37
1-4 18
15 7
45 5
72 8
37 10
37 1
37 23

PART NQ.
7000A-003
7OCOA-003
TOQ0A-027
7000A-325
7000A-325
7000A-393
7000A-393
7000A-354
7000A-394
7000A-395
7000A-467
7000A-467
7000A-528
7000A-876
7000A-576
7000A-627
7000A-827
T000A-740
7Q00A-740
7000A-740
TOO0A-T78
T000A-778
T000A-778

70001-044

70001-044

70001-028

70001-098

7000(-294

70001-294

70001-530

70001-530

70001-530

70001-830

70001-563

7000(-563
70000-044
70000-044
70000-098
70000-098
70000-294
70000-294
70000-394
70000-394
70000-394
70000-830
70000-830
70000-563
70000-563
70000-563
70000-614
70000-614
70000-614
70000-675
70000-775
70000-775
70000-775
70000-783
70000-785
70000-785
7R000-785
70000-834
70000-834
70000-834
70000-834
70008-C01
70010-001
70020-003
70020008
70020-007

5-20

18
43
1-8
4-3
2-5
2-7

-
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PART NO.

70020-007
70028-001
70030-001
70054-001
700%6-001
70889-001
71252-001
72056-001
72079-001
72081-001
72895-001
72897-001
75381-010
75381-014
75381-016
75814-041
76533-001
77734-001
77736-001
77736-001
7B062-001
78114-001
78171-001
78544-001
79530-002
79704-001
79704-001
72704-001
79803-00%
81212-001
81214-01
81343-01
81343-001
§1374-01
§1530-001
81665-001
81902-001
£1902-001
81921-00%
82931-0M
82931-001
82931-001
82931-001
82931-01
82932-001
83651-025
83651-025
84550-029
84550-029
85642-007
86642-008
85642-011
86642-079
85642-081
85642-083
85642-163
85647-025
85752-001
85752-001
85752-001
85777-031
85790-003
85923-023
86104-163
86104-163
26104-253
86104-253
26113-001
86113-001

FIG. NO.
85 14
16-1 7
89 10
32 M
4-2 4
102 28
82 32
g2 25
8-5 11
15-3 1
5-13 8
817
5-9 7
8-7 10
3-8 3
5-15 3
3-8 19
5-15 19
3-8 20
515 20
85 18
85 19
5-8 17
-8 13
43 23
1-9 2
4-3 15
8-2 4
4-17 2
11-7 8
11-8 9
5.8 12
14-1 3
14-2 3
82 38
55 16
4-11 24
-8 16
1-2 8
4-3 21
2-2 1
5-4 8
5-3 2
8-7 4
2-7 3
2-3 4
26 2
1-8 11
1-g 3
4-3 16
4-3 24
2-1 13
8.8 2
B-6 18
5-20 6
15-6 13
4-2 25
2-2 17
7-2 19
57 6
58 7
5-7 8
10-8 4
43 27
2-8 17
2-9 3
3-8 8
8-15 8
2-1 1€

PART NO.

86217-001
86235-001
26319-001
86510-001
88510-001
86510-001
86579-001
86580-001
£6582-001
88668-001
86868-001
§6688-001
86697-001
87356-003
87390-001
87390-001
87397-001
87397-001
87398-001
87398-001
87697-003
87697-005
88545-001
89349-001
89349-001
89371-001
89371-001
B89597-001
91013-003
93180-007
93180-007
23411-001
93707-001
93707-001
93831-001
94572-M13
94594-007
94974-001
94974-001
94974-001
96072-001
96075-001
96291-001
96458-001
97456-001
97456-001
87874-003
28422-001
98422-001
88422-001
98422-001
98678-001
98687-005
99042-001
89541-17
99859-005
98902-001
100351-001
100845-001
100873-001
101507-001
101507-001
101507-001
101522-001
102118-001
102628-001
102976-001
102976-001
102995-001
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FIG, NO. PART NG FIG.NO.  PART NO. FIG. NO. PART NO, FlG, NO, PART NO.
22 10 102896-001 89 20 201868027 93 5  210784-001 145 1 215170-003
22 3 103005-001 89 & 201688020 9.3 4  210785-001 145 B 215170-011
22 2 103006-001 89 27  201668-035 72 33 210788-001 81 2 215200-001
22 1 103007-001 69 20  201668-030 810 4  210788-CO1 10-1 117 215258-001
21 11 103011-001 69 28 201666-041 -9 % 211142-003 518 12 215325-011
22 11 103027-001 69 7 201566-043 511 2 211144-001 519 15 215325015
55 4 103029-001 82 33  201785-001 1-6 10 212522.001 43 11 215343-001
55 18  103030-001 82 34  201793-001 72 7 212522-C01 43 6  215344.001
55 5  103031-001 14-5 9 202720-001 410 10 212522-001 43 13 215347-001
55 3 103032-001 14-5 4 202726-001 520 2 212568-007 43 8 215348-001
82 22 103202-001 1458 8 202727-001 520 8  212568-009 411 22 215350-001
141 21 103734-001 117 9 203022-001 520 8  212588-011 19 4 215584-001
55 10 103997-001 518 3 203839-009 §20 10 212568-013 512 8  215602-001
22 11 104063-001 518 13 204355-001 520 13 212568-017 B-11 4 215789-001
21 12 104067-001 812 4  204812-001 520 14 212568-019 520 215789-001
2.1 12 104068-001 413 5 204954-001 519 11 212820-009 520 3 215799-003
2-1 5 104071-001 11-8 7 208001-001 522 1 212822-005 520 4 215799-005
2-1 8  104073-001 117 &  208003-001 36 10 212840-001 520 5 215799-007
2-1 6  104074-001 5-21 1 206271-005 131 6 213086-001 520 7 215799.009
7-2 29  105150-001 522 3 208271-005 132 6  213088-C01 520 12 215789.011
812 8  105400-N38 5-21 1 208271-007 133 6 213086-001 520 15  215799-013
812 9 105400-N39 522 1 208271-007 13-1 6 213383005 520 18  215789-015
812 10 105400-N40 522 2 208271-007 132§ 213389-005 5-20 215798-017
21 11 107606-001 518 11 2068557-009 133 6 2133853005 1241 215938-001
523 2 110467-003 413 4 207418-005 131§ 213383-007 1241 7 215938-003
612 1 110467-003 413 3 207418-009 132§ 213389007 12.2 7 215938-003
26 9 110479-001 26 13 208065-001 133  § 213389007 122 215939-001
18 17 110886-001 91 13 208065-001 131 4 213389-009 12-2 215940-001
55 1 113253-003 415 2 208148-001 132 4 213389-000 122 8 215940-003
519 8§ 115404-017 416 2 208148-001 133 4 213389-009 124 2 215941-G01
58 15  117482-001 415 5 208151-001 131 1 213388-011 122 2 215941001
63 8  117452-001 416 5 208151-001 132 1 213389-011 12-1 6  215942-001
152 18 117452-001 415 & 208152.001 133 1 213389-011 1222 5 215842-001
72 2 120885-001 416 8  208152-001 512 & 213586-001 12-4 215942-001
76 2 123595-001 415 4 208157-001 813 3 213586-001 12.4 1 215842-003
76 1 123596-001 416 4  208157-001 17 9 213594-001 12:5 1 215942-003
5.9 5 130600-001 415 21 208163-001 18 2 213594-001 12:4 2 215942-005
514 3 130987-001 416 21 208163-001 18 10 213594-001 12-4 3 215942-007
812 & 142423-0071 415 22 208164-001 17 1 213585-001 125 3 215942-007
812 5  142954-001 416 22 208164-001 18 10 213595-001 124 4 215942-009
11-8 1 200789-001 11-8 2 208177-001 19 13 213595-001 12-5 4 215042009
117 4 200778-001 11-8 3 208178-001 17 B 213508-003 12-4 5 215942-011
5-19 200782-001 37 7 209107-005 18 1 213598-003 128 5 215942-0M
518 12 200783-001 37 28  209137-017 5-11 5 213612-001 12-4 6 215042-013
519 13 200786-001 37 27 209137-019 1.9 7 213685-001 128 6  215942.013
518 4  200787-001 37 28 200137021 511 3 213687-001 1244 7 215942.015
519 8  200788-001 37 20 209157-023 810 2 213758-017 12-8 7 215942.015
51% 1 200789-001 37 30  209137-025 1241 1 213800-003 12-44 B 215942-017
518 4 200795-001 37 31 209137-027 1241 4 213900-007 12449 215942-019
518 &  200808-001 744 19 210779001 1241 9 213800-009 125 9 215942-019
11-7 3 200808-001 744 19 210779-005 122 9 213900-009 124 10 215942-021
11-7 7 200819-001 93 8 210780-001 121 3 213900-013 125 10 215942-021
548 2 200820-001 83 6 210780-003 121 5 213800-015 1244 11 215942-023
519 3 200822-001 93 6  210780-005 12-1 1 213800019 125 1t 215942.023
10-9 1 200833-001 93 6  210780-007 12-1 8 213900-021 12-4 12 215942-025
11-8 5 200841-001 83 &  210780-009 12-1 213900-023 125 12 215942-025
212 5 200867-007 83 8  210780-011 12-2 213900-023 12-4 13 215942027
10-9 4 200914-001 93 &  210780-013 12-1 213900-025 125 13 215942-027
11-8 13 200925-001 9.3 4 210781-001 12-2 213900-025 12-4 14 215942-029
89 13 201482-001 3 3 210782-007 122 1 213902-005 12:5 14 215942-029
69 13  201666-007 93 3 210782-003 123 1 213802-005 122 4 215943-001
69 14  201688-009 93 3 210782-005 12-2 213902011 82 29  215991-001
69 16 201666-013 93 3  210782-007 101 1 214193-001 82 29 215992-001
69 16  201668-015 93 3  210782-008 108 1 214193-001 B2 30  215992-001
69 21  201666-017 93 3  210783-001 101 111 214193-003 82 28 215993-001
69 22  201666-019 93 4 210783-003 1041 113 214193-008 82 30  215993-001
69 18  201666-021 93 4  210783-005 411 25  214200-001 82 28 215994-001
689 17  201666-023 93 4 210783-007 411 23 214202-001 82 28  215995-001
39 18  201666-025 83 4  210783-009 87 3 214360-001 82 28  215895-001
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EIG. NO, PART NO.
8-2 28 215897-001
g2 28 215998-001
g8 21 216293-001
29 2 218293-001
g8 20 216295-001
88 3 216295-001
4-8 7 216461-001
37 20 216770-003

12-2 2163871-001
12-3 216871-001
19 20 217033-001
B2 26 217231-001
2-1 1 217967-001
36 M4 218242-003
a7 & 218249-003
5-18 7 218496-007
10-6 1 219107-001
10-9 218107-001
10-8 10 219107-003
109 M 219107-006
10-4 12 219107-007
10-9 g 212107-002
10-9 7 219107-011
10-9 2 218107-013
10-9 219107-015
14-5 6 218111-009
11-8 g 212111011
14-5 7 21211101
g-2 12 219131-001
26 27 219132-001
36 28 219133-001
8-2 13 219137-001
8.2 3 219184-001
8-11 1 219186-001
g8-11 2 219186-003
23 1 220021-001
23 8 220075-001
2-3 4 220076-001
8-8 14 220107-001
21 1 220162-003
21 2 220162-005
2-1 3 220162-009
22 7 220162-023
22 8 220162-025
2-1 7 220162-038
2.4 7 220165-001
2.1 7 220171-001
88 11 220180-01
24 14 220203-001
8-11 & 220238-001
4-11 g 220437-001
4-11 5 220458-001
4-11 17 220489-001
411 1 220432-001
4-11 & 220483-001
4-11 18 220435-001
2-2 a 220681-013
2-1 7 220681-0117
21 7 220681-019
2-1 7 220681-021
2-1 7 220681-023
21 2 220681025
241 1 220681-027
2-1 3 220681-031
4-9 8 220682-001
4-9 9 220893-001
7-3 1 220741-003
73 i 220741-007
7-3 3 220741-009

E1G._NO.
73 4
73 5
73 6
737
73 8
73 9
73 9
73 10
73 N
73 12
73 13
73 14
73 15
73 16
73 17
73 18
7319
73 20
73 21
73 22
73 23
73 24
73 25
73 26
73 27
73 28
73 29
7.3 30
7.3 30
73 M
73 a2
73 43
7-3 34
7-3 35
73 36
73 @7
73 88
73 89
73 40
73 41
73 42
73 47
73 48
73 49
73 52
73 53
73 54
73 55
73 68
73 48
73 44
69 15
43 12
43 7
43 4
43 9
43 5
43 10

14.2 20

142 17

142 12

142 18

141 1

142 1

181 10

514 1

141 2

142 2

16-1

PART NO.

220741-011
220741-013
220741-015
220741-017
220741-019
220741-021
220741-023
220741-025
220741027
220741-029
220741-031
220741-053
220741-035
220741-037
220741-039
220741-041
220741-043
220741-045
220741-047
220741-048
220741-053
220741-055
220741-057
220741-059
220741-061
220741-063
220741-065
220741-087
220741-069
220741-071
220741-073
220741-075
220741-077
220741-079
220741-081
220741-083
220741-085
220741-087
220741-089
220741-081
220741-093
220741107
220741-108
220741-111
220741-113
220741-115
220741-117
220741-118
220741-121
220741-123
220741-125
220749-003
220886-001
220887-001
220963-001
220964-001
220985-001
220966-001
220992-001
220993-01
220998-001
220999-001
221503-001
221503-00H
221503-001
221503-001
221504-001
a221504-001
221504-00

FIG. NO.
5-14 2
71 5
7-2 30
6-9 8
6-9 9
1341 )
13-2 &
13-3 6
13-2 7
13-3 7
11-7 2
13-1 B
13-2 3
13-3 6
11-8 5
3-6 6
3-6 5
3-2 g
3-8
3-2 g
3-6
36 38
518 2
14-5 2
67 4
3-8 18
4-13 3
4-13 2
4-13 2
3-8 11
2-1 4
142 21
14-2 g
14-5
14-5 10
14-3 11
14-5 12
14-8 =)
14-8§
7-3 A3
7-3 70
7-3 €6
7-3 69
73 45
7-3 88
7-3 67
7-3 &7
7-3 58
10-2 11
2-8 16
7-3 80
73 &
7-3 62
73 83
7-3 58
4-11 18
4-11 4
4-15 1
4-18 1
4-15 2
4-16 2
415 23
416 23
415 24
4-16 24
7-3 23
7-2 1
7-3
43 28

PART NO.

221504-001
221511-001
221512-001
221567-007
221557-009
221643-001
221643-001
221643-001
221658-001
2216858-001
221766-015
221808-001
221806-001
221806-001
222440-008
222458-001
222458-001
222461-001
222461-001
222462-001
222462-001
222486-001
223842-007
223098-003
224291-001
224397-008
224476-005
224478-007
224476-009
224557-001
224588-009
224579-001
224589-001
224589-001
224589-003
224589-005
224589-0Q7
224589-009
224589-011
224662-001
224662-003
224662-005
224662-007
224662-009
224662-011
224662-013
224726-001
224727-001
224738-001
224849-001
224890-601
224891-001
224892-0(1
224893-001
224894-001
224896-250
224896-325
224887-003
2248097-003
224897-003
224897005
224897-015
224857-015
224897-017
224897-017
224904-003
224904-005
224904-005
224904-007

FIG_NO.
72 24
13 3
72 B
72 &
53 4
7.3 85
73 64
22 15
513 6
5-19
519 5
519 7
519 9
519 10
o3 4
o3 4
93 4
141 1
121 18
122 1
3-6 13
36 24
86 17
36 18
36 12
36 28
86 26
36 35
36 5
36 15
36 25
36 31
3.6 33
36 21
a6 37
103 1
16 3
518 12
4.3 22
4.3 20
16 7
103 14
103 15
417 4
35 1
48 1
4-14
4-14 6
414 10
4-14 11
47 7
410 3
310 2
102 12
28 13
132 9
133 9
132 6
133 6
132 6
133 6
132 6
133 6
g2 30
§5 1
22 18
12 1
112 3
112 4

PART NO.

224904-007
224934-001
224940-001
224941-000
224944-001
224952-003
2249562-005
224953-001
224977-001
224977-001
224977-003
224977-008
224977-007
224977-009
224979-001
224990-001
224591-001
225016-001
225019-001
225038-001
225070-001
225071-001
225072-001
225074-001
225075-001
225076-001
225088-001
225099-001
225103-001
225105-001
225106-001
225107-001
225110-00
225111-001
225113-001
225140-003
225150-001
225152-001
225187-001
225188-001
225170-001
225184-001
225185-001
228187-003
225190-001
225102-001
225182-001
225192-003
225182-005
225192-007
225193-001
225124-001
225200-001
225210-001
225532-005
226185-001
226195-001
226197-001
228197-01
2261989-001
226192-001
226200-001
226200-001
226209-001
227873001
227965-001
228001-001
228007-001
228013-001
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EIG. NO, PART N, FIG. NO. PART NO. FIG. NO, PART NO. FIG. NO. PART NO.
12 1 228014-001 58 1 228128-0 14-1 g 228511-001 16-1 1 230970-001
"2 12 228019-001 114 1 228128-001 14-1 7 228514-001 16-2 230970-001
11-6 1 228020-001 5-21 228128001 14-4 228514-001 162 1 230970-008
11-7 228020-001 521 1 228128-003 144 7 228514-003 16-2 2 230870-005
117 1 228020-003 5-21 2 228128-005 141 10 228516-001 16-2 3 230970-007
117 10 228020-005 5-21 2 228128-007 141 22 228524-001 162 4 230970-000
117 11 228020-007 528 2 208128-007 141 1% 228526-001 162 5 230970-011
117 228020-009 612 3 228128007 141 20 228520-001 162 & 200970:013
M-8 1 228021-001 5-21 2 228128-009 92 2 229285-001 16-2 7 200870-015
11-8 228021-001 521 3 228128-011 85 9  229398-001 182 B 230870-017
1-8 10 228021-003 521 4 228128-013 518 14  229414-007 162 @ 230970-019
118 11 228021.005 521 4 228128015 5418 1 230011-003 182 10 230970-021
-8 12 228021-007 611 5 228128-015 1.7 5 230384-011 16t 6 230977001
118 228021-009 522 2 228129-003 3-6 18 230781-004 16-3 230977-001
12 2 228080-001 411 26 228131-001 a2 7 230804-001 163 1 230877-008
112 2 228036-001 45 & 228132001 49 1 230806004 163 2 230877-005
11-5 8 228037-001 4-13 228132-001 43 25 230813-001 163 3 230977-007
13 1 228061-001 413 1 228132-003 72 B4 230813-001 163 4 230877-009
116 2  228058-001 10-2 13 228137-001 g2 27 230814-001 183 7 230977-011
115 5 228061-001 102 10 228145-001 113 11 280814001 163 & 280977-013
112 7 228064-001 10-2 14 2281456-001 17 5 230823-001 163 9 230977-015
10-4 1 228066-001 102 28 228147-001 112 8 230831-001 163 10 230977-017
112 23 228066001 102 15 228148-001 410 7 230839001 163 11 280977-019
11-6 4 228082-001 102 17 228150-001 38 16 280840-007 168 12 230877-021
11-4 & 228090-001 102 18 228151-001 &8 16 230840-008 16-3 230077-023
611 2 228096-005 102 16 228152-001 33 16 230840-005 4.9 11 230880-001
611 2 228096-007 10-2 23 228153-001 3.3 22 230840-005 10-2 19 230090-001
&-t1 4 228096-011 411 12 228158001 33 16 230840-007 122 & 231100-001
811 4 228096-013 32 7 228181-001 33 22 230840-007 123 4 231108-001

63 3  228088-003 58 10 228174-001 33 22 230841-001 123 5 231109-003
-9 228098-003 10-5 1 228174-001 33 22 230841-003 123 2 231109-008
7-3 1 228098005 5-22 228174-001 11-2 22 230842-001 12:3 3 231109-007
7-3 47  228098-009 5-22 228174-003 1410 2 230858-001 1222 11 231110-001
7-3 47  228098-011 81 24 228176:001 36 1 230859001 12:5 231110-001
7-3 49 228098-013 522 6 228179-00% 3.7 230859-001 126 2 281110-003
7.3 50 228008.015 522 6 228179-005 102 2 230863-001 125 8 231190-005
7-3 54 228093-117 411 28 228180-001 33 14 230885-001 12-2 231111-001
78 B4 22B068-019 4-11 27 228181-001 33 1 230894-001 122 10 231111-003
73 21 228098-021 48 13 228221-001 32 8  230897-001 12-3 231113-001
7-3 46  D28098-023 810 228251-001 32 18  230897-003 12.2 231197-001
75 21 22B098-025 g10 1 228251-009 33 17 280804-001 122 3 231197-003
7-3 48  P28098-026 610 1  228252-009 33 13 230806-001 13-1 231212-001
38 1 228113-003 610 1 208266-009 33 11 230806-001 13-2 231218-001
515 1 228113-003 24 6 228267-001 33 7 230807-001 13-3 231219-001
3-8 2 228113-005 2.4 18 228271001 32 5 280923-001 133 231220-001
311 228113-005 2.6 3 228299-001 33 5 230923-001 13-2 231221-001
§15 2 228113-005 26 10 228308-001 18 8 230925-001 13.3 231222-001
311 10 228113-007 81 21  228333-001 102 1 230940-001 13-3 231223-001
46 2 228114-001 81 15  228351-001 1-8 14  230944-001 13-4 1 231224-001
412 228114-001 81 13 22B554-001 49 10 280845-001 13-4 2 231228-001
412 1 228114-003 88 18  228361-001 1-8 16  230857-001 10-4 27 231973-020
412 2 228114-005 88 1  228364-001 4-3 17 230957-001 131 2 231990-001
412 2 Ree114-007 2.6 1 228368-001 101 0 230958-001 132 2 £31990-001
412 3 228114009 2.6 2 228373-001 107 1 230858-001 183 2 231990-001
412 4 228114-011 82 23  228339-001 1041 04 230958003 1341 3 231991-001
42 1 228116-001 86 21 228397-001 1040 05 230958005 182 3 231992-001
417 228116-001 88 4 228388-001 1041 06  230958-007 132 B 231993-001
B8 & 228118-001 87 7 22B399-001 101 07  230958-009 132 B 231994-001
5410 4 228124-001 87 11 228400-001 10-1 08  230958-011 13-3 3 231995-001
5-23 228124-G01 89 5  228403-001 101 09  230958-013 133 3 231996-001
529 1 228124003 89 1  228406-001 101 010  230958-015 133 8 281997-001
523 1 228124-005 88 22 228407-001 1041 011 230958017 183 8 231998-001
523 3 228124007 88 13 228412-001 1041 012 230958:019 132 B 231999-001
523 4  228124-009 810 2 228421.001 101 0 230958-021 152 16 232422-001
523 4  228124-011 82 1B 228436-001 102 6 230960-001 156 232422-001
523 5 228124-013 82 11 228494-001 -8 9 230961-001 156 1 232422-003
523 5  2238124-015 8.9 12 228485-001 19 18 230962-001 1546 2 232422-005
523 2 228124-017 14-1 14 228504-001 B3 2 280964-001 156 3 232422-007
812 1 228124-017 14-1 16 228500-001 103 10 230968-001 156 4 232422-009
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PART NO.
232422-011
232422-013
232422-015
232422-017
232422-019
232422:021
232422-023
232422-025
282422-027
232422-029
232482-001
232484-001
234164-001
234167-001
234218-003
234218-005
234218-007
234218-009
234218-011
234218-013
234218-0115
234218-017
234218-019
234218-021
234218-023
234218-025
234218-027
234218-029
234256-003
234256-005
234256-007
234256-009
234256-011
234258-018
234256-017
234256-012
234343-001
234343-001
234359001
234359-001
234359-003
234359-005
284359-007
234359-009
234358-011
234355-013
234359-015
234359-017
284359-019
234361-001
234863-005
234966-001
234267001
235269-001
235313-001
235320-001
235321-001
235329-003
235330-003
235362-003
235353-001
235354-001
235412-01
235683-001
235729-001
235759-001
235772-001
285773-001
235777-001

FIG. NO,
43 1
4-11 21
4-11
4-11
415
4-15 7
416 7
415 8
416 8
415 9
416 9
4-15 13
4-16 13
4-15 14
416 14
4-15 15
416 15
4-15 16
4-16 16
4-15 7
4-16 17
415 18
4-16 18
415 19
4-16 19
4715 20
4-16 20
411 2
4-16
44 6
45 10
4.4 9
4-5 12
4.4 3
45 11
4-4 1
45 18
44 8
45 14
44 5
45 17
4-4 10
45 19
5-5 24
5-3 6
1410 5
1-7 7
19 1
1-10 1
1410 8
84 7
8-4 1
84 4
84 3
8-4 6
84 2
B-4 1
16-1 2
36 40
36 39
g4 10
3-3 23
3-3 3
211 5
36 20
2-1 4
113 6
152 1
152 1

PART NO.

235779-001
235787-001
235788-001
235790-001
236790-001
235790-003
235790-003
235790-005
235790-005
235790-007
235790-007
235780-009
235720-009
235720-011
238730-011
236700-013
235790-013
238790-015
238790-018
238720-017
238790-017
235790-018
235790-012
235790-021
235790-021
236790-023
236780-023
235791-001
235791-00
235792-001
235792-001
235783-001
235793-001
235794-001
235794-001
235795-001
235795-001
235797-001
235797-001
235798-001
235798-001
235799-001
235799-001
235805-001
235808-001
235828-003
235829-001
2356239-001
235833-003
235849-001
235860-001
235862-001
233863-001
235864-001
235866-001
2:35868-001
235869-001
235870-001
235872-001
235873-00
235878-001
235888-001
235884-003
235899-001
235800-001
235909-001
235918-003
235916-001
235816-001

FIG. NO.
5-13 14
113 10
11-2 13
11-2 25
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15-2 8
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3-4 2

=5 10
10-4 24
1Q-4 25
10-4 20
15-2 13
10-4 16
10-4 11
104 21
15-2 27
152 11
15-2 2
10-4 19
15-2 )
15-5
15-5
15-5 3¢
15-5 11
155 12
15-5 13
18-5 14
18-5 15
15-5 16
18-8 17
18-85 18
18-5 19
15-5 20
18-85 2
15.5 22
15-5 23
15-5 24
15-8 28
16-5 26
15-5 28
18-5 20
10-4 as
10-4 28
10-4 12
152 12
15-2 14
15-2 29
152 28
5-22 5

8-1 1

72 20
15-4 &

BART NQ.

235219-001
235924-001
235928-001
235929-001
235934-003
235944-001
235946-001
235963-001
235960-001
235967-001
236969-001
235970-001
2358978-001
235881-001
235892-001
235892-001
235993-001
235993-001
235994-001
238994001
235995-001
235985-001
235987-01
235928-001
235998-001
236080-001
236081-001
286120-001
236134-001
236172-003
238183-001
238189-001
236200-001
236205-001
236210-001
2036215-003
236219-001
236219-001
236219-003
236219-005
236219-007
236219-009
236219-011
236219-013
236219-015
236218-017
238219-018
236219-021
236219-023
236219-025
236219-027
236219-029
236219-031
236219-033
236218-035
236219-037
236219-038
236219-041
236224-001
236225-001
236228-001
236229-001
236230-001
236232-001
238233-001
236316-005
236397-001
236389-001
236402-001

FIG. NO,
15-4 2
15-7
15-7 1
157 2
15-7

a5 17
6-4 1
6-12
812 2
59 1
5-16
8-2 7
8-1 1
2-11 1
5-12 3
&-18
518 5
5-18 8
5-18 9
518 10
5-18
8-2 17
8-7 11
11-8 8
3-8 16
5-8 5
§-4 10
B8-12 7
5-10 1
5-11 g
5-10 2
5-11 13
3-4 1
3-8
5-6 1
3-8 28
5.7 2
5-15
£-15 18
515 2g
10-4 14
10-4 18
10-4 &
7-4 1
7-4 2
7-4 4
7-4 8
33 26
3-3 19
7-4 8
7-2 4
8-2 1
72 34
15-3 10
15-3 8
10-8 17
€-5 3
-1
&8-11 1
&-11 &
&-11 &
5-8 14
4-5 18
6-5 12
g5 21
2-8 3
€-6 1
£-3 5
2-8 14

PART NO.

236406-001
236408-001
236406-003
236408-008
236406-007
236408-001
236409-001
236408-001
236409-003
238410-001
236410-001
236411001
238414-001
236422-001
236423-001
236423-001
236423-003
23642:3-005
236423-007
236423-009
236423-011
236435-001
236439-001
236432-001
236442-001
236449-001
236448-001
236452-001
236454-001
236454-001
236455-001
2364558-001
238457-001
236457-001
236457-001
236457-003
236458-001
236458-001
236458-003
236458-005
236460-001
236462-001
236463-001
236466-001
236466-003
236466-005
236468-007
236468-001
236468-001
236471-001
236472-001
236473-001
236474-001
236481-001
236482-001
236488-001
236484-001
236484-001
2386494-003
236494-005
236494-007
236495-001
236406-001
236486-001
238514-001
238564-001
238572-00H
238594-001
238600-001



FIG, NO.
28 8
210 4
27 1
26 14
25 1
27 4
24 1
26 18
2-10 5
26 18
26 15
25 9
27 5
28 12
28 9
210 3
B6 5
85 1
85 20
86 16
2.8 21
2.8 20
133 8
13-4 3
13-4 4
12-2
12-3
12-2
12-3
81 25
81 27
81 28
91 15
2.2 20
42 20
83 4
210 12
102 34
103 1
86 20
91 18
86 8
210 1
210 7
2.8 2
25 4
25 3
2.9 2
210 8
86 6
411
11 7
73 47
7-4 10
22 22
6-11 5
42 7
107 4
513 4
1041 18
101 1 4
101 112
1041 1
a1 10
10-5 14
1-1
1.2
29 6
2.12

FART NO.

238601-001
238602-001
238603-001
238610-001
2386812-001
238614-001
238616-001
238624-001
238625-001
238627-001
238628-001
238829-001
238630-001
23B8636-001
238640-001
238641-001
238643-001
238646-001
238650-001
238652-001
238655-001
2386566-001
238750-001
238751-001
238752-001
238782-001
238782-001
238783-001
238783-001
240020-001
240023-001
240033-001
240056-001
240756-001
240757-001
240758-001
240758-001
240770-001
240771001
240789-001
240721-001
240801-001
240802-001
240803-001
240804-001
240807001
240808-001
240310-001
240814-001
240813-001
240816-001
240850-001
241000-001
244251-001
244254-001
500659-021
600118-00t
600118-001
600118-001
200028-003
$00028-005
800028-013
800028-021
900035-005
900035-005
201228-0689
901228-070
901498-001
901498-001

FIG. NO.
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10-7
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4-10
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12
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741
7-1
9-2
2-8
4.2
7-2
7-6
8-2
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4.9
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PART NO.

901498-003
901498-005
801488-007
901498-009
90149%-001
901500-001
801562-011
202402-001
902445-001
902445-001
903135-003
903135-005
903884-001
804062-005
204346-001
204356-001
204365-001
204423-001
204508-001
204525-003
204525-005
904525-007
904525-009
904525-009
204525-011
904525-011
904525-011
804525011
204525-013
804537-001
204541-001
204546-001
904548-001
B804562-001
904576-001
904577-001
904573-001
904731-001
9043815-001
204818-001
804330-001
804882-001
B04295-001
805001-001
205011-001
805012-001
205216-001
205341-001
905428-001
805433-001
805433-003
905433-005
505433-007
505433-009
2805433-011
905433013
805433-015
905433-017
905433-019
905437-001

D24X40A NAVIGATOR INDEX (PAGE 9)












	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	

